Genie

A TEREX BRAND

Parts Manual

Serial Number Range

8'3800 from SN 101
S-3200

Part No. 226056
Rev A8
April 2013



April 2013

Technical Publications

Genie has endeavored to deliver the highest degree of
accuracy possible. However, continuous improvement of
our products is a Genie policy. Therefore, product
specifications are subject to change without notice.

Readers are encouraged to notify Genie of errors and
send in suggestions for improvement. All
communications will be carefully considered for future
printings of this and all other manuals.

Contact Us:

http://www.genielift.com
e-mail: awp.techpub@terex.com

Copyright © 2011 Terex Corporation

226056 Rev A November 2010
First Edition, First Printing

Genie and "S" are registered trademarks of Terex South
Dakota, Inc. in the USA and many other countries.

£ Printed on recycled paper

Gania

$-3800,S-3200 Part No. 226056



April 2013

-
G i
ragli-3
A TEREX BRAND

Model: S-3800

Serial number:  S380011D-0101
Model year: 2011 Manufacture date: 01/05/11
Electrical schematic number: ES0513
Machine unladen weight:

Rated work load (including occupants): 750 Ib / 340 kg
Maximum number of platfrm occupants: 2

Maximum allowable side force: 1501b /670 N

Maximum allowable inclination of the chassis:
0 deg

Maximum wind speed : 28 mph/ 12.5 m/s

Maximum platform height : 126 ft/ 38.6 m

Maximum platform reach : 75ft/ 22.9 m

Gradeability: N/A

Country of manufacture: USA

This machine complies with:

EN280

Terex South Dakota, Inc.

18340 NE 76th Street
Redmond, WA 98052

USA

PN - 77055

How to Read Your Serial Number

'S3800/ 11/ | D - 0101

My . ! -~ 1
Model Sequence
(Y |
Model year number

Plant code

Serial label

Serial humber (located under cover)

(stamped on chassis)

Gania

Part No. 226056

$-3800,S-3200




April 2013

Table of Contents

This manual is updated frequently. If you have a
printed manual, you can keep it up to date by
downloading new figures from the Genie website at

www.genielift.com. For the most up-to-date parts
information, visit the Parts Lookup System on the
Genie website at www.genielift.com.

How to Read Your Serial Number..........cccoceeiiiiiiieieeiicieee, 3
Parts Stocking List......ccccceevviiriie e 7
How 1o Order Parts........ccccocceviee i 8
Service Parts Fax Order FOrm.........cooovvei i e, 9

Electronic Version

Click on any page number to view the figure.

100 Decals
101.1 Decals, S-3800......ccccoeeiiiiiiiieiieeeeeee e 10
102.1 Decals, S-3200.....ccccceeiiiiiiiiieeeeeeeeee e 12

200 Chassis Components

201.1 Extendable Steer Axle Installation - View 1............... 14
202.1 Extendable Steer Axle Installation - View 2............... 16
203.1 Axle Wheels and Drive Hubs..........ccccoccoiiiiiiiinennne 18
204.1 Chassis COmMPONENtS.......cccceevcieeereeicieeieeescccieee e e 20

300 Turntable Components

301.1 Turntable Covers - Tank Side......c..cooceeeiiiiiiiiieninee 22
302.1 Turntable Covers - Engine Side........c..ccocvieiviiiennns 24
303.1 Turntable Components - View 1........cccoecveeereveenenenne 26
304.1 Turntable Components - View 2..........ccccececueeeeeeeene 28
305.1 Turntable Rotator and Hydraulic Rotary Coupler....... 30
306.1 Turntable Rotation Drive Hub..........cccoccoiiiiiiaee 32
307.1 Batteries and Hydraulic Filters Installation................ 34
308.1 Fuel Tank Installation

309.1 Ground Controls.......cccccevveveeenne.
310.1 Wire Harness Diagram, S-3800
311.1 Wire Harness Diagram, S-3200

400 Engine Components

401.1 Deutz TD2011-L04i Engine - View 1.....ccccceeriiiiennenne 44
402.1 Deutz TD2011-L04i Engine - View 2.......ccccceeevieeeennne 46
403.1 Deutz TD2011-L04i Engine - View 3......cccocoveiienennne 48
404.1 Cummins B3.3T Engine - View 1....cccccvciceeeeevicieneenn. 50
405.1 Cummins B3.3T Engine - View 2...........ccccccovvveeeeene 52
406.1 Engine Attached Components - View 1..................... 54
407.1 Engine Attached Components - View 2..................... 56

4 $-3800,S-3200

500 Boom Components

501.1 Boom Components, S-3800..........ccccereeeemriereieninnenns 58
502.1 Boom Components, S-3200........ccccccccmrerrrerrrireeennenn. 60
503.1 Boom Tube Zero, S-3800 - View 1.......cccccccevvieeeeinnns 62
504.1 Boom Tube Zero, S-3800 - View 2.......cccooevvvvriiiinnnnn. 64
505.1 Boom Tube One, S-3800........ccccceiviieeereeiiereieeeeinns 68
506.1 Boom Tube One, S-3200 - View 1.....ccccevvviivriieeeinns 70
507.1 Boom Tube One, S-3200 - View 2......ccceeevvereeiiiinnnnn. 72
508.1 Boom Tube One - Limit Switches.......cccceeiiieiieeiiinne 74
509.1 BOOM TUDE TWO....uiriiiiieerieeeeeeeeeieieeeecee e e e e e eeee e e e e 76
510.1 Boom Tube Thre€.....uuvevivieeeiiiiieceeiee e eeee e 78
511.1 Boom Wipers Installation...........ccccccocoeeiiiiiiiiiinniins 80
512.1 Primary Extension Cylinder and Cables Installation...82
513.1 Platform Rotator..........ccoueeeeiiiciinii e 86

600 Platform Components
601.1 Platform Installation - View 1

602.1 Platform Installation - View 2

603.1 Platform Control BoX............cooeevecvvnevrieeeieeeeeeeeeeeeeee
604.1 JOYSHCKS......ooei i
700 Hydraulic Components

701.1 2WD Traction Manifold............cccccvviicei e, 96
702.1 Steer and Axle Extend/Retract Manifold.................... 98

703.1 Function Manifold, S-3800
704.1 Function Manifold, S-3200

705.1 Platform Manifold...........ccooioiiiiiieiiece e
706.1 Platform Rotate Manifold..........cccocieiiiiiniiieee
TO7.1 PUMPS....t ettt e e e et e e
708.1 Drive and Steer System..........ccocerciriie i
709.1 Engine and Hydraulic TanK........cc.ccoeevveeeninnennnenns 116
710.1 Platform Leveling and Rotation.............ccceovvievnnenn. 120
711.1 Boom Components, S-3800...........ccccceeevvcrnreveennnnn. 122
712.1 Boom Components, S-3200...........ccccceeeeevrnerreeennn. 124
Indices

Part Number INndeX.......coooioiiiiiiiee e 126
Part Description INdeX.........ccoceeviiieiiee e cscreee e 131

Cross References
Fittings Cross Reference...........ccooomiiiiiiiiii i 138

Part No. 226056



April 2013

Table of Contents (continued)

This Page Intentionally Left Blank

Gania

Part No. 226056 $-3800,S-3200



April 2013

Notes

Gania

="

$-3800,S-3200 Part No. 226056



April 2013

Required Parts

The following parts are required to perform
maintenance procedures as outlined in the Genie
S-3800, S-3200, Service Manuals.

Deutz TD2011-L04i Models

[DT=E=To2 ¢ o7 1To] IR Part No.
AIr FIREr v 62425
Fuel/Water Separator Filter ..........c..ccoceeviiiinnnnn 29560
Engine Oil Filter........coocvvviiii e 49924
V-DEIE o 58630

Cummins B3.3 C80 Models:

DeSCription ......cocceeeeceeeceee e Part No.
Air Filter (Primary) ... 146044
Air Filter (Secondary) ........cccoccviieininiiiii i, 146045
Fuel FIRer ..o 122709
Engine Oil Filter.........cccccoviiiiiiiiiieec 122708
Serpentine Belt........cccoooeiiiiiii e 146047

Part No. 226056

$-3800,S-3200

Parts Stocking List

Recommended Parts

Description Part No.
Genie Blue Paint, 1 Gallon .......cccccccvviveieiiee, 32150
Genie Blue Paint, 12 Ounce Aerosol...................... 1484
Genie Gray Paint, 1 Gallon...........ccocciiiiiiniinnn, 32151
Genie Gray Paint, 12 Ounce Aerosol .........c...ceeenin. 1268
Manuals

Genie Industries offers the following support

documents for these models:

Title Part No.
Genie $-3800, S-3200

Operator's Manual ..............ccccceeviiiiiiiie e, T111109
Genie $-3800, $-3200

Service Manual...........ccoocoiiiieiniii 226055
EMI Safety Manual ............cccccovveiiiiiiiiecie e, 27581
Manual of Responsibilities ANSI A925.................. 31779

Gania




April 2013

How To Order Parts

How To Order Parts

Pizasa be prepared with the fabowing informabon
whin ardering replacement parts for your Tarex
o Gene procs

B  Machine model number

B WBchrs sl pambsr

B Far nambes

B Fan description and quaniy

B Pyrchaso croer rambar

B "Sreoin” address

B Cesired method of shipment

B Marme ard ede phone rumbser af e
authosized distyfoutor Inyour anea

Lige tha Servica Fars Fas Ondar Fanm on the
el P anyd P 0wl nder 1o our Panis
Departmant

T w0 oo T Enmwy (henama of your aulhanzed
chelribulon, ar f your ares s nol curnently serveced
by mn mfhoemed disinbutor, pleass call Terex oo
Caien iy InchstnES

Machine Information

e e

Eermad Humbear

Date of Purchase

Ansihenized Oanie Distribuior

Fhone Mumbser

Horth Amarica

Tedeghone (425 B55-8551

Todl Frea [877) 36756060 118 A and Cansada
Ean (424 BES-E590

foil Fren Fay (8808 57461580

Europe
Paits Terephone (31) (165) 519 313
Pats Fax {31} {165) 517 143

Bustralim
Parts Tebephone (B1] (7 3456 4442
Parts Fax (614 (7) 56 4486

South America
Fans Tekphone (55 (1) 462 56800
Fanp Fax (S5 {11} 4082 5630

Gania

$-3800,S-3200

Part No. 226056



April 2013

ETEHEE

Fax Order Form

Senice Pars Fax Order Form

Fas fo: (475}

4. B B o T o P B3=2 78559

gl R e ]

P—errre————r—erll

Please MW oul completely

Data Brcount Numbss

Wor Maime Wais Fas orslss;

Tour Phans Mearmbar

il To Ehip Ta

Surchase Crder Musnber Ship \ia
Mg {R] Saria Majs)
o ol Erguipmeni

Pait Mumber Descriplion (i mnfity Prica

Bl back-ordered pams will be shipped wien ovilabie wia e sane ship method as he origing order undess Noted

el o

0 Shp remplebe order only - Mo beck crders
O Ship al available parts end contact custormar on disposition of back-ordensd parts

0 Cohei jpleaws ipecifys

Gania

Part No. 226056

$-3800,S-3200




100 Decals April 2013
101.1 Decals, S-3800
114252 T114157 82472 215005 114251 82481 215007
T114286 T114286 | 133067 | 28159 133205 15005
82473

%

114252
% 133067

114112
40434 114249
33550 82472
I}lgigﬁ T113277
82479 226145
226144
T114159 82577
226147
21206~ [ i ] 226146
65278444444444J\\\l;::,4 o b - T110470
= =
27204 G @f%“r i HE——1H ul
= 114473
27207 | — 97815
65278 - =x:::%g;ii;;vl»;;;;;j‘ 2
27207 L SR 82547
27205 OOOOOOOOCg)OOOOoﬂ) .(D@OOOOOOOO/OOO’;OO(\
2 o i 33550
s . s
4 D
0N6————— | - 82604
52966 hading indicates decal is hidden from
iew, i.e. under covers
Serial
Label
215005 82240
21 5007W N\ 215005
97757 %ijk§§;§ii:;. W 133067
82487 I 'iijfgﬁ%\Zlf\\ TI14157
= | B | :
1110471
7113280 40434
61227 33550
T110549CS
133067 89548
114249 1149592

T114286
82472

114112 114249

T113277 T113277

82472 82472

T114286

10

$-3800,S-3200

Part No. 226056



April 2013 100 Decals

101.1 Decals, S-3800

Item Part No. Description Qty. [Item Part No. Description Qty.
~ 226058 Decal Kit, SYMBOL, S-3800 27 133067 DECAL,DANGER,ELEC.HAZ.STAY
includes items 1 - 36 (O I o 4
~ 226062 Decal Kit, SYMBOL, S-3800 (CS) 28 133205 DECAL,LABEL, ELECTRO
includes items 1 - 37 HAZARD .ooooeeooeoeoeoeeeeees e 1
1 T113277 Label - Wheel Load, S-3800............ 4 29 T110470 Label - Close Cover When Not
2 T1 14157 COSmetiC - Genie s_3800 ................ 1 Uslng ----------------------------------------------- 1
3 T114159  Cosmetic - S-3800.........ccccorrrrrmrree.. 1 30 T110471  Label - No Step or Ride................... 1
4 27204 DECAL ARROW BLUE.........cooon... 1 31 T113280 Label - Range of Motion,................. 1
5 27205 DECAL,ARROW YELLOW LRG 32 T114286  DECAL.WARN,INSTAL
L 1 COVER.SYM.ooovooiiiiiiiiii, 8
6 27206 DECAL, TRIANGLE BLUE.............. 4 33 226144 DECAL,ESTOPPCON,SHIPYARD...1
7 27207 DECAL, TRIANGLE,YELLOW.......... 4 34 226145 DECAL,BOOM
6 28150 DECAL LABEL DIESEL FUEL 1 UP/DN,PCON,SHIPYARD.............. 1
’ TIEOEE TR 35 226146 DECAL,EXT/RET/ROTATE,PCON,SY. 1
9 40434 DECAL,LANYARD ANCHORAGE
POINT oo 4 36 226147 DECAL,STEER/DRIVE,PCON,SY...1
10 52966 DECAL’COSMETIC’4 X 2 ............... 1 37 T1 1054908 DECAL,FAULT CODES,SB/SY -------- 1
1 61227 DECAL.GROUND CONTROL 38 82240 DECAL,LABEL,105 DB.............. 1
PANEL ..oooooooeeeoeeoeoeoeeo e, 1 (CE) models
12 65278 DECAL,CAUTION,NO STEP........... 2 39 82577 gAE\TCCA#P'-ATFORM OVERLOAD 1
s o7 DEGAL WARNING CRUSHING PATCH. v
HAZARD...oooeeoeeeoeoeeeee oo 6
40 33550 TAPE,WARNING,BLK/YEL, 50™***
14 82473 DECAL,SYMBOL-COMP (CE) models
ACCESS oo 1
41 215005 DECAL,LIFT POINT,S-3200/3800....4
15 82481 DECAL,SYMBOL-BATTERY
SAFETY cooooeoeoeoeeeoeoeeeeeee e 1 42 215007 DECAL.LIFTING/CG,S-3800........... 2
16 82487 DECAL,SYMBOL-READ THE
MANUAL oo 2
17 82547 DECAL,DANGER,MAX LOAD 340
2 1
18 82548 DECAL,WARN,CRUSH HAZARD
STV S 2
19 82604 DECAL,DANGER,SIDE FRC
BOON.cceeeeeeeeoeeeeeoeeeeeee e, 1
20 97757 DECAL,LABEL,OIL LEVEL IND......1
21 97815 DECAL,LABEL,LOWER MIDRAIL....1
22 114112 DECAL,LABEL, TRANSPORT
DIAGRAM....eeeoeeoeeeeoeeeeeer. 2

23 114249 DECAL,LABEL,TIPOVER, TIRES,SYMB.4
24 114251 DECAL,LABEL,NO

SMOKING,SYMB......ccccevmviiiinnen. 1
25 114252 DECAL,LABEL,TIP OVER LMT
SWTCH....ooieeeee e 4

26 114473 DECAL,DANGER, TIPOVER, TILT,SYM.1

Gania

Part No. 226056 $-3800,S-3200



100 Decals April 2013

102.1 Decals, S-3200

114252 T114156 82472 215005 114251 82481 215006
133067 28159 133205 215005

S-3200 82473
.%114252
133067
. o
40434 o L8] ol | 114112
sy : {/\ 114249
33550 2 = s 82472
2 &)
14010 T113276
e
T114158 go577
226147
21206~ = 0 226146
> T110470
65278ﬁm\1 azgss
27204 () €=l -
114473
27207 97815
e 82487
27207 82547
27205 25 . ——— 33550
F N ] @: e ] _:@
4
s DL 82604
52966 hading indicates decal is hidden from
iew, i.e. under covers
Serial
Label
215005 82240
215006 AN 215005
o757 | L 133067
8487 — L= e T114156
i : T110471
T113280/g 40434
61227 23550
T110549CS
133067 82548
114249

T113276 naie T113276 114249

82472 82472 82472

Gania

$-3800,S-3200 Part No. 226056



April 2013 100 Decals

102.1 Decals, S-3200

Item Part No. Description Qty. [Item Part No. Description Qty.
- 226059 Decal Kit, SYMBOL, S-3200 27 133067 DECAL,DANGER,ELEC.HAZ.STAY
includes items 1 - 35 L S 4
- 226063 Decal Kit, SYMBOL, S-3200 (CS) 28 133205 DECAL,LABEL, ELECTRO
includes items 1 - 36 HAZARD.......cooeeece e, 1
1 T113276 Label - Wheel Load, S-3200............ 4 29 T110470 Label - Close Cover When Not
2 T1 14156 COSmetiC - Genie s_3200 ................ 1 Uslng ............................................... 1
3 T114158  Cosmetic - S-3200........cccccomrrrrmvree.. 1 30 T110471  Label - No Step or Ride................... 1
4 27204 DECAL ARROW BLUE....... 1 31 T113280 Label - Range of Motion,................. 1
5 27205 DECAL ARROW YELLOW LRG 32 226144  DECALESTOPPCON,SHIPYARD...1
O e —— 1 33 226145 DECAL,BOOM
6 27206 DECAL,TRIANGLE BLUE.............. 4 UP/DN,PCON,SHIPYARD. ... !
7 27207 DECAL, TRIANGLE,YELLOW.......... 4 34 226146 DECAL,EXT/RET/ROTATE,PCON,SY.1
8 28159 DECAL LABEL DIESEL FUEL ........ 1 35 226147 DECAL,STEER/DRIVE,PCONySY1
9 40434 DECAL’LANYARD ANCHORAGE 36 T1 1054908 DECAL,FAULT CODES,SB/SY ........ 1
POINT ..o 4 37 82240 DECAL,LABEL,105 DB................... 1
10 52966 DECAL,COSMETIC,4 X 2....ooc...... 1 (CE) models
11 61227 DECAL.GROUND CONTROL 38 82577 DECAL,PLATFORM OVERLOAD
PANEL ............................................. 1 PATCH ............................................. 1
(CE) models
12 65278 DECAL,CAUTION,NO STEP........... 2
39 33550 TAPE,WARNING,BLK/YEL, 50"**
13 82472 DECAL,WARNING,CRUSHING (CE) models
HAZARD. ..o 6
40 215005 DECAL,LIFT POINT,S-3200/3800....4
14 82473 DECAL,SYMBOL-COMP
ACCESS........oo oo 1 41 215006 DECAL,LIFTING/CG,S-3200........... 2
15 82481 DECAL,SYMBOL-BATTERY
SAFETY .o, 1
16 82487 DECAL,SYMBOL-READ THE
MANUAL....ccoiiiiiiiieeccee e, 2
17 82547 DECAL,DANGER,MAX LOAD 340
[ C N 1
18 82548 DECAL,WARN,CRUSH HAZARD
[ Y 2
19 82604 DECAL,DANGER,SIDE FRC
AO0N.....c e 1
20 97757 DECAL,LABEL,OIL LEVEL IND...... 1
21 97815 DECAL,LABEL,LOWER MIDRAIL....1
22 114112 DECAL,LABEL,TRANSPORT
DIAGRAM.......cooeeee e 2

23 114249 DECAL,LABEL,TIPOVER, TIRES,SYMB.4
24 114251 DECAL,LABEL,NO

SMOKING,SYMB......ccccevmviiiinnen. 1
25 114252 DECAL,LABEL,TIP OVER LMT
SWTCH....cooiiieeeeee e 3

26 114473 DECAL,DANGER, TIPOVER, TILT,SYM.1

Gania

Part No. 226056 $-3800,S-3200



200 Chassis Components April 2013

201.1 Extendable Steer Axle Installation - View 1

@15 14@@

Gania

$-3800,S-3200 Part No. 226056



April 2013

200 Chassis Components

Item Part No.

1 Ref.

2 75060
3 61682
4 61683
5 61684
6 8514
7 49819
8 6178
9 60987
10 61688
11 89536
-- 226803
-- 33428
-- 43018
-- 62419
12 18596
13 61604
14 75063
15 75038
16 75040
17 75039-S
18 10597
19 6033
20 75036
-- 53983
- 75910
- 75913
21 49817
22 6607

201.1 Extendable Steer Axle Installation - View 1

Description Qty.

MACHINING,INNER AXLE (refer to
202.1)

SCREW,HEX HD FLANGE 1/4-20X1/2

BRACKET,SWITCH ROD
MOUNT,PNTED........cccooveiiireernens 2

ROD,SWITCH ACTIVATING............ 2
WEARPAD,ACTIVATING ROD........ 2
SCREW,FHS,1/4-20 X .75
SCREW,PHILLIPS,PHM,10-32 X .5
NUT,NYLOCK,10-32
SWITCH,LIMIT,PROX(OPERATIONAL).4
WELDMENT,AXLE SWITCH........... 2
CYLINDER,AXLE EXTEND™*........ 2

SEAL KIT (89536)
for 89536

VALVE,COUNTERBALANCE
SEAL KIT (39345)
VALVE,CB.CBBC-LHN@2200*
WASHER,FLAT,1.56 X 2.5 X .061
PIN,CLEVIS, 1.50 X 4.465_LONG.....4
PIN,COTTER,.188 X 2.00 LONG
PIN,AXLE STOP.......eovveereecrrere. 4
SHIM,AXLE PIN

PLATE,AXLE PIN RETAINER.......... 4
SCREW,HHC,1/2-13 X 1.25 GR5
WASHER,LOCK,0.5"

LIMIT SWITCH,SAFETY.................. 2
STRAIN RELIEF, PG13,5

WIRE ASSEMBLY, 16/4SJ0,9.5"PLUG
LIMIT SWITCH, SAFETY,NO WIRE
SCREW,PHILLIPS,PHM,10-32 X1.25
WASHER,LOCK #10 PLTD

Gania

Part No. 226056

$-3800,S-3200

15



200 Chassis Components April 2013

202.1 Extendable Steer Axle Installation - View 2

ONOJO10)

i

@g@
é@
@X
(@

]

$-3800,S-3200 Part No. 226056



April 2013

200 Chassis Components

Item

10
11
12
13
14
15
16
17
18
19
20
21
22
23
24
25
26
27
28
29
30

31
32
33
34

35

Part No.

22672
60627

30489
18396
50060-S

65793
61310
61307
22788
6033
39479
102729
102728
61308
122249
122248
61309
61634-S
49189-2338
61654
28646
48885
6090
6356
6638
56912
60980
4828
6326
45226
60555

75088
75087
119620
75452-S

119619

202.1 Extendable Steer Axle Installation - View 2

Description Qty. [Item

CLAMPHOSE,1.75.......oeeeeeveeeene 2 36

COVER,PROTECTIVE,STEER 37

O 4 2 38

CLAMPHOSE,3.50......cccceeeeiereinenne 2 39

BEARING,1.5IDX1.750DX1.0L....... 4

CYLINDER,STEERING W/DECAL...2 40

includes item 4 41

SEAL KIT CYL*** 42

PLATE,AXLE WEAR STEEL........... 8 43

SHIM,INNER AXLE WEAR PAD 44

SCREW,HHC,1/2-13 X 1.75

WASHER,LOCK,0.5"

SCREW,HHC,1/2-13 X 2.75

ELBOW,90D,1/8 NPT X #4 JIC........ 8

NIPPLE,1/8 NPT X 3.0 FFS-S......... 4

WEAR PAD,INNER AXLE SIDE.....16

SHIM,PAD 2.0 X 6.60

SHIM,PAD,10 X 6.10

WEAR PAD,INNER AXLE................ 8

MACHINING,INNER AXLE.............. 2

HOSE ASSY,1/4,STR FEM,STR.....8

FORMING,INNER AXLE COVER.....2

ZERK,GREASE,1/8 NPT.....cccecvunee 8

CONNECTOR,BULKHEAD,FEMALE-4.8

SCREW,HHC,1/4-20 X .75

WASHER,LOCK,.25

WASHER,FLAT,USS,1/4"Y

SPRING CLIP1/4-20.........ccccveueee.e. 8

PIN,1.50DIAX4.13LG,THREADED...6

NUT,NYLOCK,3/8-16

SCREW,HHC,3/8-16 X 3

ROD END,.375 X 3.69.......cccceveneenne 8

WASHER,THRUST 5 X 1.81

BRONZE......ccoi i 2

PLATE,KING PIN RETAINER.......... 4

PIN,AXLE KING.......cccovreeearrrnanens 4

BEARING,1.75IDX2.000DX1.50L....4

YOKE

ASSEMBLY,SUPERBOOM,NRRW...2

includes items 33 and 35

BEARING,1.5IDX1.750DX1.5L,PTFE.2
Gania

Part No. 226056

$-3800,S-3200

Part No.

6019
6021
6097
60747

60618
49819
6607

60745
14033

Description

SCREW,HHC,3/8-16 X 1.25 GRD 5
WASHER,LOCK,.375
WASHER,FLAT,USS,3/8"Y
SHIM,STEER SENSOR

ACTIVATOR. ..o 2
ACTIVATOR,STEER SENSOR........ 2

SCREW,PHILLIPS,PHM,10-32 X .5
WASHER,LOCK,#10 PLTD
SHIM,GALVANIZED STEER YOKE
SCREW,HHC,3/8-16 X 2.75

Qty.

17



200 Chassis Components

April 2013

203.1 Axle Wheels and Drive Hubs

18

$-3800,S-3200

Part No. 226056



April 2013 200 Chassis Components

203.1 Axle Wheels and Drive Hubs

Item Part No. Description Qty. [Item Part No. Description Qty.
-- 1102765800 FIRE SLEEVE, 1.25"........cccoccvvveen.n. 2 22 149105 WELDMENT,DRIVE HOSE
1 149287 WHEEL DRIVE W/BRK,1 13:1 SY2 COVER ............................................ 2
_— 106873 SEAL KIT’RWD 1700TB*** 23 1221 50 O-RING,S-OSZ,VITON*** ................. 2

-- 106874 BEARING KIT,RWD 1700TB***
- 149288 BRAKE KIT
106118 O-RING,2-157 VITON*™*.........co...... 2
102717 MOTOR,PISTON,HYD,45CC/19.5CC.2
-- 106098 SEAL KIT,MOTOR,LC/KC***

75101 SCREW,SHC,1/2-13 X 1.25,A574....4
13064 WASHER,FLAT,.625 HARDENED....4
102064 SCREW,SHC,M16 X
50MM,BLACK. ..o 64
7 61656 MACHINED,REAR INNER AXLE.....2
8 8255 SCREW,HHC,3/8-16 X .75
9 6021 WASHER,LOCK,.375
10 5397 WASHER,FLAT,USS,5/16",Y
11 149103 FORMING,SENSOR GUARD.......... 2
12 8914 SCREW,HHC,1/4-20 X .625
13 6356 WASHER,LOCK,.25
14 6638 WASHER,FLAT,USS,1/4"Y

15 107830 SUBASSY,STEER SENSOR***....... 2
- 107829 SENSOR,STEER ANGLE***

16 149101 NON DRIVE HUB........cccvveiireecnene 2
- 106873 SEAL KIT,RWD 1700TB***

- 106874 BEARING KIT,RWD 1700TB***

17 149284 TIRE,SLD
RUBBER,RT,445/65D22.5............... 2
S-3800; RT, Solid, right (shown)

- 149283 TIRE,SLD
RUBBER,LF,445/65D22.5............... 2
S-3800; RT, Solid, left

- 149285 TIRE,SLD
RUBBER,LF,385/65D22.5............... 2
S-3200; RT, Solid, left

- 149286 TIRE,SLD

RUBBER,RT,385/65D22.5............... 2
S§-3200; RT, Solid, right
18 34127 NUT,LUG,3/4-16 X 7/8 RADIUS.....40
19 6888 SCREW,HHC,1/4-20 X 1
20 6638 WASHER,FLAT,USS,1/4"Y
21 56912 SPRING CLIP1/4-20
Gania

Part No. 226056 $-3800,S-3200



April 2013

200 Chassis Components

204.1 Chassis Components

$-3800,S-3200

Part No. 226056

20



April 2013 200 Chassis Components
204.1 Chassis Components
Item Part No. Description Qty. [Item Part No. Description Qty.
1 102894 FORMING,DIRECTION SYMBOL....2 34 6095 WASHER,FLAT,USS,1/2"Y
2 226070 COVER, DRIVE CHASSIS REAR, 35 6198 NUT,NYLOCK,1/2-13
SRV ................................................. 1 36 49189_2338 HOSE ASSY,1/4’STR FEM,STR ..... 4
with decals
i , 37 48885 CONNECTOR,BULKHEAD,FEMALE-4.4
3 Ref Traction Manifold (refer to 701.1)
38 61649-S COVER,DRIVE CHASSIS AXLE.....4
4 6782 NUT,NYLOCK,5/16-18
39 28646 ZERK,GREASE,1/8 NPT................. 4
5 5397 WASHER,FLAT,USS,5/16"Y
40 10597 SCREW,HHC,1/2-13 X 1.25 GR5
6 10107 SCREW,HHC,5/16-18 X .75
41 122200 SCREW,FLANGE,HHC,3/8-16X 7/8
7 226071 COVER, DRIVE CHASSIS
FRONT,SRV...cciececee e 1 42 29868 SPRING CLIP,3/8-16
with decals 43 149008 ASSEMBLY,CARRIER........ccccceeut 2
8 6090 SCREW,HHC,1/4-20 X .75 - 42077 HINGE, 2 X 1.50
9 6638 WASHER,FLAT,USS,1/4"Y -- 57881 LATCH, RUBBER, 3-13/32 X 1-7/8
10 6091 NUT,NYLOCK,1/4-20
11 6888 SCREW,HHC,1/4-20 X 1
12 6356 WASHER,LOCK,.25
13 56912 SPRING CLIP,1/4-20
14 50154 CONTROL BOX
ASSY,DRIVECHASSIS...........cc....... 1
- 102704 HARNESS,DCON,4WS
- 73742 BOOT,PLUG 3 WAY
15 149104 FORMING, DCON MOUNT............. 1
16 Ref. Steer and Axle Extend/Retract
Manifold (refer to 702.1)
17 6019 SCREW,HHC,3/8-16 X 1.25 GRD 5
18 6021 WASHER,LOCK,.375
19 6097 WASHER,FLAT,USS,3/8",Y
20 102729 ELBOW,90D,1/8 NPT X #4 JIC........ 4
21 61742 NIPPLE,PIPE,LONG 1/8 X 1.5........ 4
22 61663-S COVER,DRIVE CHASSIS END**.....2
23 8177 SCREW,HHC,1/2-13 X 1.5
24 6033 WASHER,LOCK,0.5"
25 22788 SCREW,HHC,1/2-13 X 1.75
26 122247 SHIM,PAD,4 X 3.60
27 61302 WEAR PAD,INNER AXLE SIDE......8
28 61307 SHIM,INNER AXLE WEAR PAD
29 61310-S PLATE,AXLE WEAR STEEL........... 4
30 61309 WEAR PAD,INNER AXLE................ 4
31 122248 SHIM,PAD,10 X 6.10
32 60418-S PLATE,WEAR PAD RETENTION.....4
33 6096 SCREW,HHC,1/2-13 X 2 GR5
Gania

Part No. 226056

$-3800,S-3200

21



300 Turntable Components

April 2013

301.1 Turntable Covers - Tank Side

22

$-3800,S-3200

Part No. 226056



April 2013

300 Turntable Components

Item

o N O o0 B W DN =

- a
N =~ O ©

13

14
15
16
17

18
19
20
21

22

23
24

25

26

29

Part No.

6888
6356
6638
56912
122202
29868
T112572
6090
6091
T112565
19390
149187

149290

149197
4828
6097
149147

149188
34619

149191
226066

36388

18504
226067

53903

226068

149181
149242
60964

226069

60893

Description Qty. [Item
SCREW,HHC,1/4-20 X 1 30
WASHER,LOCK,.25 31
WASHER,FLAT,USS,1/4"Y 32
SPRING CLIP1/4-20
SCREW,FLANGE,HHC,3/8-16X1.25 33
SPRING CLIP3/8-16 34
LID,COVER,TANK SIDE.................. 1 35
SCREW,HHC,1/4-20 X .75
NUT,NYLOCK,1/4-20 36
FORMING,LOUVER,TANK SIDE......1
COVER,HALF,BEACON.................. 1
FORMING, LOUVER, LEFT
REAR......o i 1
FORMING,LOUVER PANEL,CTR
SWING ... 1
PLATE,LOUVER ,0OIL COOLER......1
NUT,NYLOCK,3/8-16
WASHER,FLAT,USS,3/8",Y
WELDMENT,BULKHEAD,LEFT
REAR......ooiee e 1
WELDMENT,BUMPER,LEFT REAR
BUMPER,RUBBER***...........ccc...... 1
WELDMENT,BUMPER MT, LEFT.....1
COVER, LWR LEFT REAR, SRV.....1
with decal
BUMPER,RUBBER,.75 X
BOH,STUD....oieee e 2
NUT,LOCKING-LG.FLANGE,1/4-20
ASSY,DOOR,LEFT REAR, SRV......1
(complete) with decal
LATCH,T-HANDLE,5 SIDED
WIKEYS™ ..o e 1
part of door assembly 226067
ASSY,DOOR,LEFT FRONT, SRV.....1
(complete) includes item 28, with
decals
LATCH,DOOR.....cccvrterrereeerreeeeen 2
SPACER,DOOR LOCK
LATCH,PANEL.......oovevrriranreeerieeenn 1
CONTROL BOX DOOR, LF, SRV.....1
(complete) includes items 27 and 29,
with decal
HINGE,SWING CONTROL BOX.....1
Genia

Part No. 226056

$-3800,S-3200

301.1 Turntable Covers - Tank Side

Part No.

141579
6198
T112570

149148

149157
T112568

T114688

Description Qty.
BOLT,FLANGE,1/2-13 X 1.75
NUT,NYLOCK,1/2-13

WLDT,DOOR FRAME, TANK

SIDE. ... e s 1
WELDMENT,BULKHEAD,LEFT
FRONT ..o 1

FORMING,COVER SUPPORT........ 1

WLDT,DOOR BRACE, TANK

23



April 2013

300 Turntable Components

302.1 Turntable Covers - Engine Side

AN A G
@ .m
N R
2 %@ SR
CONRRY
SAMETAN
NN My
R
g SR

Part No. 226056

$-3800,S-3200

24



April 2013 300 Turntable Components
302.1 Turntable Covers - Engine Side
Item Part No. Description Qty. [Item Part No. Description Qty.
1 T112445 FORMING,LOUVER,RT FRT.......... 1 29 6090 SCREW,HHC,1/4-20 X .75
2 122202 SCREW,FLANGE,HHC,3/8-16X1.25 30 60893 HINGE,SWING CONTROL BOX.....1
3 29868 SPRING CLIP,3/8-16 31 149209 FORMING, BUMPER, RT MID........ 1
4 6888 SCREW,HHC,1/4-20 X 1 32 226074 ASSY, TOP COVER,RT REAR,
5 6356 WASHER,LOCK’.25 SRV ............. :.................. .............. ' ....1
(complete) with decals, includes item
6 6638 WASHER,FLAT,USS,1/4"Y 28
7 6091 NUTNYLOCK,1/4-20 33 34619 BUMPER,RUBBER***..........cccoo...... 1
8 101964 WELDMENT,EXHAUST TUBE........1 34 149226 COVER,FUEL TANK REAR............. 1
9 56912 SPRING CLIP1/4-20 35 149290 FORMING,LOUVER PANEL,CTR
10 T112451 WELDMENT,COVER,LONG............ 1 SWING. ..o e 1
11 149157 FORMING,COVER SUPPORT........ 2 36 149217 FORMING,SIDE COVER,RT
12 149200 FORMING,TOP COVER MTRT L N o 1
FRT ettt et 1 37  T112448 WELDMENT,COVER,ENGINE
13 T112454 WELDMENT.DOOR SUPPORT.....1 SIDE.... e 1
14 T112453 FORMING,HINGE HOOK................ 2
15 T112573 CABLE,DOOR FRAME,ENGINE
SID 2
16 T112787 SPRING
HOOK,1/4"0ODX2.38"LONG............ 2
17 6097 WASHER,FLAT,USS,3/8"Y
18 4828 NUT,NYLOCK,3/8-16
19 226072 ASSY,DOOR,RIGHT FRONT,
SRV e 1
(complete) with decal
- 149181 LATCH,DOOR.....ccccveervirieee e, 2
part of door assembly 226072
20 53903 LATCH,T-HANDLE,5 SIDED
WIKEYS™ ...t 1
part of door assembly 226073
21 226073 ASSY,DOOR,RIGHT REAR, SRV....1
(complete) with decals
22 36388 BUMPER,RUBBER,.75 X
SOH,STUD ..o 2
23 18504 NUT,LOCKING-LG.FLANGE,1/4-20
24  T112450 WLDT,DOOR FRAME,ENGINE
SIDE. . 1
25 T112809 FORMING,LANYARD ANCHOR.....1
26 149169 WELDMENT,BULKHEAD,RIGHT
REAR.....ooii e 1
27 60964 LATCH,PANEL.....ccccoeeeeeieieeeees 1
28 226075 ASSY, DOOR, FUEL TANK, SRV.....1
(complete) with decals, includes items
27 and 30
Gania
Part No. 226056 $-3800,S-3200 25



300 Turntable Components

April 2013

303.1 Turntable Components - View 1

@g @

26

$-3800,S-3200

Part No. 226056



April 2013

300 Turntable Components

Item

w

o N o o s~

11
12
13

14

15
16
17
18
19
20
21
22
23
24
25
26
27

Part No.

111185

61587

29764
61203

61282
6888
6638
56912
149237
42078
29605
38859
6356
149031

149113

6090
149197
149100
6091
121856
71259
6178
49824
6605
5397
4828
60819P
56704

122019

226393
72282

Description Qty.

COUNTERWEIGHT,S120/125,
8300LB.......c e 1
used with S-3800

COUNTERWEIGHT,S100/105
used with S-3200

NUT,NYLOCK, 1-8..corveeerreerrreerern 2
PLATE,URETHANE
SPRING(WASHER)........eeeeeveeenne. 6

SCREW,HHC,1-8 X9.5,GD2,YEL....2
SCREW,HHC,1/4-20 X 1
WASHER,FLAT,USS,1/4"Y

SPRING CLIR,1/4-20

COVER, REAR MAST........ccoeeuineee 1
SCREW,HHC,1-8 X 3 GRDA.......... 2
WASHER,LOCK, 1"....ciiiiiiii 2
WASHER,FLAT,USS,1"Y................ 2

WASHER,LOCK,.25
WELDMENT,SWING CENTER

COVER.....iei e 1
FORMING,FRONT CENTER
COVER ... 1

SCREW,HHC,1/4-20 X .75
PLATE,LOUVER ,0OIL COOLER......1
FORMING,COOLER SHROUD....... 1
NUT,NYLOCK,1/4-20

TRIM MOLDING.......cccieeireeiienne 1
OIL COOLER W/FAN, 12VDC......... 1
NUT,NYLOCK,10-32
SCREW,PHILLIPS,FHM,10-32X1.00
SCREW,HHC,3/8-16 X 3.5,GR5
WASHER,FLAT,USS,5/16",Y
NUT,NYLOCK,3/8-16
BRACKET,STROBE.............cccuvnee. 2

STROBE,FIREBOLT, 12-80VDC,AMB**.2
(replaced 20189)

FLASHTUBE,U
SHAPED,360DEG,BULB

FLASHTUBE,STRAIGHT,360DEG,BULB
LENS,AMBER,STROBE,FIREBOLT

Gania

Part No. 226056

303.1 Turntable Components - View 1

$-3800,S-3200

27



300 Turntable Components

April 2013

304.1 Turntable Components - View 2

28

$-3800,S-3200

Part No. 226056



April 2013

300 Turntable Components

Item

o N o o~ ON

10
11
12
13
14
15
16
17
18
19
20

21

Part No.

75113

48918
60936-S
10107
5397
6782
6886
60508

61326
215229

75256
75254
75257
48996
75253
60838
56912
6638
6356
6888
Ref.

75591

6175
6021
75719
102710
102659
37187
37191
62412

62413
62414
75409
33987
6033

Description Qty. [Item
FILLER NECK/CAP ASSY.HYD 29
TANK o e 1 30
TEE,RUN,520428-6.......c..cc0cvrvennen. 1 31
BRACKET,RETURN FILTER........... 1
SCREW,HHC,5/16-18 X .75 32
WASHER,FLAT,USS,5/16".Y 33
NUT,NYLOCK,5/16-18 34
WASHER,LOCK,.313 35
FILTER,RETURN,ASSY 10
MICRON.....cooiteieeeeeeeee e 1 36
FILTER ELEMENT,10 MICRON,60508 37
GAUGE,HYDRAULIC TANK T/L 38
LY P 1 39
VALVE BALL,24 FSAE-24 FSAE™* 40
UNION,STR.THREAD 24*** 41
STRAINER ASSY#24 O-RING....... 1
VALVE,BALL,16 MSAE-16 FSAE*** 42
STRAINER ASSY#16 O-RING....... 1 43
CLAMP,1.00,#16 X 7/16,RUB CUSH
SPRING CLIP,1/4-20 44
WASHER,FLAT,USS,1/4"Y 45
WASHER,LOCK,.25
SCREW,HHC,1/4-20 X 1
Function Manifold (refer to 703.1 or
704.1)
PLATE,SWING CHASSIS
BULKHEAD.......ccooeeeeee e 1
SCREW,HHC,3/8-16 X 1
WASHER,LOCK,.375
CABLE,GROUND,79"W/PIGTAIL....1
PUMPAUXILIARY,DUAL,12V.......... 1
PUMP,(102710 APU)
SEAL KIT, 37185 PUMP
GASKET, PUMP / MOTOR (36179)
SOLENOID,MOTOR
START,60511,APU
MOTOR, 60511, APU, 12VDC
SEAL, SHAFT, 60511 APU
BATTERY CABLE.......cc.cccevvieeeenns 1
SCREW,HHC,1/2-13 X 1, GR 5
WASHER,LOCK,0.5"

Genia

Part No. 226056

$-3800,S-3200

304.1 Turntable Components - View 2

Part No. Description Qty.

6090 SCREW,HHC,1/4-20 X .75

6091 NUT,NYLOCK,1/4-20

50161 SENSOR,TILT
TURNTABLE(PLSTC)....cceeevveeeeiene 1

Ref. Ground Controls (refer to 309.1)

8914 SCREW,HHC,1/4-20 X .625

60521 RELAY,SEALED 30/40 AMP............ 2

60571 BRACKET,CNTL BOX
MOUNTING......ccoiirerrceeiiieeee e 1

28646 ZERK,GREASE,1/8 NPT.......cccc...... 1

48885 CONNECTOR,BULKHEAD,FEMALE-4. 1

4828 NUT,NYLOCK,3/8-16

6019 SCREW,HHC,3/8-16 X 1.25 GRD 5

6833 CLAMP,0.50,#8 X 1/4,RUB CUSH

81578 HORN,12VDC,SPADE
TERMINALS***

75014 PLUG,HEX,130109E,1/2 NPT***.._.1
75645 TANK,HYDRAULIC,55 GALLON.....1
includes items 9 and 42

29868 SPRING CLIRP,3/8-16
60559 BREATHER,RESERVOIR 3
LY (07 270 N 1
29



300 Turntable Components April 2013

305.1 Turntable Rotator and Hydraulic Rotary Coupler

W

N
AN o
\
)
— 0 20 \
= /0 NON\e \
=g
= Y
=3
=1 o
= 9
d o

(AN

o
Ty
0 0

30 $-3800,S-3200 Part No. 226056



April 2013 300 Turntable Components

305.1 Turntable Rotator and Hydraulic Rotary Coupler

Item Part No. Description Qty. [Item Part No. Description Qty.
1 34348 SCREW,HHC,3/4-10 X 3 GRD.8.....5 34 60393 SUPPORT,HYDRAULIC SWIVEL.....1
2 89833 WASHER,FLAT,.81 X 2.00 X .38.....5 35 122918 SWIVEL,HYD/ELEC 5 PORT/10
3 60815 SCREW,SHS,3/4-10 X 1.5 CONT

(complete)
4 60937 FORMING,HOSE
SUPPORT,SWING.......orveeeccrrrr 1 - 10107 SCREW,HHC,5/16-18 X .75
5 60575 BRACKET,HYD.ROTATOR MOUNT — 106914 MOUNTING CHANNEL KIT
L P 2 - 122919 SWIVEL,ELECTRIC 10 CONTACT***
6 49775 SCREW,PHILLIPS,PHM,10-32X 1.75 - 62321 SEAL KIT,HYD SWIVEL
7 6146 WASHER,FLAT,MS #10,Y - 75129 ARM,ANTI-ROTATION,SWIVEL
8 6178 NUT,NYLOCK,10-32 - 75130 SCREW,SHC,7/16-14 X .75,61342
9 75037 LIMIT SWITCH,OPERATIONAL...... 1 36 75008 PLUG,PIPE HEXHEAD
10 13918 SCREW,HHC,3/8-16 X 130109E-1/8..cccceee e, 1
1.75,GRD.8.....ccccvieeeceee e, 4 37 61128 SCREW,HHC,3/4-10 X4 FULL THRD
11 5397 WASHER,FLAT,USS,5/16".Y 38 6126 NUT,HEX,JAM,3/4-10
12 4828 NUT,NYLOCK,3/8-16 39 Ref. Turntable Rotation Drive Hub, Motor
13 6096 SCREW,HHC,1/2-13 X 2 GR5 and Brake Assembly (refer to 306.1)
14 6033 WASHER,LOCK,0.5" 40 56843 SCREW,SHC,1/2-13 X 1.50,A574....2
15 11209 WASHER,FLAT,USS,7/16"Y
16 45495 SCREW,SHC,5/8-11 X
3.00,A574......eeee e, 30
17 13064 WASHER,FLAT,.625
HARDENED.......ccoocvviveeievieeeeeee, 58
18 75007 CONN.MALE PIPE/ORFSH4............ 1
19 61324-12947 HOSE ASSY,1/4"....omeeeieieeeeeeeeeenn. 1
20 48885 CONNECTOR,BULKHEAD,FEMALE4.1
21 28646 ZERK,GREASE,1/8 NPT................. 1
22 50035 BEARING,TURNTABLE.................. 1
- 227785 BEARING TURNTABLE SEAL***
23 61119 COVER,SWING BEARING REAR
24 10587 SCREW,HHC,1/2-13 X.75
25 6095 WASHER,FLAT,USS,1/2")Y
26 61222 PIN,TRANSPORT STORAGE
LOCK it 1
27 61223 PIN,TRANSPORT STORAGE
HANDLE.......co oo 1
28 61250 SCREW,SHC,5/8-11 X
3.75,A574. ..., 28
29 6090 SCREW,HHC,1/4-20 X .75
30 6638 WASHER,FLAT,USS,1/4"Y
31 6091 NUT,NYLOCK,1/4-20
32 61118 COVER,SWING BEARING FRONT
33 6198 NUT,NYLOCK,1/2-13
Genia

Part No. 226056 $-3800,S-3200



300 Turntable Components

April 2013

306.1 Turntable Rotation Drive Hub

®

32

$-3800,S-3200

Part No. 226056



April 2013

300 Turntable Components

Item

11
12

13

Part No.

111145
75432
62465

62467

122336
122337
56843
111144
75116
128447

41489
62466

111143
75682

62468

Description Qty.

SWING DRIVE ASSEMBLY

SHAFT-OUTPUT (60810)................ 1
SEAL KIT,DRIVE
HUB,TURNTBL.ROT......eeverrrrrereeee. 1
BEARING

KIT, TURNTBL.ROT.DRVHUB.......... 1
GASKET,(111145).covveoveeeeerereeeerenn. 1
OIL SEAL,(111145).ccc.veeeeereere. 1

SCREW,SHC,1/2-13 X 1.50,A574
MOTOR,SWING DRIVE (111145)
SEAL KIT,TURNTABL.ROT.MOTOR

MANIFOLD,TURNTABLE
ROTATION.....oiiii i 1

SCREW,SHC,5/16-18 X 2,PLATED
SEAL KIT,BRAKE, TURNTABLE

BRAKE,SWING DRIVE (111145)
DISC KIT DRIVE TURNTABLE

Gania

Part No. 226056

306.1 Turntable Rotation Drive Hub

$-3800,S-3200

33



April 2013

300 Turntable Components

307.1 Batteries and Hydraulic Filters Installation

Part No. 226056

$-3800,S-3200

34



April 2013

300 Turntable Components

14
15
16
17

18

19
20
21

Part No.

102190
66717
60521

61225

60521

61225

8914
6356
89997
49816
8255
6021
61189

60334

58222
58223
58380
60857
77139

58222
58223
60857
75409

111637

6090
6638
6091
237068

60584

60928
T010025
45708

307.1 Batteries and Hydraulic Filters Installation

Description Qty. [Item
FORMING,FUSE COVER, PAINTED -
FUSE BLOCK, ANN & ANL FUSE 22
RELAY,SEALED 30/40 AMP........... 1
Deutz models 23
RELAY,12VDC,70AMPSEALED......2
Deutz models
RELAY,SEALED 30/40 AMP.......... 1 -
Deutz and Perkins models
RELAY,12VDC,70AMP,SEALED 24
Cummins models
SCREW,HHC,1/4-20 X .625 25
WASHER,LOCK,.25 26
RELAY MODULE(89996,89998).....1 27
SCREW,PHILLIPS,PHM,10-32 X .75 28
SCREW,HHC,3/8-16 X .75 29
WASHER,LOCK,.375 30
GROMMET,RUBBER .75 X .38 31
IR 3
FILTER ASSY,HIGH PRESS
Y =R 2 32
O-RING,FILTER ASSY (60334)*** 5
SEAL,FILTER ASSY (60334)** o
FILTER INDICATOR-(60334) o
FILTER,ELEMENT,BETA(5)=1000
FILTER ASY,M
PRESS,SAES, WOIND* 36
O-RING,FILTER ASSY (60334)***
SEAL,FILTER ASSY (60334)"**
FILTER,ELEMENT,BETA(5)=1000 37
BATTERY CABLE...ooeooooeeeeeoer. 1 28
Deutz models
CABLE,BATTERY POSITIVE 73"
Cummins models 39
SCREW,HHC,1/4-20 X .75
WASHER, FLAT,USS,1/4"Y 40
NUT.NYLOCK, 1/4-20 41
SEPARATOR DUAL 42
BATTERY,100A vv.ovveeoevoeeereeoere. 1 43
GROMMET,RUBBER .75 X .19 X

R 44
I8 oo 1
CABLE,BATTERY NEGATIVE......... 1 45
HOLD DOWN,BATTERY.................. 2
HOOK,BATT HOLD DOWN,10".......4

Gania

Part No. 226056

$-3800,S-3200

Part No. Description Qty.

8170 NUT,WING,1/4-20

18189 BOOT,BATTERY
TERMINAL,RED......cciiiiieriieeeee 1

61318 BATTERY CABLE,POSITIVE
DEUTZ...oo e 1
Deutz models

60930 CABLE,BATTERY POSITIVE
Cummins models

57160 BATTERY,12V GRP 4D,190
AH,DRY™ ... 1

60708 WELDMENT,BATTERY TRAY......... 1

42941-11500 HOSE,3/8",FUEL,30R7

21465 CLAMPHOSE,SIZE .25 TO .63....... 1

13002 SCREW,HHC,5/16-18 X 1 GR5

5397 WASHER,FLAT,USS,5/16"Y

6782 NUT,NYLOCK,5/16-18

60721 COOLANT,RECOVERY BOTTLE, 4
QT e e 1
including item 32

75121 CAP, COOLANT RET
SYS(B0721)..eeeieeeiieeeeieei e 1

54380 SCREW,PHILLIPS,PHM,8-32 X .875

75610 CIRCUIT BREAKER, 25 AMP......... 1

217022 BATTERY 12V,AGM
DC115-12,115AH
(Fullriver) wet and sealed battery

217023 SCREW, M8x16, GB5783 GRADE
8.8 e 4
Use only with Fullriver battery

231993 SPRING WASHER 8 GB93............. 4
Use only with Fullriver battery

235068 FLAT WASHER M8, GB/T96, HV140
I 4
Use only with Fullriver battery

51147 BOOT,CABLE
TERMINAL,LG,RED,2/0.................. 1

75719 CABLE,GROUND,79"W/PIGTAIL....1

60940 HOLD DOWN,BATTERY,SMALL.....1

4828 NUT,NYLOCK,3/8-16

6097 WASHER,FLAT,USS,3/8"Y

6019 SCREW,HHC,3/8-16 X 1.25 GRD 5

128829 CIRCUIT BRKR 15A TYPE 2 METAL

Deutz models

35



300 Turntable Components

April 2013

308.1 Fuel Tank Installation

@@%

36

Gania

$-3800,S-3200

Part No. 226056



April 2013

300 Turntable Components

Item Part No.

1 60559

2 60890

6175
5397
29868
149019

[20¢) BN V)

- 149020
149036
226057

9 149029

Description

BREATHER,RESERVOIR 3
MICRON™ ™ e

SENDER,LOW FUEL
INDICATOR. ..o

SCREW,HHC,3/8-16 X 1
WASHER,FLAT,USS,5/16",Y
SPRING CLIR3/8-16.................

ASSEMBLY,FUEL TANK,240L...
includes items 1-5, 7-9

WELDMENT,FUEL TANK,240L.
PLUG,PIPE, 1". ..o

LIQUID LEVEL GAUGE;
YWZ-450......cocoiiieniineeenns

CAPFUEL,DIESEL,NON-VENT

Gania

Part No. 226056

$-3800,S-3200

308.1 Fuel Tank Installation

37



April 2013

300 Turntable Components

309.1 Ground Controls

®

®

O

®

®

@

®

©

@@%

®

@

Part No. 226056

$-3800,S-3200

38



April 2013 300 Turntable Components
309.1 Ground Controls
Item Part No. Description Qty. [Item Part No. Description Qty.
- T109424 CONTROL BOX ASSY,TCON V3.12 19 50811 SWITCH,MEMBRANE,GROUND
— 146191 HARNESS, TCON J2 LS 2009 CONTROL.....ceceiticriecriececrie e 1
S-3800 20 122519 KIT,ESTOP SVC LARGE BOOM.....1
- 146195 HARNESS, TCON J2 LS 2009 -- 66818 CONTACT,NC
S-3200 21 7339 SCREW,HHC, 1/4-20 X .5
— 121657 FUSE HOLDER.ATC 1-20 AMPS 22 88315 SCREW,SHS, 1/4-20 X .25 ZINC
- 67505 FUSE,10 AMPATC
- 101888 HARNESS, TCON J5 POWER
1 62374 LENS,LCD,GRND.CONTROL......... 1
2 62375 CLIPLCD,GRND.CONTROL........... 1
3 62376 PCBASSY,LCDGROUND,SUPERBOOM.1
4 12344 NUT,NYLOCK,6-32
5 81551 SCREW,PHIL,PHM,6-32 X 1/4 SS
6 T109430 KIT,PCB,ASSY,ECM,SBTCONV3.12
7 58593 BOX,EMPTY (122915)
does not include items 9 or 16
8 34052 RELAY,SPDT,12V(AUTO) PLUG
] T 8
9 62378 GASKET,GROUND
CNTRLS.SUPERBOOM.................. 1
10 66812 E-STOP BUTTON.......cccceeeerennens 1
-- 66818 CONTACT,NC
- 66821 BASE,WITHOUT CONTACTS
11 66816 CONTACTN.O.ceeeeeeeeeeeeeeeeeeee e, 6
12 66818 CONTACT,NC...ooee e, 6
13 66821 BASE,WITHOUT CONTACTS......... 2
14 94524 BRACKET,CONTACT CLAMP***,....1
15 62379 ALARM,AUDIO,SUPERBOOM*...... 1
without 62379 nut; order separately
- 72326 NUT - PLASTIC,RING FOR ALARMS
16 T108870 COVER, CONTROL BOX, SB SERV
17 122516 KIT,RECOVERY SVC LARGE
BOOMS.....co et 1
- 122366 KEYSWITCH,CONTACTS LOCK
- 88150 KEYSWITCH,3
POS.MOM.DR,W/KEY**
18 122517 KIT,KEYSWITCH SVC $100/120.....1
- 122366 KEYSWITCH,CONTACTS LOCK
- 66811 KEYSWITCH,3POS.MNTND.DR
WKEY**
includes keyswitch and two keys, not
included: base or contacts.
Genia

Part No. 226056

$-3800,S-3200

39



300 Turntable Components April 2013
310.1 Wire Harness Diagram, S-3800
6 2 toon M @
(GROUND CONTROL BOX)
_
2 < B J3 U4
@ SEE S 7 28
[)]
r-
o 11
@ g FmoQ FLASHING
- & <9> BEACONS
w r
(2] BATTERY
HPROX| % _ @ || 8
N Q [PROX] X | @ S @@ SEPARATOR
e} o 9
b 0
(o1 cprok X [—{21)—cFrox &
m z BATTERY
o
-
b SH 2
li:ulo
(27 —e_Fo % @) SR (5
- ®
[0} » 31 HORN
CIRCUIT n
@ E-jm BREAKER Sc
=
nc €5
@ PRILO 52
Zo VALVES
N @ ~rotAl 53 WORK TILT
[ HRO™ om LIGHT SENSOR
3 FUEL OPTION
SENDER
(FST1S)
ﬁ?% HYD OIL
| @ 7o 20, - TEMP SW
8m |—>—(24)— g0 4 (o)
am = >,
3 o}
HYD OIL
| (DRIVE CONTROLLER) l COOLER
[ O,
STEER
VALVES
25
AXLE
EXT/RET
VALVES e
(PLATFORM CONTROL BOX)
| e T
= m PLATFORM
z OVERLOAD
e z SWITCH
@1
-
e (18) () O,
27 —d_F0
N
M 1 FOOT
- @ ini SWITCH (:) “
N @ FPROX . 4 ba by
pALAN ol o B o G I
© SR e RO PLATFORM
- 5 %5 B 5 o MANIFOLD
o w vy) o] [os} [os}
(21 —rox X mom 2 2 M
m o o o o O PLATFORM
o LEVEL
SENSOR

40

Gania

$-3800,S-3200

Part No. 226056



300 Turntable Components

April 2013
Item Part No.
1 T106484
2 T106485
3 60950
4 T107004
5 146399
6 146191
7 T106487
8 146193
9 122875
- 122877
10 T106491
11 101888
12  T106488
13 75769
14 146198
15 T106489
16 T106490
17 75031
18 89110
19 89109
20 146199
21 60987
22 75032
23 75033
24 75037
25 102705
26 107830
27 75036
28 75641
29 75527
30 149124
31 149123

Description Qty.

HARNESS, S36CC BOOM CABLE #1

HARNESS,SHIPYARD BOOM CABLE
#2

HARNESS,PCON J2,(MANIFOLD)
FOOT SWITCH ASSY, HEAVY DUTY
ASSY, LS, LOAD SENSE, ALC1000
HARNESS, TCON J2 LS 2009
HARNESS, S36CC J2 UPPER

HARNESS, TCON J4 MANIFOLD
2009

HARN,ENGINE T3,DEUTZ BF4L2011
HARNESS,CUMMINS ENGINE T3
HARNESS, SHIPYARD OIL COOLER
HARNESS, TCON J5 POWER

HARNESS, S36CC J2 UPPER EXT
#1

LIMIT SWITCH,
OPERATION,LSB2RO..........cceevrrne 1
LIMIT SWITCH,SAFETY.......cceennen. 3

HARNESS, S36CC J2 UPPER EXT
#2

HARNESS, S36CC J2 UPPER EXT
#3

LIMIT SWITCH,SAFETY .....ccccvennen. 2
LIMIT SWITCH,OPERATIONAL......2
LIMIT SWITCH,OPERATIONAL......1

LIMIT SWITCH,SAFETY................. 1
SWITCH,LIMIT,PROX(OPERATIONAL).6
LIMIT SWITCH,SAFETY .......c.ccceuuee 1

LIMIT SWITCH,OPERATIONAL......1
LIMIT SWITCH,OPERATIONAL......1

HARNESS,DRIVE,2WS,SB............. 1
SUBASSY,STEER SENSOR***....... 2
LIMIT SWITCH,SAFETY.......c....... 2
HARNESS,FLASH BEACON SUB

ASSY e 1

HARNESS,WORKLIGHT OPT........ 1
HARNESS,BOOM,WORK LIGHT

T2V e 1
HARNESS,PLAT,WORK LIGHT,
T2V o 1

Gania

Part No. 226056

310.1 Wire Harness Diagram, S-3800

$-3800,S-3200

41



PLATFORM

300 Turntable Components April 2013
311.1 Wire Harness Diagram, S-3200
S-3200 m -
6 J2 J 1
2 TCON L
(GROUND CONTROL BOX)
; <—(24H
o J6 J3 U4
[ @ pE- S 4 7 23
17
FLASHING
- <9> BEACONS
w [
w BATTERY
H & w H 8
N @ E[PROX] X = @ PROX = | (29 SEPARATOR
O >
o)
z
[6))
— @ PRoxg
m BATTERY
O r
W S
1| 'ane
— e = aie & G L o <T>
- )
[0} » 26 HORN
CIRCUIT o
(18)—g_Foo 2 BREAKER 52
=z
< 13 79
nc €5
mmn [w =
ZWw
N @ ~rotAl 53 WORK TILT
[ HRom om LIGHT SENSOR
23 FUEL OPTION
SENDER
(FST1S)
ﬁ?% e HYD OIL
| a 7™ 2 - TEMP SW
= g D @
on =193 G e
3 o)
HYD OIL
| (DRIVE CONTROLLER) l COOLER
[ (2)
STEER
VALVES
20
AXLE
EXT/RET -
VALVES PCON
(PLATFORM CONTROL BOX)
Loies T
ikl m PLATFORM
= OVERLOAD
|| BRAKE = SWITCH
I | m @1
-
NC) ©,
—~2)—d_F0F
N
m 1 FOOT
- @ i switoH :) &
HPROX & . -
(10— & ¥ ¥y
o g8 e e PLATFORM
_ 5 5 » 5 MANIFOLD
w vy) [ve) vs) [ve)
L @ dPrROX & Mm@ 2 om
$) w [} O O
m
o]

42

Gania

LEVEL
SENSOR

$-3800,S-3200

Part No. 226056



April 2013

300 Turntable Components

Item

N

o N o o b~ W

10
11
12
13
14
15
16
17
18
19
20
21
22
23

24
25

26

27

Part No.

T106483
T106485

60950
T107004
146399
146195
T106486
146193

122875
122877
T106491
101888
146198
75031
89110
89109
60987
75032
75033
75037
102705
107830
75036
75641

75527
149124

149123

146199

Description Qty.

HARNESS, S30CC BOOM CABLE #1

HARNESS,SHIPYARD BOOM CABLE
#2

HARNESS,PCON J2,(MANIFOLD)
FOOT SWITCH ASSY, HEAVY DUTY
ASSY, LS, LOAD SENSE, ALC1000
HARNESS, TCON J2 LS 2009
HARNESS, S30CC J2 UPPER

HARNESS, TCON J4 MANIFOLD
2009

HARN,ENGINE T3,DEUTZ BF4L2011
HARNESS,CUMMINS ENGINE T3
HARNESS, SHIPYARD OIL COOLER
HARNESS, TCON J5 POWER

LIMIT SWITCH,SAFETY.......c........ 1
LIMIT SWITCH,SAFETY.......c........ 2
LIMIT SWITCH,OPERATIONAL......1
LIMIT SWITCH,OPERATIONAL......1
SWITCH,LIMIT,PROX(OPERATIONAL).5
LIMIT SWITCH,SAFETY .....ccccvvnnen. 1
LIMIT SWITCH,OPERATIONAL......1
LIMIT SWITCH,OPERATIONAL......1
HARNESS,DRIVE,2WS,SB
SUBASSY,STEER SENSOR***....... 2

LIMIT SWITCH,SAFETY ......c.cceeeue 2
HARNESS,FLASH BEACON SUB
ASSY .., 1

HARNESS,WORKLIGHT OPT........ 1
HARNESS,BOOM,WORK LIGHT

T2V e 1
HARNESS,PLAT,WORK LIGHT,

T2V o 1
LIMIT SWITCH,SAFETY........cceenee. 1

Gania

Part No. 226056

311.1 Wire Harness Diagram, S-3200

$-3800,S-3200

43



April 2013

400 Engine Components

401.1 Deutz TD2011-L04i Engine - View 1

=Y
v iﬂdA\ P

A7

AR ] /.

%
/ ,Nw V@\» ’(@;ﬂe@h‘

N
2 I\ AR

\
AN

2\

)

(o)
13 g
POOBOBE

000

%@@

Part No. 226056

$-3800,S-3200

44



April 2013

400 Engine Components

10
1"

12
13
14

15
16
17
18
19

20
21

22
23
24
25
26
27

28
29

Part No.

122875
128829
81468

81467
62425

22578
49407
102209P

50787

6584
6638
5365
139322
70439P

22558
49411
21130

21496
101957
6888
6091
16073

139321
61110

Ref.
128004
Ref.
85053
22699
60838

70448P
71911

Description Qty.

HARN,ENGINE T3,DEUTZ BF4L2011
CIRCUIT BRKR 15A TYPE 2 METAL
MOUNTING BAND,AIR

CLEANER........cci e 1
AIR CLEANER,NELSON................. 1
FILTER,AIR CLEANER,
SUPERBOOM

SCREW,HHC,M6 X 20MM,GR8.8
WASHER,LOCK,M6
FORMING,AIR CLEANER MOUNT

PNTD...ooiiiiee e 1
LEVER,GOVERNOR
ACTUATOR™ ...t 1

SCREW,SHS,10-24 X .625
WASHER,FLAT,USS,1/4"Y
NUT,NYLOCK,10-24
THROTTLE LINKAGE, DSL
FORMING,ENGINE MOUNT

PAINTED. ... 1
SCREW,HHC,M14 X 40MM,GR 8.8
WASHER,FLAT,M14

CLEVIS YOKE-1/4-28,PLTD

W/PIN ..o e 1

NUT,HEX,1/4-28
SOLENOID,THROTTLE,ASSY.TROMB..1
SCREW,HHC,1/4-20 X 1
NUT,NYLOCK,1/4-20
CLAMP,0.63,#10 X 1/4,RUB

FORMING, SOLENOID MOUNT***

SCREW,SHC,M10X1.5X30 GR
129 e 9

Function Pump (refer to 707.1)
COUPLER,15 TOOTH,FBA,SAE8***
Drive Pump (refer to 707.1)
SCREW,HHC,M10 X 1.5 X70,GR 8.8
WASHER,FLAT,M10,ZINC PLTD.
CLAMP,1.00,#16 X 7/16,RUB

FORMING,MUFFLER MOUNT....... 1
CLAMPMUFFLER, 2.50 INCH........ 2

Gania

Part No. 226056

401.1 Deutz TD2011-L04i Engine - View 1

$-3800,S-3200

45



April 2013

400 Engine Components

402.1 Deutz TD2011-L04i Engine - View 2

Part No. 226056

$-3800,S-3200

®

46



April 2013 400 Engine Components
402.1 Deutz TD2011-L04i Engine - View 2
Item Part No. Description Qty.
-- 139983 EXHAUST PIPE GASKET
1 70447 TAIL PIPE,DEUTZ.......ccccvieeeeenee 1
2 102237P FORMING,HEAT
SHIELD,MUFFLER..........ceeeieeennn. 1
3 70449 U-BOLT,1/2-13 X 8.5
4 13066 WASHER,FLAT,.5 HARDENED
5 66777 NUT, TOP LOCK,1/2-13
6 70444 MUFFLER,2.5"INLET/OUTLET....... 1
- 101634 MUFFLER,CATALYTIC,2.5 I/O
(option)
7 70483 FORMING,8.5' MUFFLER
MOUNT ...t 2
70445 FLEX PIPE,EXHAUST,2.5" DIA....... 1
70440 WELDMENT,REAR ENGINE
MOUNT ... 1
10 Ref. Engine Tray (refer to 406.1)
11 22558 SCREW,HHC,M14 X 40MM,GR 8.8
12 49411 WASHER,FLAT,M14
13 70438P FORMING,ENGINE MOUNT
PAINTED ...t 1
14 13003 SCREW,HHC,5/8-11 X 3.5 GRD.8...4
15 33418 WASHER,FLAT,.625 X 2.25 X.15.....4
16 18596 WASHER,FLAT,1.56 X 2.5 X .061....8
17 13064 WASHER,FLAT,.625 HARDENED....4
18 6024 NUT,NYLOCK,5/8-11....cceiiieieaens 4
19 102045 ISOLATOR,ENGINE VIBRATION.....4
20 102208 TUBE,AIR INTAKE,DEUTZ............. 1
21 30489 CLAMPHOSE,3.50.......ccceeeieraninne 3
22 139455 ELBOW,AIR INTAKE,RUBBER........ 1
23 106211-475 HOSE,RUBBER 3"ID X .25
BLACK ... 1
24 4828 NUT,NYLOCK,3/8-16
25 5397 WASHER,FLAT,USS,5/16"Y
26 6175 SCREW,HHC,3/8-16 X 1

Gania

Part No. 226056

$-3800,S-3200

47



April 2013

400 Engine Components

403.1 Deutz TD2011-L04i Engine - View 3

Part No. 226056

$-3800,S-3200

48



April 2013

400 Engine Components

Item Part No.

- 102581

- T108732

- T108733

- T108734

121340
2 209557

3 102590

-- 209559
102593
226106
139709

- 139621

7 49915

102586
102595

- 102581
- 102582
- 102584
- 102592
- 102596

- 102597

- 88091
- 89792
10 102594

Description Qty.

PUMP,FUEL INJ,DEUTZ BF4L20
class A injection pump; provide SN of
engine to service to get correct
injection pump (A, B, C, D)

PUMP,FUEL INJ, DEUTZ BF4L20
class B injection pump; provide SN of
engine to service to get correct
injection pump (A, B, C, D)

PUMPFUEL INJ, DEUTZ BF4L20
class C injection pump; provide SN of
engine to service to get correct
injection pump (A, B, C, D)

PUMP,FUEL INJ, DEUTZ BF4L20
class D injection pump; provide SN of
engine to service to get correct
injection pump (A, B, C, D)

ENGINE KIT, DEUTZ TD2011L04i

CAPOIL
FILLER,DEUTZ,DIESEL**............. 1

EXHAUST MANIFOLD, DEUTZ
FAL20T . e 1

GASKET,EXHAUST

CLAMP, 3 INCH......ceeiirreeereeeee 2
RUBBER SLEEVES, TD 2011L04I
STARTER, 12V...iiee 1

KIT, HEAT GUARD, DEUTZ
STARTER

SOLENOID-STARTR
DEUTZFAL1011F e 1

OIL PAN,DEUTZ F4L2011............... 1
FUEL LINE-INJECTOR, DEUTZ

PUMP,FUEL INJ,DEUTZ BF4L20
O-RING,FUEL INJEC PUMP DUTZ
SEAL,INJECTOR,DEUTZ F4L2011
FUEL LINE, DEUTZ F4L2011

CYLINDER HEAD CVR.DEUTZ
BF4L20

GASKET,CYL.COVR. DEUTZ
BF4L201

FUEL RETURN,DAPCO 1/4"
INJECTOR, FUEL(DEUTZ F3L2011F)

COVER, ENGINE,DEUTZ
FAL20TT i 1

403.1 Deutz TD2011-L04i Engine - View 3

Item

11

12

18
19

20
21
22

23
24
25

Gania

Part No. 226056

$-3800,S-3200

Part No.

111445

T114678

45782
58256
72255

58299

52352
111668
111402
29560

58566
102587

49924
102580

30971
226103
226104
226105
146061
58630
58249

Description Qty.
SENDING UNIT,OIL TEMP
SWCH,DTZ.......covverieeereee e, 1
SHUTDOWN SOLENOQID,12V,
DEUTZ...oeeeeeeeeee s 1

(replaced 32752) (must order cable
assembly, 58256, if replacing 32752)
(does not include o-ring)

DIODE,6 AMP,200 PIV,BULK
SOLENOID CABLE ASSY™**

CONNECTOR, DEUTZ FUEL
SHUTOFF*
(does not include diode, 45782)

SENDING UNIT,OIL
PRESS., DEUTZ" ..o 1

DIPSTICK-F3L1011F (DEUTZ)
PUMPFUEL 2011 DEUTZ ***
O-RING, FUEL LIFT PUMP
FILTER,FUEL/WTR SEP, DTZ

FILTER HEAD (29560)

PLUG,ENGINE OIL,DEUTZ
FAL2011 e 1

FILTER,OIL,DEUTZ F4L1011F....... 1

FLYWHEEL HOUSING DEUTZ
FAL201T e 1

CLAMPHOSE,3.00"

INLET REDUCER, TD 2011L04I
BREATHER PIPE, TD 2011L04|
GASKET, BREATHER PIPE (226104)
V-BELT GUARD, DEUTZ 2011........ 1
V-BELT, DEUTZ TD2011LOAI

ALTERNATOR,
DEUTZ,BFAL2011*** ... 1

49



April 2013

400 Engine Components

404.1 Cummins B3.3T Engine - View 1

DEEEOE®® @

Part No. 226056

$-3800,S-3200

50



April 2013

400 Engine Components

Item

N o o~ WON -

11
12
13
14

15
16
17
18
19
20
21

22
23
24
25
26

27
28
29
30
31

32
33

Part No.

122877
128829
13000
6638
6782
122402
146046
146047
122625

122424

71911
122335

122438
30490
65473
122404

149297
128505
8255
6097
13002
5397
122415

8516
6021
44714
75259
149298

6024
13064
29883
7713
122428

4828
Ref.

Description

HARNESS,CUMMINS ENGINE T3
CIRCUIT BRKR 15A TYPE 2 METAL
SCREW,HHC,5/16-18 X 1.25
WASHER,FLAT,USS,1/4"Y
NUT,NYLOCK,5/16-18

ENGINE KIT, CUMMINS B3.3T....... 1
ALTERNATOR.....ccciiiiiiiinien e 1

CLAMPMUFFLER, 2.50 INCH........ 4

BRACKET, CAC INTAKE TUBE

FAN, 19.0", BREEZA..........ccecceeee 1
HOSE,1/4 FUEL LINE,SAE 30R7
CAPRADIATOR,PERKINS/FORD....1
ASSY, RAD/CAC, CUMMINS

FORMING,BAFFEL BOX................. 1
FORMING,ENGINE BAFFLE.......... 1
SCREW,HHC,3/8-16 X .75
WASHER,FLAT,USS,3/8",Y
SCREW,HHC,5/16-18 X 1 GR5
WASHER,FLAT,USS,5/16",Y

WELDMENT,RADIATOR
MOUNT,CUM.......ccciiiiiiiiiiiee 1

SCREW,HHC,3/8-16 X 1.50,GR5
WASHER,LOCK,.375
WASHER,.375X1.25X.100
ISOLATOR,CENTER BONDED

FORMING,RADIATOR
STRUT,CUMMINS.........ccevrirriine 1

NUT,NYLOCK,5/8-11
WASHER,FLAT,.625 HARDENED
SCREW,HHC,5/8-11 X 1.75 GRD.8
NUT,LP NYLOCK,3/8-16

MOUNT,1"FLEX-BOLT
SANDWICH. ..o 1

NUT,NYLOCK,3/8-16
ENGINE TRAY (refer to 406.1)

Qty.

Item

34
35
36
37
38
39
40
41
42
43
44
45
46

Gania

Part No. 226056

$-3800,S-3200

404.1 Cummins B3.3T Engine - View 1

Part No.

102045
122409
122410
27584
49410
18596
33418
13004
122708
27034
22699
111639
122709

Description Qty.

ISOLATOR,ENGINE VIBRATION
FORMING,MOUNT,ENGINE,FRONT.2
FORMING,MOUNT,ENGINE,REAR.2
SCREW,HHC,M12 X 35MM
WASHER,FLAT,M12
WASHER,FLAT,1.56 X 2.5 X .061
WASHER,FLAT,.625 X 2.25 X.15
SCREW,HHC,5/8-11 X 3 GRD.8

(O | I o | N ] 1
SCREW,HHC,M10 X 256MM,GR 8.8
WASHER,FLAT,M10,ZINC PLTD.
FORMING,FUEL FILTER MOUNT...1
FUEL FILTER....co e 1

51



400 Engine Components

April 2013

405.1 Cummins B3.3T Engine - View 2

51

0
® &

(a9
(49

@
©O OB @6

N
5%

(2

G
e

7
e

olef)

Gania

52

®

086 © ©

30

)

$-3800,S-3200

Part No. 226056



April 2013

400 Engine Components

Item

o N O o0 B W DN =

10
11
12
13

14
15

16
17

18
19
20

21

22
23

24

25
26
27
28
29

Part No.

8255
6021
5397
122411
6888
6638
70257
122413

56912

122434
122427
122591
122408

122425
122435

122592
122407

122433
70381
122604

70444

823260

122615
122605

122470

823259

60561

122614
122613
122432
122466
146044

Description Qty. [Item
SCREW,HHC,3/8-16 X .75 -
WASHER,LOCK,.375
WASHER,FLAT,USS,5/16"Y 30
RADIATOR STRUT,LEFT................ 1 51
SCREW,HHC, 1/4-20 X 1 "
WASHER, FLAT,USS, 1/4"Y u
CLAMP,3.0,#48 X 1/4,RUB CUSH 9
BRACKET,INTAKE TUBE
SUPPORT coveoeeeoeeeeeeeeeeeeeeeseereson 1 35
SPRING CLIP,1/4-20 36
HOSE,CAC,2.5"ID X 4.0"..coooorr.. 1 37
TUBE,CAC 1 CUM.B3.3T..cooonn.... 1 38
CLAMP,CONST TRQ 2.25"-3.13"0D 39
HOSE LOWER 40
RADIATOR,CUMMINS.........ccorr.. 1 41
TUBE,AIR INTAKE,UPPER............ 1 42
REDUCER,90 DEG,CAC, 43
310" 2.5" oo 1 a4
CLAMP,CONST TRQ 2.75"-3.63"0D 45
HOSE,UPPER
RADIATOR,CUMMINS............ooo.... 1 46
ELBOW,45 DEG, CAC,2.5".............. 1 47
COVER,FLYWHEEL CASTING.......1
TUBE, EXHAUST CUMMINS 48
B3.3T eeeoeeeeeoeeseeeeeee oo eeeeeseeen 1 49
MUFFLER,2.5"INLET/OUTLET.......1 50
from SN 199
MUFFLER,2.5"INLET/OUTLET,9’DIA >
to SN 198 52
TUBE,EXHAUST CUMMINS T3......1 -
WLDT, MUFFLER BRKT, CUMMINS
LI T 1
CLAMPMUFFLER,CUM B3.3T
from SN 199
CLAMPMUFFLER,CUM B3.3T, 9'DIA
to SN 198
ELBOW,INLET,CUMMINS............... 1
TUBE,INTAKE,CUMMINS T3.......... 1
TUBE,INTAKE,CUMMINS T3.......... 1
REDUCER,RUBBER 4.0 X 3.0........1
AIR CLEANER,CUMMINS B3.3T.....1
AIR FILTER, PRIMARY
ELEMENT oo 1
Geania

Part No. 226056

$-3800,S-3200

405.1 Cummins B3.3T Engine - View 2

Part No.

146045

122467

122603
122602
22697
22699
54177
13066
60596
Ref.
61110
139798
122423
122414
7713
6097
122428

4828
146352

27034
101957
6090
6091
146306
21130

Description Qty.
AIR FILTER, SECONDARY
ELEMENT......co o 1
AIR CLEANER,CLAMP,CUM

[ TR I [ 1

REDUCER,45 DEG, 3.75"-3.00".....1
TUBE,AIR INTAKE 1,CUM.B3.3T.....1
SCREW,HHC,M10 X 65MM,GR8.8
WASHER,FLAT,M10,ZINC PLTD.
SCREW,HHC,1/2-13 X 1.5 GRD 8
WASHER,FLAT,.5 HARDENED
HOSE INLET.....cccoeeiireeeeiee e 1
BEARING (refer to 406.1)
SCREW,SHC,M10X1.5X30 GR 12.9
STARTER, 12V, CUMMINS B3.3T
BRACKET,INTAKE MOUNT,CUM.....1
U-BOLT,GUILLOTINE,3"

NUT,LP NYLOCK,3/8-16
WASHER,FLAT,USS,3/8",Y

MOUNT,1"FLEX-BOLT
SANDWICH.....ccooii e 1

NUT,NYLOCK,3/8-16

WLDT, AIR CLEANER/SOLENOID
MNT

SCREW,HHC,M10 X 25MM,GR 8.8
SOLENOID,THROTTLE ASSY.TROMB..1
SCREW,HHC,1/4-20 X .75
NUT,NYLOCK,1/4-20

THROTTLE LINK, STEEL............... 1
CLEVIS YOKE-1/4-28,PLTD W/PIN

53



400 Engine Components

April 2013

406.1 Engine Attached Components - View 1

54

$-3800,S-3200

Part No. 226056



April 2013

400 Engine Components

Item

a b WON

»

10

11
12
13
14
15
16
17
18
19
20

Part No.

Ref.

6019
6021
5397
149293

60875
6175
102218P

128505

81476

51131
6036
6035
60637
60826
146054
35675
60625
45226
8516

Description Qty.

COUNTERWEIGHT
(refer to 303.1)

SCREW,HHC,3/8-16 X 1.25 GRD 5
WASHER,LOCK,.375
WASHER,FLAT,USS,5/16",Y

FORMING,BULKHEAD,DEUTZ
Deutz

TRIM MOLDING
SCREW,HHC,3/8-16 X 1

WELDMENT,AIR BOX,DEUTZ
PAINTED
Deutz

FORMING,ENGINE BAFFLE
Cummins

TRIMLOCK, 1/16............... 96-inches
Cummins

SCREW,HHC,5/8-11 X 2.5
WASHER,LOCK,.625 PLTD
WASHER,FLAT,USS,5/8",Y

WEAR PAD,ENGINE SUPPORT.....1
SHIM,WEAR PAD ENGINE TRAY
ENGINE TRAY ASSEMBLY
BEARING,FL,1.25IDX1.50DX1.25L.2
PIN,1.25DIAX15.63LG,CHAMFER...1
ROD END,.375 X 3.69.......cccceeuvennen. 1
SCREW,HHC,3/8-16 X 1.50,GR5

Gania

Part No. 226056

$-3800,S-3200

406.1 Engine Attached Components - View 1

55



400 Engine Components April 2013
407.1 Engine Attached Components - View 2
O @ ® 6 0O
(4)
5
Deutz
Engine
GQQ

Cummins
Engin

56

$-3800,S-3200

Part No. 226056



April 2013

400 Engine Components

14
15
16

17
18
19

Part No.

122910
70515
106211-400

30489
6090
6638
6091
102220
30971
89959
6888
27034
22699
122914
122912

122913
34955
101639

88493
122432
122911

Description Qty.

OPT,PRECLEANER CUMMINS B3.3T
OPTION,PRECLEANER DEUTZ***
HOSE,RUBBER 3"ID X .25

CLAMPHOSE,3.50........ccccevviiiinee 1
SCREW,HHC,1/4-20 X .75
WASHER,FLAT,USS,1/4"Y
NUT,NYLOCK,1/4-20
WELDMENT,PRECLEANER,DEUTZ.1
CLAMP,HOSE,3.00"......ccevveeerrnee 3
PRECLEANER,INLINE 3"............... 2
SCREW,HHC,1/4-20 X 1
SCREW,HHC,M10 X 25MM,GR 8.8
WASHER,FLAT,M10,ZINC PLTD.
BRACKET,PRECLEANER MNT B3.3T
TUBE,INTAKE,PRECLEANER

B3 3T e 1
REDUCER,90DEG,4.0 X 3.0........... 1
CLAMPHOSE,5.00.......cccccverernrrenne 2
CLAMP,5.38,#86 X 3/8,RUB

CUSH. ..o 2
PRECLEANER,AIR INTAKE............ 1

REDUCER,RUBBER,4.0 X 3.0........ 1
TUBE,INTAKE,PRECLEANER B3.3T

Gania

Part No. 226056

407.1 Engine Attached Components - View 2

$-3800,S-3200

57



April 2013

500 Boom Components

501.1 Boom Components, S-3800

Part No. 226056

$-3800,S-3200

58



April 2013

500 Boom Components

Item Part No.

1 Ref.
2 Ref.
3 Ref.
4 Ref.
5 Ref.

Description Qty.

BOOM TUBE ASSY #0 /W SYM
DECAL
(refer to 503.1, 504.1, and 511.1)

WELDMENT, EXTENSION BOOM #1
(refer to 504.1, 505.1, 508.1, 511.1,
and 512.1)

WELDMENT, BOOM SECTION #2
(refer to 509.1, 511.1, and 512.1)

BOOM TUBE ASSY #3 /W SYM
DECAL
(refer to 509.1, 510.1, and 512.1)

ROTATOR,PLAT,NON-JIB***
(refer to 513.1, and 602.1)

Gania

Part No. 226056

501.1 Boom Components, S-3800

$-3800,S-3200

59



500 Boom Components

April 2013

502.1 Boom Components, S-3200

60

Gania

S-3200

$-3800,S-3200

Part No. 226056



April 2013

500 Boom Components

Item Part No.

1 Ref.
2 Ref.
3 Ref
4 Ref.

Description Qty.

BOOM TUBE ASSY #1 /W SYM
DECAL

(refer to 506.1, 507.1, 508.1, 511.1,

and 512.1)

WELDMENT, BOOM SECTION #2
(refer to 509.1, 511.1, and 512.1)

BOOM TUBE ASSY #3 /W SYM
DECAL
(refer to 509.1, 510.1, and 512.1)

ROTATOR,PLAT,NON-JIB***
(refer to 513.1, and 602.1)

Part No. 226056

Gania

$-3800,S-3200

502.1 Boom Components, S-3200

61




April 2013

500 Boom Components

-3800

Boom Zero
S

503.1 Boom Tube Zero, S-3800 - View 1

Part No. 226056

$-3800,S-3200

62



April 2013 500 Boom Components
503.1 Boom Tube Zero, S-3800 - View 1
Item Part No. Description Qty. [Item Part No. Description Qty.
1 226115 BOOM TUBE ASSY #0 /W SYM - 61602 VALVE,COUNTERBAL.CBBB-LHN@3500
DECAL use on extend side, V3
includes item 34 - 60984 VALVE COUNTERBAL CBBD-LIN@5000.2
2 30418 ROD END,.50 X 4.....ccooeeeieeirennnns 3 use on retract side, V2
3 60297 PIN,2.50DIAX11.00LG,1HOLE........ 1 - 75064 VALVE,COUNTERBAL CWCGLGN@5000.1
4 8177 SCREW,HHC, 1/2-13 X 1.5 use on extend side, V1
5 6033 WASHER,LOCK,0.5" - 62449 SEAL KIT,SUN "CWCA" CB VALVES*
6 5224 SCREW,HHC,3/8-16 X 2 33 60302 SHIM,BOOM PIVOT
7 6021 WASHER LOCK..375 34 34131 BEARING,2.50IDX3.000DX2.00L....6
8 5397 WASHER,FLAT,USS,5/16"Y
9 146089 PLATE, PIN RETAINER
10 146091 PIN,2.50DIAX19.875LG,THREADED
11 61233 SHIM,PROX SWITCH.................... 2
12 60987 SWITCH,LIMIT,PROX(OPERATIONAL).2
13 49816 SCREW,PHILLIPS,PHM,10-32 X .75
14 6146 WASHER,FLAT,MS#10,Y
15 6178 NUT,NYLOCK,10-32
16 61185 FORMING,LIMIT SWITCH
MOUNT ..o e 1
17 8516 SCREW,HHC,3/8-16 X 1.50,GR5
18 4828 NUT,NYLOCK,3/8-16
19 75032 LIMIT SWITCH,SAFETY....ccccceeeuee 1
20 51063 SCREW,PHILLIPS,RHM,10-32 X 1.5
21 75033 LIMIT SWITCH,OPERATIONAL...... 1
22 6019 SCREW,HHC,3/8-16 X 1.25 GRD 5
23 146093 PLATE, LIMIT SWITCH MOUNT
24 6175 SCREW,HHC,3/8-16 X 1
25 6097 WASHER,FLAT,USS,3/8"Y
26 75011 BOOM #0 REST PAD
27 60326 COVER,PROTECTIVE,LIFT
CYLINDER....ccci e 1
clamps are not included
- 31523 CLAMP,HOSE,8.50 DIA***
- 35432 CLAMP,HOSE,6.50
28 61340 PIN,PRI.BOOM PIVOT.
2.50X25.50.....cuciieriiiiiireeieee e, 1
29 61341 ROD END,.75 X 5.00......c.ccccoeverrrnns 1
30 34348 SCREW,HHC,3/4-10 X 3 GRD.8
31 34550 WASHER,LOCK,.75 PLTD
32 146324 CYLINDER, PRIMARY LIFT
- 65792 SEAL KIT CYL.S100/120 (50078)
use with cylinder 146324
Genia

Part No. 226056

$-3800,S-3200

63



April 2013

500 Boom Components

504.1 Boom Tube Zero, S-3800 - View 2

Boom Zero

$-3800,S-3200

Part No. 226056

64



April 2013

500 Boom Components

21
22

23

24
25
26
27
28

29
30

31
32

Part No.

110276-2400
110277-2400
110277-3600
T106849

6090
6021
6097
25969
6145
6889
T106677
6175
6019
29080
38620
73461
8255
60849
50245
60840
60304
8178
149307

T106850
Ref.

75769

6178
6146
54239
146198
89104

60838
60207

38601
11209

504.1 Boom Tube Zero, S-3800 - View 2

Description Qty. [Item
FIRE SLEEVE, 1.25"24"L............... 1 33
FIRE SLEEVE, 2.0",24"L.....coovo....... 1 34
FIRE SLEEVE, 2.0",36"L.....ooovv....... 1
FORMING, BOOM #0 1 PIECE 35
(010 V1= = R 5
SCREW,HHC, 1/4-20 X .75 36
WASHER,LOCK,.375 37
WASHER,FLAT,USS,3/8",Y 38
CLIPSPRING,1/4-20 BLACK 39
SCREW,HHC,1/4-20 X 1.5 40
NUT,LP NYLOCK, 1/4-20 41
WEAR PAD, 4 X 1 X .75 "
SCREW,HHC,3/8-16 X 1 i
SCREW,HHC,3/8-16 X 1.25 GRD 5 "
SHIM,WEAR PAD,5X 1.5 16GA a5
SHIM,WEAR PAD,5 X 1.5,14GA 4
WEAR PAD,5 X 1.5 X .875 W/NUTS 47
SCREW,HHC,3/8-16 X .75 48
BRACKET,BULKHEAD 40
WEAR PAD,7 X 3 X.75 W/INUTS
SHIM,WEAR PAD,7 X 3,16GA -
SHIM,WEAR PAD,7 X 3,12GA -
SCREW,HHC,3/8-16 X 2.5
FORMING, BO COVER FRNT -
SECTION ceveoeeeeeeeee oo eeeeeeeeesen 1 -
PLATE, BOOM #0 TIE PLATE.........6
BOOM TUBE ASSY #0 /W SYM -
DECAL
(refer to 503.1) 50
LIMIT SWITCH,
OPERATION,LSB2RO.........ovevveene. 1 51
NUT,NYLOCK,10-32
WASHER,FLAT,MS #10,Y -
SCREW,PHILLIPS,PHM,10-32 X 2.0 52
LIMIT SWITCH,SAFETY.....vvvvvernne. 1 53
WELDMENT,COVER,LOWER 54
Y01e) Vs 1 55
CLAMP,1.00,#16 X 7/16,RUB CUSH 56
WEAR 57
PAD,PRI.EXT.CYL.SUPPORT.........1 8
SCREW,HHC,1/2-13 X 7.5 5
WASHER FLAT,USS,7/16",Y

Geania

Part No. 226056

$-3800,S-3200

Part No. Description Qty.

6198 NUT,NYLOCK,1/2-13

226113 EXT.CYLINDER COVER, SERV......2
with decals

Ref. WELDMENT, EXTENSION BOOM #1
(refer to 505.1)

30418 ROD END,.50 X 4

10587 SCREW,HHC,1/2-13 X.75

6033 WASHER,LOCK,0.5"

60267 PIN,1.50DIAX12.25LG,1THOLE

4828 NUT,NYLOCK,3/8-16

60960 FORMING,LOWER COVER
SUPPORT ..ottt e 2

6888 SCREW,HHC,1/4-20 X 1

6356 WASHER,LOCK,.25

6638 WASHER,FLAT,USS,1/4"Y

56912 SPRING CLIRP1/4-20

60962 FORMING,LOWER COVER............ 1

6097 WASHER,FLAT,USS,3/8".Y

75011 BOOM #0 REST PAD.........cceeurnen. 1

50099 CYLINDER,SECONDARY
EXTEND.....ccoi i 1

111176 VALVE,COUNTERBAL 1:1,900 PSI

60329 SEAL KIT CYL.S100/120 (50099)
use with cylinder 50099

60331 VALVE,COUNTERBAL.CWCA-LIN@600

62449 SEAL KIT,SUN "CWCA" CB VALVES*
use with valve 60331

75424 SEAL KIT,SUN "CWEA" CB VALVES
use with valve 111176

60260 WELDMENT,INNER CABLETRACK
TUBE....c ot 1

60313 CABLE TRACK,STEEL 60
LINKS™ ... 1

62322 REPAIR LINK SET(60313) 4 LINK*

14297 SCREW,BHHS,1/4-20 X .75

60224 PIN,1.50DIAX2.75LG,THREADED

6878 BOLT,CARRIAGE,1/4-20 X .75,G2

6091 NUT,NYLOCK,1/4-20

96905 BOLT,CARRIAGE,1/4-20 X 2.5,G2

149248 TUBE END CLAMP-1....ooiiieeneens 1

149249 TUBE END CLAMP-2......cccoveeren. 1

149250 TUBE END CLAMP-3......cccoveernnn 1

65



500 Boom Components

April 2013

504.1 Boom Tube Zero, S-3800 - View 2

(continued)

Gania

Item Part No. Description Qty.
60 60256 COVER,BOOM SIDE...........ccvevunnen. 1
61 T106675 PIVOT HOSE CLAMP LH................ 2
62 149310 CABLE TRACK, HORIZ. 37
LINKS. ..o 1
-- 226064 REPAIR LINK SET,4 LINK(149310)
- 226065 MOVING END, BRACKET KIT,
(149310)
- 226093 FIXED END, BRACKET KIT, (149310)
- 226097 CROSSBAR W/HARDWARE,
(149310)
63 226132 TAP BLOCK,SY CBL TRK MNT......1
64 149308 FORMING, BO COVER REAR
SECTION....oviie e 1
65 149342 FORMING, BO COVER REAR
(0 I 1
66

$-3800,S-3200

Part No. 226056



April 2013

500 Boom Components

504.1 Boom Tube Zero, S-3800 - View 2
(continued)

This Page Intentionally Left Blank

Gania

Part No. 226056

$-3800,S-3200

67



April 2013

500 Boom Components

505.1 Boom Tube One, S-3800

QOO

Boom One

S-3800

22(21)20)

Part No. 226056

$-3800,S-3200

68



April 2013 500 Boom Components

505.1 Boom Tube One, S-3800

Item Part No. Description Qty. [Item Part No. Description Qty.
1 149314  TUBE, PT1 SIDE TUBE.......ccooo.... 1 36 13918 SCREW,HHC,3/8-16 X 1.75,GRD.8
2 149250  TUBE END CLAMP-3.......rmrre... 2 37 149315  WELDMENT, EXTENSION BOOM #1
3 149249  TUBE END CLAMP-2........ooooooo..... 3 38 60177 COVER,BOOM SIDE.........ccoosrmn.. 2
4 149248  TUBE END CLAMP-1..coosrmvvvvvveennnn. 3 39 60691 SPACER,WEAR PAD.........ccoormro.. 2
5 18666 CLAMP.1.00,#16 X 1/4,RUB CUSH 40 50246 WEAR PAD.......coooo oo 2
6 6884 SCREW,HHC, 1/4-20 X 2.5 41 60239 WEAR PAD,7 X 3 X.625
7 6638 WASHER FLAT USS A/4"Y WINSERT oo 4
8 6883 SCREW.HHC,1/4-20 X 1 42 6708 SCREW,HHC,3/8-16 X 2.25
9 6638 WASHER, FLAT,USS, 1/4"Y 43 60335 FORMING,CYLINDER

RETAINER ... e eeeeeeeeeeesese oo 2
10 56912 SPRING CLIF.1/4-20 44 6097 WASHER,FLAT,USS,3/8",Y
ToTiose ORI SYPTIHOSESHIED ] 45 sozs wearPap7X3x75WNUTS
12 T109439  FORMING,SY PT1 HOSE SHIELD 46 6889 NUT.LP NYLOCK,1/4-20
XY I 1 47 80149 BOLT,CARRIAGE, 1/4-20 X 5,G2
13 149318  WELDMENT, PULL TUBE 1.......... 1 48 T106678  WEAR PAD, 3 X 1.5 X .63......c........ 8
14 7339 SCREW,HHC, 1/4-20 X .5 49 61379 WEAR PAD,3.5 X 2 X .625
15 6356 WASHER LOCK .25 1 NE=3 P 2
16 149254 SCRAPER, PULL TUBE 1............... 2 50 81640 WEAR PAD,3 X 1.5 X.625
WINUTS oo 2
17 7713 NUT,LP NYLOCK,3/8-16
51 45209 WEAR PAD,4X2X.5 W/INSERT***...2
18 5397 WASHER, FLAT,USS,5/16",Y
19 8255 SCREW,HHC,3/8-16 X .75
20 6175 SCREW,HHC,3/8-16 X 1
21 6021 WASHER,LOCK,.375
22 5397 WASHER, FLAT,USS,5/16",Y
23 61164 WEAR PAD,BOOM #2 TOP
24 57072 SCREW,BHHS,3/8-16 X 1.25
25 29080 SHIM,WEAR PAD,5X 1.5 16GA
26 38620 SHIM,WEAR PAD,5 X 1.5,14GA
27 73461 WEAR PAD,5 X 1.5 X .875
NV £ 14
28 6019 SCREW,HHC,3/8-16 X 1.25 GRD 5
29 89847 SHIM,SIDE WEAR
PAD,20X2,16GA™ .....oo.rorvrrerrr. 2
30 89846 SHIM,SIDE WEAR
PAD,20X2, 14GA™ ... rovrreerrr. 2
31 89845 WEAR PAD,20X 1.5X.875
WINST* oo 2
32 50245 WEAR PAD,7 X 3 X.75 W/NUTS.....2
33 60222 SPACER,WEAR PAD.........eccoorrrr. 2
34 60304 SHIM,WEAR PAD,7 X 3,12GA
35 60840 SHIM,WEAR PAD,7 X 3,16GA
Geania

Part No. 226056 $-3800,S-3200



April 2013

500 Boom Components

506.1 Boom Tube One, S-3200 - View 1

Boom One
S-3200

Part No. 226056

$-3800,S-3200

70



April 2013 500 Boom Components
506.1 Boom Tube One, S-3200 - View 1
Item Part No. Description Qty. [Item Part No. Description Qty.
1 226116 BOOM TUBE ASSY #1 /W SYM - 61602 VALVE,COUNTERBAL.CBBB-LHN@3500
DECAL use on extend side, V3
includes item 34 - 60984 VALVE COUNTERBAL CBBD-LIN@5000.2
2 30418 ROD END,.50 X 4.....ccooeeeieeirennnns 3 use on retract side, V2
3 60297 PIN,2.50DIAX11.00LG,1HOLE........1 - 75064 VALVE COUNTERBAL CWCGLGN@5000. 1
4 8177 SCREW,HHC,1/2-13 X 1.5 use on extend side, V1
5 6033 WASHER, LOCK.0.5" — 62449 SEAL KIT,SUN "CWCA" CB VALVES*
6 5204 SCREW,HHC,3/8-16 X 2 33 60302 SHIM,BOOM PIVOT
7 6021 WASHER,LOCK,.375 as-needed
34 34131 BEARING,2.50IDX3.000DX2.00L.....6
8 5397 WASHER,FLAT,USS,5/16",Y
9 146089 PLATE, PIN RETAINER
10 146091 PIN,2.50DIAX19.875LG, THREADED
11 61233 SHIM,PROX SWITCH..................... 1
12 60987 SWITCH,LIMIT,PROX(OPERATIONAL). 1
13 49816 SCREW,PHILLIPS,PHM,10-32 X .75
14 6146 WASHER, FLATMS #10,Y
15 6178 NUTNYLOCK,10-32
16 61185 FORMING,LIMIT SWITCH
MOUNT ..ot 1
17 8516 SCREW,HHC,3/8-16 X 1.50,GR5
18 4828 NUT,NYLOCK,3/8-16
19 75032 LIMIT SWITCH,SAFETY.......ccc........ 1
20 51063 SCREW,PHILLIPS,RHM,10-32 X 1.5
21 75033 LIMIT SWITCH,OPERATIONAL......1
22 6019 SCREW,HHC,3/8-16 X 1.25 GRD 5
23 146093 PLATE, LIMIT SWITCH MOUNT
24 6175 SCREW,HHC,3/8-16 X 1
25 6097 WASHER,FLAT,USS,3/8"Y
26 75011 BOOM #0 REST PAD
27 60326 COVER,PROTECTIVE,LIFT
(O] 0] =1 S 1
clamps are not included
- 31523 CLAMPHOSE,8.50 DIA***
- 35432 CLAMPHOSE 6.50
28 61340 PIN,PRI.BOOM PIVOT.
2.50X25.50.....ceereereeeeeeeeeeeesrenreas 1
29 61341 ROD END,.75 X 5.00.........coourmremenn. 1
30 34348 SCREW,HHC,3/4-10 X 3 GRD.8
31 34550 WASHER,LOCK,.75 PLTD
32 146324 CYLINDER, PRIMARY LIFT
- 65792 SEAL KIT CYL.S100/120 (50078)
use with cylinder 146324
Genie

Part No. 226056

$-3800,S-3200

71



April 2013

500 Boom Components

507.1 Boom Tube One, S-3200 - View 2

Boom One

S-3200

:
¢

N
N

Part No. 226056

$-3800,S-3200

72



April 2013

500 Boom Components

Item

- O O o N O o & W N =

-

-
N

13
14
15
16
17
18
19
20
21
22
23
24
25
26
27

28
29

30

31

32
33
34
35

Part No.

149314
149250
149249
149248
18666
6884
6638
6888
6638
56912
T109440

T109439

149328
7339
6356
149254
7713
5397
8255
6175
6021
5397
61164
57072
29080
38620
73461

6019
89847

89846

89845

50245
60222
60304
60840

Description Qty.

TUBE, PT1 SIDE TUBE.........ccce.... 1
TUBE END CLAMP-3........ccoooeiirenne 2
TUBE END CLAMP-2........cccoovirenne 3
TUBE END CLAMP-1.....ccccviieirene 3
CLAMP,1.00,#16 X 1/4,RUB CUSH
SCREW,HHC,1/4-20 X 2.5
WASHER,FLAT,USS,1/4"Y
SCREW,HHC,1/4-20 X 1
WASHER,FLAT,USS,1/4"Y

SPRING CLIR1/4-20

FORMING,SY PT1 HOSE SHIELD

WELDMENT, PULL TUBE 1............ 1
SCREW,HHC,1/4-20 X .5
WASHER,LOCK,.25

SCRAPER, PULL TUBE 1............... 2
NUT,LP NYLOCK,3/8-16
WASHER,FLAT,USS,5/16",Y
SCREW,HHC,3/8-16 X .75
SCREW,HHC,3/8-16 X 1
WASHER,LOCK,.375
WASHER,FLAT,USS,5/16",Y

WEAR PAD,BOOM #2 TOP
SCREW,BHHS,3/8-16 X 1.25
SHIM,WEAR PAD,5X 1.5 16GA
SHIM,WEAR PAD,5 X 1.5,14GA

WEAR PAD,5 X 1.5 X .875
WINUTS ... 14

SCREW,HHC,3/8-16 X 1.25 GRD 5

SHIM,SIDE WEAR
PAD,20X2,16GA™.....ccoeeeerereernenns 2

SHIM,SIDE WEAR
PAD,20X2,14GA™ ....c.cceviiiiiininenne 2

WEAR PAD,20X 1.5X.875
W/INST i e 2

WEAR PAD,7 X 3 X.75 W/NUTS.....2
SPACER,WEAR PAD..........ccceeueenee. 2
SHIM,WEAR PAD,7 X 3,12GA
SHIM,WEAR PAD,7 X 3,16GA

507.1 Boom Tube One, S-3200 - View 2

Item

36
37

38
39
40

41
42
43
44
45
46

Gania

Part No. 226056

$-3800,S-3200

Part No. Description Qty.
13918 SCREW,HHC,3/8-16 X 1.75,GRD.8
Ref. BOOM TUBE ASSY #1 /W SYM

DECAL

(refer to 506.1)
60177 COVER,BOOM SIDE.......c.c.cccuveen... 2
60256 COVER,BOOM SIDE.......c.ccccceuveen... 2
60335 FORMING,CYLINDER

RETAINER.....cccoe e 2
6097 WASHER,FLAT,USS,3/8"Y
122202 SCREW,FLANGE,HHC,3/8-16X1.25
4828 NUT,NYLOCK,3/8-16
T110521 FORMING, SY PT LOCK PLATE
T110523 WEAR PAD, 7.63 X 1.5 X .75
T107037 FORMING, REAR CABLE

COVER....tiii et 1

73



April 2013

500 Boom Components

508.1 Boom Tube One - Limit Switches

$-3800,S-3200

Part No. 226056

74



April 2013

500 Boom Components

16
17
18
19
20

Part No.

226114

6888

6356

56912
61171
75031
53983
75910
75913
49824
89105

89107

89106

146199
110771-74B69

128636

146325
89110
53983
75911

75912

16487
6178

89109
53983
75911

75912

7713

44335
89164
22832
15243

Description Qty.
LIMIT SWITCH COVER, SERV....... 1
with decals

SCREW,HHC,1/4-20 X 1
WASHER,LOCK,.25

SPRING CLIP,1/4-20

SPRING,1.00 DIA X .105................ 3
LIMIT SWITCH,SAFETY......cc....... 1
STRAIN RELIEF, PG13,5

WIRE ASSEMBLY,16/4SJ0,9.5"PLUG
LIMIT SWITCH, SAFETY,NO WIRE
SCREW,PHILLIPS,FHM,10-32X1.00.4
FORMING,LIMIT SWITCH

MOUNT. ...t 1
WEAR PAD,LIMIT SWITCH
MNT.SHOR.......coctiiii 1
WEAR PAD,LIMIT SWITCH
MNT.LONG. ... 1
LIMIT SWITCH,SAFETY.....c.cceennen. 1

SWITCH,LIMIT,ROLLER NO/NC
GOLD

ROLLER,ARM,LIMIT
SWITCH,ZCY500

CONN.SQZ,PG 11,.34-.47, W/ORING
LIMIT SWITCH,OPERATIONAL......2
STRAIN RELIEF, PG13,5

LIMIT SWITCH,OPERATION,NO
WIRE

WIRE
ASSEMBLY,16/4SJ0,9.5"RECP
SCREW,RHM,10-32 X 1.5............. 10
NUT,NYLOCK,10-32......cccovreerrenne 10

LIMIT SWITCH,OPERATIONAL......1
STRAIN RELIEF, PG13,5

LIMIT SWITCH,OPERATION,NO
WIRE

WIRE
ASSEMBLY,16/4SJ0O,9.5"RECP

NUTLP NYLOCK,3/8-16........c....... 4
BUSHING,FLANGE, .375X5.......... 4
FORMING,LIMIT SWITCH LINK.....1

SCREW,HHC,3/8-16 X 6................. 2
PLUG,NYLON .875 BLACK
DOMED.....cooiiiieee e 4

Gania

Part No. 226056

$-3800,S-3200

508.1 Boom Tube One - Limit Switches

75



April 2013

500 Boom Components
509.1 Boom Tube Two

%ﬂ@%@@
-

4

T 77

v @ &2

i

Boom Two

(e
® @E®EOR®®

Part No. 226056

$-3800,S-3200

76



April 2013 500 Boom Components
509.1 Boom Tube Two
Item Part No. Description Qty. [Item Part No. Description Qty.
1 149334 CABLE TRACK, VERT. 139 LINKS 33 60192 PIN,EXTENSION CYLINDER
_ 258004 REPAIR LINK SET 4 LINK(149334) (Vo 1UTNR SR 2
-~ 226095  MOVING END, BRACKET KIT, 34 60239 WEAR PAD,7 X 3 X.625
(149334) WIINSERT ceeeeeeeeeeeeeeeeeseseeeessesenen 4
~ 226096 FIXED END, BRACKET KIT, (149334) 85 14033 SCREW.HHC,3/8-16 X 2.75
. 296098 CROSSBAR W/HARDWARE. 36 45209 WEAR PAD,4X2X.5 W/INSERT***....3
(149334) 37 7713 NUT,LP NYLOCK,3/8-16
2 149332  VCT ROLLER .. mmeeeosroeeeeorsssesens 1 38 6097 WASHER FLAT,USS,3/8",Y
3 149385  VCT ROLLER .. mmeeeosooeeeeossssesrns 1 39  T109837  SCREW,HHC,3/8-16 X 4.75
4  Ref. Boom Tube Three (refer to 510.1) 40 108717 SCREW,BHHS,1/4-20X5/8,BLK
5 96905 BOLT,CARRIAGE, 1/4-20 X 2.5,G2 41 6356 WASHER,LOCK,.25
6 6638 WASHER,FLAT,USS, 1/4"Y
7 6889 NUT,LP NYLOCK,1/4-20
8 T109435 CLAMP HOSE, SY VERT CBL
TRK covveeeeeeeeeeeeseeee e seeeeeeseeseessenen o 1
9 T109436  CLAMP, CABLE, SY VERT CBL
TRK covveeeeeeeeeeeeseseee e esseeseeeeseeesenen o 1
10 149326  WELDMENT, PULL TUBE #2
11 74254 SCREW,HHC,1/4-20 X 4.5
12 6091 NUT,NYLOCK, 1/4-20
13 149333 SCRAPER PULL TUBE 2............ 2
14 149335 PULL TUBE 2 BRKT....ovvveoevevee. 1
15 122200 SCREW,FLANGE,HHC,3/8-16X 7/8
16 29868 SPRING CLIP,3/8-16
17 6175 SCREW,HHC,3/8-16 X 1
18 6021 WASHER,LOCK,.375
19 5397 WASHER,FLAT,USS,5/16",Y
20 75286 SHIM, WEAR PAD,THIN,SB............ 1
21 61164 WEAR PAD,BOOM #2 TOP............ 1
22 8255 SCREW,HHC,3/8-16 X .75
23 29080 SHIM,WEAR PAD,5X 1.5 16GA.....4
24 38620 SHIM,WEAR PAD,5 X 1.5,14GA....4
25 73461 WEAR PAD,5 X 1.5 X .875
WINUTS oo eeeeessesenee 4
26 50245 WEAR PAD,7 X 3 X.75 W/NUTS....4
27 60840 SHIM,WEAR PAD,7 X 3,16GA......10
28 60304 SHIM,WEAR PAD,7 X 3,12GA.......8
29 149329  WELDMENT, BOOM SECTION #2
30 60177 COVER,BOOM SIDE.........oovevee. 2
31 50246 WEAR PAD..ovovvoeeeeeeeeeeeeeeessseenee 2
32 60222 SPACER,WEAR PAD.........oovveveer. 2
Ganie
Part No. 226056 S-3800,5-3200 77



500 Boom Components April 2013
510.1 Boom Tube Three

7 8 9 10) (11
o %% ® © POOB  Boom Three

78

$-3800,S-3200

Part No. 226056



April 2013 500 Boom Components
510.1 Boom Tube Three
Item Part No. Description Qty.
- 1102773600 FIRE SLEEVE, 2.0",36"L................. 1
1 6175 SCREW,HHC,3/8-16 X 1
2 6021 WASHER,LOCK,.375
3 50245 WEAR PAD,7 X 3 X.75 W/NUTS.....2
4 60840 SHIM,WEAR PAD,7 X 3,16GA........6
5 7339 SCREW,HHC,1/4-20 X .5
6 6356 WASHER,LOCK,.25
7 149336 WEAR PAD, PULL TUBE 3............. 2
8 149340 WELDMENT, PULL TUBE 3............ 1
9 149248 TUBE END CLAMP-1......cocverreennnn. 1
10 149249 TUBE END CLAMP-2...........ccou........ 1
11 149250 TUBE END CLAMP-3.........cocovuee.... 1
12 87645 BOLT,CARRIAGE,1/4-20 X .63,G2
13 6091 NUT,NYLOCK,1/4-20
14 96905 BOLT,CARRIAGE,1/4-20 X 2.5,G2
15 122201 SCREW,FLANGE,HHC,3/8-16X1.00
16 6097 WASHER,FLAT,USS,3/8"Y
17 4828 NUTNYLOCK,3/8-16
18 149371 FORMING, BELLOWS MOUNT......1
19 226117 BOOM TUBE ASSY #3 /W SYM
DECAL
20 60194 FORMING,TUBE GUARD............... 1
21 30370 BEARING,1.25IDX1.50DX1.00L.....4
22 8255 SCREW,HHC,3/8-16 X .75
23 60177 COVER,BOOM SIDE........c.cconunn.. 2
24 50246 WEAR PAD.....ooeeeieeeeeeee e 2
25 60304 SHIM,WEAR PAD,7 X 3,12GA.......4
26 61379 WEAR PAD,3.5 X 2 X .625
VL7 NS O 2
27 61380 SHIM,SIDE WEAR PAD .059
THK oo 2
28 60239 WEAR PAD,7 X 3 X.625
W/ANSERT .o 2
Geania

Part No. 226056

$-3800,S-3200

79



April 2013

500 Boom Components

511.1 Boom Wipers Installation

®¢
fe

Boom Zero ™~

R @®®

Boom Two ™.

®

23
O

2

S-3800
S-3200
@

4

®

)

Part No. 226056

$-3800,S-3200

80



April 2013

500 Boom Components

Item

N o o0~

10
11
12
13
14

16
17
18
19
20
21
22
23
24
25
26
27
28

Part No.

T113095
T113096

T113097

6091
6638
6878
T113094

T113093

T113114
6145
6356
T113112
T113092
T113089

228218

228219

T113090

228216

228217

T113091
T113088
T113098
T113101
T113100
T113099
T113105
T113106
T113107
T113104
T113103
8915

T113102

Description Qty.

BRACKET,WIPER #0 COVER R.....1
WIPER,RUBBER,SEC#0 COVER

R e 1
PLATE,CLAMPWIPER #0 COVER
R 1

NUT,NYLOCK,1/4-20
WASHER,FLAT,USS,1/4"Y
BOLT,CARRIAGE,1/4-20 X .75,G2
PLATE,CLAMPWIPER #0 COVER

L e 1
WIPER,RUBBER,SEC#0 COVER
L e 1

BRACKET,WIPER #0 COVERL......1
SCREW,HHC,1/4-20 X 1.5
WASHER,LOCK,.25

SPACER,WIPER 1/2 X 3/4............ 16
BRACKET,WIPER #0 R........ccceenen. 1
WIPER,RUBBER,SEC #0................ 1

fo SN S380011D-130

WIPER,RUBBER,SEC#0,LEFT
from SN S380011D-131

WIPER,RUBBER,SEC#0,RIGHT
from SN S380011D-131

FORMING,CLAMPWIPER @0

to SN S380011D-130

FORMING,CLAMPWIPER LEFT
from SN S380011-D131

FORMING,CLAMPWIPER RIGHT
from SN S380011D131v

PLATE,CLAMPWIPER #0 BOT....... 2
BRACKETWIPER #0 L.......cccce... 1
BRACKET,WIPER #1......ccoccviiiee 2
WIPER,RUBBER,SEC #1 BOT....... 1
FORMING,CLAMPWIPER #1......... 2
WIPER,RUBBER,SEC#1 TOP........ 1
BRACKET,WIPER #2 R.........ccceenen. 1
WIPER,RUBBER,SEC #2 R............ 1
FORMING,CLAMPWIPER #2 R.....1
FORMING,CLAMPWIPER #2 L......1

WIPER,RUBBER,SEC#2 L.............. 1
SCREW,HHC,1/4-20 X 1.25
BRACKET,WIPER #2L.........cccceeeune 1

Gania

Part No. 226056

511.1 Boom Wipers Installation

$-3800,S-3200

81



500 Boom Components

April 2013

512.1 Primary Extension Cylinder and Cables Installation

82

$-3800,S-3200

Part No. 226056



April 2013

500 Boom Components

Item Part No.
1 60335
2 6019
3 6021
4 6097
5 6198
6 13066
7 18383
8 18596
9 60179

10 60181
11 49817
12 6607

13 75031
14 39479
15 60340
-- 54156
16 75396
17 75397
18 232841
- 10665
- 60171
-- 60229
19 75762
- 75424
20 60331
- 62449
21 50100
-- 60332
22 38028
23 45076
24 13064
25 60163

512.1 Primary Extension Cylinder and Cables Installation

Description Qty. [Item
FORMING,CYLINDER 26
RETAINER ... oo 2
SCREW,HHC,3/8-16 X 1.25 GRD 5
WASHER,LOCK,.375 27
WASHER,FLAT,USS,3/8"Y 28
NUTNYLOCK,1/2-13 29
WASHER FLAT,.5 HARDENED.......4 30
SNAP RING,EXTERNAL,1.5 DIA** 31
WASHER,FLAT,1.56 X 2.5 X .061 32
PIN,1.50DIAX2.92LG 2RING.......... 1 -
PLATE,EXT.CABLE ANCHOR.........2 33
SCREW,PHILLIPS,PHM,10-32 X1.25 34
WASHER,LOCK #10 PLTD 35
LIMIT SWITCH,SAFETY ..o 1 36
SCREW,HHC,1/2-13 X 2.75 37
PLATE,EXT.CABLE EQUALIZER 38
MACH - eeeeeeeeee oo eeeeeee s eseeeeeeeen 1
BEARING,FL,1.5IDX1.750DX1.10LG 39
PIN,COTTER,.25 X3.18
EXT.CABLE ... eeoeeeeeeseeeeeeeessos 2 40
PIN,CLEVIS,1.18X3.18 4
EXT.CABLE ... oo seeeeeeeerss 2 42
CABLE ASSEMBLY,EXTEND 43
13 ST 1 s
Contains two cables
PIN,ROLL,.25 X 1.5 45
EXTENSION CABLE 46
COUPLING,EXT.CABLE 47
ADJUSTMENT* 48
VALVE,COUNTERBAL.CWEK-LIN 49
@600
SEAL KIT,SUN "CWEA" CB VALVES 50
VALVE,COUNTERBAL. CWCALIN@600. 1 51
SEAL KIT,SUN "CWCA" CB VALVES*
CYLINDER,PRIMARY EXTEND......1 -
SEAL KIT CYL.S100/120 (50100) 5>
NUT,LP NYLOCK,5/8-11
NUT,HEX,JAM,5/8-11 53
WASHER  FLAT, 625 HARDENED.....1
PLATE,RETRACT CABLE 54
EQUALIZER ... eoeoeeeeoo oo 2 55
Geania

Part No. 226056

$-3800,S-3200

Part No. Description Qty.

232842 CABLE ASSEMBLY,RETRACT
] 1
Contains two cables

60164 ROD END,RETRACTION CABLE....1

30748 WASHER,SHIM,1.01 X 1.63 X.062

60697 PIN,RETRACTION CABLE.............. 2

33247 PIN,COTTER,.188 X 1.75 LONG.....2

61384 SCREW,SHS,1/2-13 X 1.50

50247 SHEAVE,EXTENSION CABLE........ 2

60422 Bearing, 1.5 x 2 x 1.81 inches

60240 WEAR PAD,SHEAVE MOUNT......... 2

61385 SCREW,HHC,1/2-13 X 5.25

6086 NUT,LP NYLOCK,1/2-13

60215 WELDMENT,CABLE RETAINER.....1

6175 SCREW,HHC,3/8-16 X 1

60216 WEAR PAD,EXT.CABLE
SHEAVE.....coiii e 1

60346 SHEAVE MOUNT,EXT. CABLE
MACHIN. ..o e 1

45226 ROD END,.375 X 3.69....ccccccceeunen. 1

60205 PIN,1.50DIAX5.88LG,1HOLE.......... 1

5224 SCREW,HHC,3/8-16 X 2

4828 NUT,NYLOCK,3/8-16

60208 WEAR PAD,EXT.CABLE.................. 2

45748 ROD END,.250 X 2.75 LG............... 2

6090 SCREW,HHC,1/4-20 X .75

6356 WASHER,LOCK,.25

60358 PIN,.75DIAX2.89LG,1HOLE............ 2

60192 PIN,EXTENSION CYLINDER
MOUNT ..ot e 2

50243 SHEAVE,RETRACT CABLE............ 2

122015 WLDMNT,RET.CABLE
SHEAV.GARD.RH........ccccerrrannne 1

122016 WLDMNT,RET.CABLE
SHEAV.GARD.LH......ccoceceriieenne 1

75355 PIN,COTTER,.188X2.25
RET.CABLE......cccooerieeee e 2

75356 PIN,CLEVIS,.844X2.25
RET.CABLE......cccoooiiiirieeee e 2

33278 WASHER,FLAT,.75 HARDENED

10665 PIN,ROLL,.25 X 1.5..ccocciieercrnen. 2

83



500 Boom Components

April 2013

512.1 Primary Extension Cylinder and Cables Installation
(continued)

Item Part No. Description Qty.
56 60229 COUPLING,EXT.CABLE
ADJUSTMENT ... 2
57 60343 PLATE,EXT.CABLE ,PAINTED........ 1
58 60231 EXT.CABLE ADJ BOLT LOCK......... 1
59 60356 PLATE,EXT.CABLE
ATTACH.MACHINE........cccccooeerernns 1
60 111149 SCREW,HHC,3/4-10X6,GR5,FULL
LI PSS 2
61 111523 WEAR PAD, BOOM REST
62 39479 SCREW,HHC,1/2-13 X 2.75
63 6033 WASHER,LOCK,0.5"
64 13066 WASHER,FLAT,.5 HARDENED....... 2
65 75049 FORMING,CABLE RETAINER........ 1
Ganie
84 S$-3800,S-3200

Part No. 226056



April 2013

500 Boom Components

512.1 Primary Extension Cylinder and Cables Installation
(continued)

This Page Intentionally Left Blank

Gania

Part No. 226056

$-3800,S-3200

85



April 2013

500 Boom Components

513.1 Platform Rotator

$-3800,S-3200

Part No. 226056

86



April 2013 500 Boom Components

513.1 Platform Rotator

Item Part No. Description Qty. [Item Part No. Description Qty.
1 146073 PIN,1.25DIAX7.9LG,2RING............ 1 - 43018 SEAL KIT (39345)
2 30370 BEARING,1.25IDX1.50DX1.00L.....2 29 6021 WASHER,LOCK,.375
3 30255 WASHER,SHIM,1.27 X 2.13 X .062 30 75106-S PLATFORM,LEVELING
4 30217 SNAP RING,EXTERNAL,1.25 I'_EVER,A'SSY .................................. 1
DIAX oo 2 includes item 22

5 45226 ROD END,.375 X 3.69
6 8516 SCREW,HHC,3/8-16 X 1.50,GR5
7 4828 NUT,NYLOCK,3/8-16
8 T108078 PIN,1.25DIAX9.50LG,1HOLE.......... 2
9 30370 BEARING,1.25IDX1.50DX1.00L.....2

10 6878 BOLT,CARRIAGE,1/4-20 X .75,G2

11 6638 WASHER,FLAT,USS,1/4"Y

12 6091 NUT,NYLOCK,1/4-20

13 107548 ROTATOR,PLAT,NON-JIB***........... 1

includes item 9
-- 147370 SEAL KIT,15K ROTATOR

-- 88516 SCREW,BLEEDER,M5X0.8
14  Ref. Platform Rotate Manifold (refer to
T06.1) i 1
15 6145 SCREW,HHC,1/4-20 X 1.5
16 6356 WASHER,LOCK,.25
17 50813 SENSOR,TILT,PCON
(PLASTIC) ™ ™ ..t 1
18 T108075 PIN,1.25DIAX5.25LG,1HOLE.......... 1
19 6019 SCREW,HHC,3/8-16 X 1.25 GRD 5
20 50212 PIN,1.25DIAX6.50LG,1HOLE.......... 1
21  75105-S PLATFORM,LEVELING LINK
ASSY e 1
includes item 22
22 47377 BEARING,1.25ID X 1.50D X
4 T 10
23 22672 CLAMPHOSE,1.75......ccccceeeeennnen. 1
24 60628 COVER,PROTECTIVE,PLATLEVELING.1
25 30489 CLAMPHOSE,3.50....ccccccceeveviieeeennne 1
26 50207 CYLINDER,PLATFORM
LEVELING.....ooee e 1
includes items 27 and 28
-- 65795 SEAL KIT,CYL,S100/120 (50207)
27 31106 VALVE,CNTERBAL,CBBB-LHN@3000**.1
(extend)
-- 43018 SEAL KIT (39345)
28 75061 VALVE,COUNTERBAL.CBBBLHN@2000. 1
(retract)

Gania

Part No. 226056 $-3800,S-3200



April 2013

600 Platform Components

601.1 Platform Installation - View 1

oooooo~

ﬂoo
00
Jt oooo

W
W &

Part No. 226056

$-3800,S-3200

88



April 2013 600 Platform Components
601.1 Platform Installation - View 1
Item Part No. Description Qty. [Item Part No. Description Qty.
- 226122 PLATFORM ASSEMBLY W/ DECALS 28 Ref. Platform Controls (refer to 603.1)
includes ftems 1-5and 9 - 27 29 149093  WELDMENTGUARD,JOYSTICK.....3
1 6091 NUT.NYLOCK,1/4-20 30 139338  SCREW PH M5-0.8X20 DIN
2 6638 WASHER,FLAT,USS,1/4"Y 7500CE......ccoeeeeeeeeeeeeee e, 12
3 6145 SCREW,HHC,1/4-20 X 1.5
4 149121 BLOCK,PLATFORM LID STOP....... 2
5 226118 CONTROL BOX LID /W SYM
DECAL....ooi e 1
6 Ref. Wire Harness Assembly (refer to 310.1
or 311.1)
7 71498 WORKLIGHT, 12V, DEUTSCH
RECEPT .o 2
(option) includes mounting fasteners
8 9599-S TOOL TRAY ACCESSORY***
(option)
9 T106932 FLOORING, SY 5 FT PLATFORM...1
10 6888 SCREW,HHC,1/4-20 X 1
11 T107004 FOOT SWITCH ASSY, HEAVY
DUTY e 1
- 52344 CABLE SQUEEZE CONN
- T106698 FOOT SWITCH
12 80605 WASHER,FLAT,3/8X1.5X.06
13 54274 SCREW,STEP BOLT,1/4-20 X .75
14 6090 SCREW,HHC,1/4-20 X .75
15 6356 WASHER,LOCK,.25
16 56912 SPRING CLIP1/4-20
17 24514 BOX,INSTRUCTION STORAGE.....1
18 226119 PLATFORM DECAL PL /W SYM
DECAL....ocie et 1
19 94745 TOEBOARD,ENTRY
EUROPEAN ™ ... eeeeecrreee e e 1
20 149088 MID-RAIL GUIDE..........ccceecveeeranen. 2
21 226120 SLIDING MID RAIL ASSEM
WI/DECAL.....oooieeeeeeeeee e, 1
includes items 1, 2, 14 and 20
22 226121 PLAT RAIL 5FT W/ SYM DECALS
weldment with decals, includes item
21
23 4828 NUT,NYLOCK,3/8-16
24 6097 WASHER,FLAT,USS,3/8"Y
25 122209 SCREW,HHF,3/8-16 X1.50
26 149127 BUMPER,RUBBER............ccccce..... 8
27 149078 WELDMENT,CONTROL BOX PIVOT
Ganie
Part No. 226056 S-3800,S-3200 89



April 2013

600 Platform Components

602.1 Platform Installation - View 2

WA

S0,
)
y
(CoS
(253
&S
X
‘00:
7

e

Part No. 226056

$-3800,S-3200

90



April 2013

600 Platform Components

Item

~N o ok~ WN -

10
11
12

13
14
15

16
17

18
19
20
21
22
23
24
25
26
27
28
29
30
31
32
33
34

Part No.

149128
6090
6356
6638
56912
149086
T107369
146399

99183

61972
4828
6097
61977
61976

61809
10262
6563

110784
47548

25685
110789
34619
80605
21604
107564
Ref.
29764
122079
36129
149122
6178
6146
51063
110785
11413
6091

Description Qty. [Item
KIT,LOAD SENSE MECH,IND,LGR 35
SCREW,HHC,1/4-20 X .75
WASHER,LOCK, .25 36
WASHER,FLAT,USS,1/4"Y
SPRING CLIP,1/4-20
FORMING,COVER,MANIFOLD......1
WELDMENT, PLAT. HOSE GUIDE
ASSY, LS, LOAD SENSE, ALC1000
includes switch part 99183
SWITCH, ROLLER PLUNGER
LIMIT e 1
MOUNT,SWITCH.....cccvreeareneene 1
NUT,NYLOCK,3/8-16
WASHER,FLAT,USS,3/8".Y
RETAINER,SPRING,1.46 X .375.....1
SPRING,COMP,1-1/4"0OD 352
LB/IN ..ot 1
WELDMENT,LOAD SUPPORT.......2
SNAP RING,EXTERNAL,.75DIA....4
WASHER,SHIM,.75 X 1.125
X030 i 4
MACHINED,LOAD CELL LINK........ 2
BEARING,FL,0.75ID X 1 OD X
A 8
BEARING,GARLOCK,12FDU12.....8
WASHER,SHIM .0151 THK............. 8
BUMPER,RUBBER***..................... 2
WASHER,FLAT,3/8X1.5X.06........... 1
SCREW,HHC,3/8-16 X 3.25............ 1
WELDMENT,ROTATOR MOUNT.....1
Platform Rotator (refer to 513.1)
NUT,NYLOCK,1-8
WASHER,FLAT,1.000,HARDENED
SCREW,HHC,1-8 X 13 GRD.2
SCREW, HHF,1/2-13 X 1.00 Gr8.....8
NUT,NYLOCK,10-32
WASHER,FLAT,MS #10,Y
SCREW,PHILLIPS,RHM,10-32 X 1.5
PIN,.75DIA X 6.38 LG,2RING......... 4
SCREW,HHC,1/4-20 X 4................. 2
NUT,NYLOCK,1/4-20

Genia

Part No. 226056

$-3800,S-3200

602.1 Platform Installation - View 2

Part No.

50171

56927

Description Qty.
MANIFOLD,PLAT CONTROL
NON-JIB* ..., 1

PAD,REST,2"THICK,W/STUDS*......1

91



I
132) )
—

S N

N [e]

=y =z

= £

& £

o

o

N

@

2!

o

O

' ©

| @

7))
21 %
[ o
[ o
5lo
ol =
m C
O
Q10O

(&)

e
£ =
[ O
olEs
E1E
s
o |-
o™
o | o
© | ©

N

()]




April 2013 600 Platform Components

603.1 Platform Control Box

Item Part No. Description Qty. [Item Part No. Description Qty.
- 146389 CONTROL BOX ASSY, PCON V3.00 23 75141 PLATE, TOGGLE SWITCH
50810 SWITCH,MEMBRANE,PLATFORM1 MOUNT,PCON ................................
2 122519  KITESTOP SVC LARGE BOOM.....1 24 27246 BOOT,TOGGLE
includes parts 66812, 66818 and SWITCH,SHORT ............................
66821 25 75142 CABLE TIE,STUD MOUNT
_— 146478 BOOT(BELLOWS)’E_STORBLACK (PCON) ............................................
- 66812 E-STOP BUTTON
- 66818 CONTACT,NC....coei e 1
- 66821 BASE,WITHOUT CONTACTS
3 7339 SCREW,HHC,1/4-20 X .5
4 6356 WASHER,LOCK,.25
5 75144 WASHER,FLAT,SAE 1/4",ZINC
6 139338 SCREW PH M5-0.8X20 DIN
7500CE....ci e, 12
7 149093 WELDMENT,GUARD,JOYSTICK.....3
8 Ref. JOYSTICK,2 AXIS,DEUTSCH......... 1
(refer to 604.1)
9 Ref JOYSTICK,1 AXIS,DEUTSCH......... 1
(refer to 604.1)
10 Ref. JOYSTICK,2 AXIS,DEUTSCH......... 1
(refer to 604.1)
11 62382 GASKET,PLATF.
CNTRLS.SUPERBOOM.................. 1
12 62386 SCREW,LOCKING FLANGE
6/32X.375
13 60950 HARNESS,PCON
J2,(MANIFOLD).....coooveereeereereeeereeas 1
14 T106485 HARNESS,SHIPYARD BOOM CABLE
#2
15 62387 SCREW,PHM, 4-20 X .25 SELF TAP
16 62379 ALARM,AUDIO,SUPERBOOM*......1
- 72326 NUT - PLASTIC,RING FOR ALARMS
17 30997 CORROSION INHIBITOR,FOAM.....1
18 62388 LANYARD,BEAD CHAIN, TCON.....2
19 62389 NUT,HEX,6/32 W/STAR WASHER
20 146390 PCB,ASSY,ECM,PLATFORM,VER
3.00
- 122078 HARNESS,PCON INTERNAL
CONTROL
- 34052 RELAY,SPDT,12V(AUTO) PLUG IN**
21 62399 PCB,MEMBRANE/LED,SB/Z80....... 1
22 13037-S SWITCH,TOGGLE,SPDT,3POS
MOMEN™ ... 3
Gania

Part No. 226056 $-3800,S-3200



April 2013

600 Platform Components

604.1 Joysticks

Part No. 226056

$-3800,S-3200

94



April 2013

600 Platform Components

Item

AW N

)]

11

12

13
14

Part No.

101174

101174H

101175

101175H

101005

101005H

83098

62392
62393
139598
62395

119915
128000

128001

75449

75448
75447

75446

75445

75444
75443

Description Qty.

JOYSTICK,2 AXIS,DEUTSCH

OEM joystick (calibration required after
replacement)

JOYSTICK,DUAL AXIS W/KNOB
aftermarket joystick (calibration
required after replacement)

JOYSTICK,1 AXIS,DEUTSCH

OEM joystick (calibration required after
replacement)

JOYSTICK,SINGLE AXIS W/KNOB
aftermarket joystick (calibration
required after replacement)

JOYSTICK,1 AXIS
ROCKER,DEUTSCH

OEM joystick (calibration required after
replacement)

JOYSTICK,SINGLE AXIS W/STEER
aftermarket joystick (calibration
required after replacement)

TERM,AMP MTE,SOC,22-26 GA
BULK

KNOB,JOYSTICK, 62390/62391.....1
SCREWKNOB,JOYSTK.62390/62391.1

BOOT,JOYSTICK.....ccoovieiiiiinee 1
SPRING,JOYSTK
CENTR,62390/91....ccccviireeireeerenee 1

COLLAR,JOYSTICK,CENTER........ 1
SEAL, CONNECTOR (DT

JOYSTICKS).....ooiiiiieeciiiee, 1
SLEEVE,CONNECTOR,DT
JOYSTICKS.......ccviieiiiiinienie 1
KNOB,ROCKER JOYSTICK
T5565......ooiiiiiiii 1

SUPPORT,SENSOR,JOYSTICK.....1
SWITCH SHIELD,ROCK

JOYSTKT75565.......ccoeerrereeerreenneenns 1
SPRING,SWITCH
CENTERING,75565............ccecuvneee 1
ROCKER ASSY.MAGNETIC
78565 1
ROCKER,RETAINER, 75565........... 1
BOOT, ROCKER JOYSTICK
T5565.....coiiiiiiii 1

Gania

Part No. 226056

604.1 Joysticks

$-3800,S-3200

95



700 Hydraulic Components

April 2013

701.1 2WD Traction Manifold

®

EA

®

EB

EG

@

Gania

96

$-3800,S-3200

Part No. 226056



April 2013

700 Hydraulic Components

Item Part No.

- 70247
1 27836
2 27836
3 89299
4 69873
- 74902
5 62263
- 52943
- 62273
- 72043
6 62263
-- 52943
- 62273
- 72043
7 77507
- 74902
8 43596
- 84137
9 77508
- 89310
10 52726
- 84135

Description Qty.

MANIFOLD, TRACTION,2WD
(complete)

VALVE,CHECK,5 PSI

EA, Drive motor anti-cavitation
VALVE,CHECK,5 PSI

EB, Drive motor anti-cavitation
PLUG ORIFICE, .031

EC, Brake and two-speed circuit

VALVE, CHECK
ED, Keeps brakes released in case of
temporary loss of charge pressure

SEAL KIT, VALVE

VALVE,SOLENOID, 2 POS, 3 WAY
EE, Brake release

NUT,SOLENOID VALVE

COIL,GREEN W/ 2 PIN
CONNECTOR*

SEAL KIT,SOLENOID VALVE

VALVE,SOLENOQID, 2 POS, 3 WAY
EF, two-speed drive motor shift
NUT,SOLENOID VALVE

COIL,GREEN W/ 2 PIN
CONNECTOR*

SEAL KIT,SOLENOID VALVE

VALVE,RELIEF 250 PSI(70247)
EG, Charge pressure circuit

SEAL KIT, VALVE

VALVE,SHUTTLE

EH, Charge pressure circuit that
directs hot oil out of low pressure side
of drive pump

SEAL KIT, VALVE 84129

VALVE,BI-DIRECTIONAL FLOW
El, Equalizes pressure on both sides
of divider/combiner valve EJ

SEAL KIT, SOLENOID VALVE

VALVE,FLOW DIVIDER/COMBINER
EJ, Controls flow to drive motors in
forward and reverse

SEAL KIT, VALVE

Gania

Part No. 226056

$-3800,S-3200

701.1 2WD Traction Manifold

97



700 Hydraulic Components April 2013

702.1 Steer and Axle Extend/Retract Manifold

FK
@

FE@

FF@

@FJ

@FI

FH@

Gania

$-3800,S-3200 Part No. 226056



April 2013

700 Hydraulic Components

Item Part No.

- 149102

1 52374

— 44227
2 T107733

— 44174
-~ 84514
-~ 97373
-~ 97469

- T107737
3 T107734

— 44174
-~ 84514
-~ 97373
-~ 97469

4 T107733

- 44174
- 84514
- 97373
- 97469

- T107737

5 62346

-~ 44228
6 62347

— 44227
7 62347

— 44227
8 62324

702.1 Steer and Axle Extend/Retract Manifold

Description Qty.

MANIFOLD,2WS,AXLE EXT/RET

(complete)

VALVE,RELIEF,3000PS|,GS68PUMP1
FA, Steering pressure limit

SEAL KIT, VALVE

SOLENOID VLV,5PRT DIR,W/LS PRT
FB, Steering cylinder speed, right side,
extend/retract

NUT-COIL SHORT

SEAL KIT (84515 & 150104)
E-COIL WASHER #10,DUAL COIL
COIL#10 E-COIL,10V ZENER

CHECK VALVE, DROP IN STYLE

SOLENOID VLV,5PRT DIR,W/LS PRT
FC, Axle extend

NUT-COIL SHORT

SEAL KIT (84515 & 150104)
E-COIL WASHER #10,DUAL COIL
COIL#10 E-COIL,10V ZENER

SOLENOID VLV,5PRT DIR,W/LS PRT
FD, Steering cylinder speed, left side,
extend/retract

NUT-COIL SHORT
SEAL KIT (84515 & 150104)
E-COIL WASHER #10,DUAL COIL
COIL#10 E-COIL,10V ZENER

CHECK VALVE, DROP IN STYLE

VALVE,FLOW REGULATOR, 2.0
GPM*
FE, Steering cylinder speed

SEAL KIT, VALVE

VALVE-FLOW REGULATOR, 1.4
GPM*
FF, Flow regulator, rod side

SEAL KIT, VALVE

VALVE-FLOW REGULATOR, 1.4
GPM*
FG, Flow regulator, rod side

SEAL KIT, VALVE

VALVE,FLOW CONTROL, 0.1GPM*
FH, Circuit bleed

Item

Gania

Part No. 226056

$-3800,S-3200

Part No.

44228
T107736

52371

62324

44228

T107735

44227

Description Qty.

SEAL KIT, VALVE

DIFFERENTIAL SENS VLV,8,150PSI
FI, Flow regulator, steering cylinder
SEAL KIT, VALVE

VALVE,FLOW CONTROL, 0.1GPM*
FJ, Steering cylinder speed, square
end, right side, retract

SEAL KIT, VALVE

RELIEF VALVE 1800 PSI, IN-2 OUT-1
FK, Flow regulator, rod side

SEAL KIT, VALVE

99



April 2013

700 Hydraulic Components

703.1 Function Manifold, S-3800

AA| AE| AD| AB

G~
&

Part No. 226056

$-3800,S-3200

100



April 2013

700 Hydraulic Components

Item Part No.

- 122439

- 146193

1 102394

-- 102395
45916
3 97388
- 102398
102395
102396
6 75458

- 44174
- 62334
- 62337
7 52907

- 62341
8 75457

~ 44225
9 46216

— 44227
10 62330

— 44174
-~ 44175

~ 44230
~ 62334
11 62326

— 44227
-~ 62332
-~ 62349
12 75462

Description Qty.

MANIFOLD,FUNCTION,S120/125
(complete)

HARNESS, TCON J4 MANIFOLD
2009

VLV,SOL,DO3,REXROTH,3POS 4
WAY

SEAL KIT,REXROTH DO3 VALVE
SCREW,SHC,10-24 X 1.250 (D01)
VALVE ASSY,D03,REX,3POS 4WAY
COIL,DIN,REXROTH DO3 VALVE
SEAL KIT,REXROTH DO3 VALVE
NUT-COIL,REXROTH DO3 VALVE

VALVE,SOLENOID,2POS3WAY,SUPRB
AA, Auxiliary drive/steer selector

NUT-COIL SHORT
COIL,62328/62330,SIZE 10,DIN
SEAL KIT, VALVE

VALVE-CHECK, #4 SAE, 5 PSI*
AE, Blocks flow from pump 2 to
auxiliary pump

SEAL KIT,52907,SIZE 4, 2 WAY

VALVE-FLOW REGULATOR 3.0 GPM
AD, Periority flow to platform

SEAL KIT, VALVE

VALVE,CHECK,IWP-S/CWP PWR
ASSI

AB, Blocks flow from pump 1 and 2 to
auxiliary pump

SEAL KIT, VALVE

VALVE,SOLENOID,3POS 4WAY***
BC, Turntable rotate control, left/right

NUT-COIL SHORT

SPACER-DUAL COIL,#10,
SCISSORS

SEAL KIT-P.N.44169,44172,44171
COIL,62328/62330,SIZE 10,DIN

VALVE,PROPORTIONAL SOLENOID
BG, Turntable rotate, proportional
speed control

SEAL KIT, VALVE
COIL,PROPORTNL.62326,SIZE8,DIN
NUT,COIL,PROPORTNL.VALVE

VALVE,DIFFERENTIAL
SENSEZ230PSI
BP, Directs flow to functions

Item

13

21
22

23

24

Gania

Part No. 226056

$-3800,S-3200

703.1 Function Manifold, S-3800

Part No.

62337
46216

44227
75464

52373
52466

62335
44178

44224
48880
48997

20224
49207
75098

52374

44224

62325

44224
75456

62338
65907
52905

44227

62324

44227
52907

Description Qty.

SEAL KIT, VALVE

VALVE,CHECK,IWP-S/CWP PWR
ASSI
BL, Turntable rotate load sense check

SEAL KIT, VALVE

VALVE,SOLENOID,PROPORT. N.C.
BB, Boom extend/retract proportional
speed control

SEAL KIT,52372,SOLENOQID VALVE

NUT,PROPORTNL.
COIL,52372,GS68

COIL,PROPORTIONAL,62327,DIN

VALVE,CHECK,5 PSI**
AF, Blocks flow from auxiliary pump,
ports 2A and 3A to pump 2

SEAL KIT, VALVE

CAPDIAGNOSTIC NIPPLE
NIPPLE,DIAGNOSTIC,#4 PORT***
TR, Testing

DIAGNOSTIC FEMALE Q-DSCNT
NIPPLE,DIAGNOSTIC,ORFS,FM,SWIV

HARNESS,PRESSURE
TRANSDUCER

VALVE,RELIEF,3000PSI,GS68PUMP1
AC, Platform manifold pressure limit

SEAL KIT, VALVE

VALVE,RELIEF,2600 PSI,SIZE 10
BI, Turntable, primary lift and boom
retract pressure limit

SEAL KIT, VALVE

VALVE-CHECK SIZE
12(SUPRBOOM)

AG, Blocks flow from auxiliary pump,
port 2A to pump 1

SEAL KIT,62328,SIZE 12,2 PORT
PLUG,CAVITY,T-11A,1-2 OPEN

VALVE-RELIEF,1800 PSI
BA, Boom extend pressure limit

SEAL KIT, VALVE

VALVE,FLOW CONTROL, 0.1GPM*
BE, Leads off differential sensing valve
to tank

SEAL KIT, VALVE

VALVE-CHECK, #4 SAE, 5 PSI*
BM, Extension cylinder load sense
check

101




700 Hydraulic Components April 2013

703.1 Function Manifold, S-3800
(continued)

Item Part No. Description Qty.
- 62341 SEAL KIT,52907,SIZE 4, 2 WAY
25 52907 VALVE-CHECK, #4 SAE, 5 PSI*
BJ, Primary liff load sense check
- 62341 SEAL KIT,52907,SIZE 4, 2 WAY
26 62336 ORIFICE PLUG, 0.040
BK, Differential sensing damping
27 75465 VALVE-CHECK, #12 SAE,30 PSI
BS, Back pressure check, boom
extend
-- 62338 SEAL KIT,62328,SIZE 12,2 PORT
28 75464 VALVE,SOLENOID,PROPORT. N.C.
BF, Primary lift, proportional speed
control
- 52373 SEAL KIT,52372,SOLENOID VALVE
- 52466 NUT,PROPORTNL.
COIL,52372,GS68
- 62335 COIL,PROPORTIONAL,62327,DIN
29 62328 VALVE,SOLENOID,NC,POPPET
BO, Boom extend sequence control
- 44174 NUT-COIL SHORT
- 62334 COIL,62328/62330,SIZE 10,DIN
-- 62338 SEAL KIT,62328,SIZE 12,2 PORT
30 62328 VALVE,SOLENOID,NC,POPPET
BN, Boom retract sequence control
- 44174 NUT-COIL SHORT
- 62334 COIL,62328/62330,SIZE 10,DIN
- 62338 SEAL KIT,62328,SIZE 12,2 PORT
31 75463 VALVE,SOLENOID, 2POS 3WAY
BQ, Boom retract control
-- 62333 COIL,62329,SIZE12,W/FRAME,DIN
-- 62339 SEAL KIT,62329,SIZE 12, 3 WAY
- 62344 NUT,COIL,DOMED,SIZE 12, 62329
32 62329 VALVE,SOLENOID, 2POS 3WAY
BR, Boom extend control
- 62333 COIL,62329,SIZE12,W/FRAME,DIN
- 62339 SEAL KIT,62329,SIZE 12, 3 WAY
- 62344 NUT,COIL,DOMED,SIZE 12, 62329
Genia

102 $-3800,S-3200 Part No. 226056



April 2013 700 Hydraulic Components

703.1 Function Manifold, S-3800
(continued)

This Page Intentionally Left Blank

Gania

Part No. 226056 $-3800,S-3200 103




April 2013

700 Hydraulic Components

704.1 Function Manifold, S-3200

O 0O
FD

S-3200

Part No. 226056

$-3800,S-3200

104



April 2013

700 Hydraulic Components

Item Part No.

~ 122440

- 146193

1 102394

-- 102395
45916
3 97388
- 102398
102395
102396
6 62330

- 44174
- 44175

-~ 44230
-~ 62334
7 62326

~ 44227
~ 62332
~ 62349
8 75458

- 44174
- 62334
- 62337
9 52374

~ 44224
10 75457

-~ 44225

11 52907

- 62341
12 62327

Description Qty.

MANIFOLD,FUNCTION,S100/105
(complete)

HARNESS, TCON J4 MANIFOLD
2009

VLV,SOL,DO3,REXROTH,3POS 4
WAY

SEAL KIT,REXROTH DO3 VALVE
SCREW,SHC,10-24 X 1.250 (D01)
VALVE ASSY,D03,REX,3POS 4WAY
COIL,DIN,REXROTH DO3 VALVE
SEAL KIT,REXROTH DO3 VALVE
NUT-COIL,REXROTH DO3 VALVE

VALVE,SOLENOID,3POS 4WAY***
FC, Turntable rotate control, left/right

NUT-COIL SHORT

SPACER-DUAL COIL #10,
SCISSORS

SEAL KIT-P.N.44169,44172,44171
COIL,62328/62330,SIZE 10,DIN

VALVE,PROPORTIONAL SOLENOID
FG, Turntable rotate, proportional
speed control

SEAL KIT, VALVE
COIL,PROPORTNL.62326,SIZE8,DIN
NUT,COIL,PROPORTNL.VALVE

VALVE,SOLENOID,2POS3WAY,SUPRB
AA, Auxiliary drive/steer selector

NUT-COIL SHORT
COIL,62328/62330,SIZE 10,DIN
SEAL KIT, VALVE

VALVE,RELIEF,3000PSI,GS68PUMP1
AC, Platform manifold pressure limit
SEAL KIT, VALVE

VALVE-FLOW REGULATOR 3.0 GPM
AD, Priority flow to platform

SEAL KIT, VALVE

VALVE-CHECK, #4 SAE, 5 PSI*

AE, Blocks flow from pump 2 to
auxiliary

SEAL KIT,52907,SIZE 4, 2 WAY
VALVE,SOLENOID,PROPORT.N.C.

FF, Primary lift, proportional valve
speed control

Gania

Part No. 226056

$-3800,S-3200

704.1 Function Manifold, S-3200

Part No.

52373
52466

62335
46216

44227
75456

62338
44178

44224
62325

44224
65907
62336

48880
20224
49207
75098

62327

52373

52466

62335

52907

62341

52907

62341

Description Qty.

SEAL KIT,52372,SOLENOQID VALVE

NUT,PROPORTNL.
COIL,52372,GS68

COIL,PROPORTIONAL,62327,DIN

VALVE,CHECK, IWP-S/CWP PWR
ASSI

AB, Blocks flow from pump 1 and 2 to
auxiliary pump

SEAL KIT, VALVE

VALVE-CHECK SIZE
12(SUPRBOOM)

AG, Blocks flow from auxiliary pump,
port 2A to pump 1

SEAL KIT,62328,SIZE 12,2 PORT

VALVE,CHECK,5 PSI**
AF, Blocks flow from auxiliary pump,
ports 2A and 3A to pump 2

SEAL KIT, VALVE

VALVE,RELIEF,2600 PSI,SIZE 10
Fl, Turntable, primary lift and boom
retract pressure limit

SEAL KIT, VALVE
PLUG,CAVITY,T-11A,1-2 OPEN

ORIFICE PLUG, 0.040
FK, Differential sensing damping

CAP,DIAGNOSTIC NIPPLE
DIAGNOSTIC FEMALE Q-DSCNT
NIPPLE,DIAGNOSTIC,ORFS,FM,SWIV

HARNESS,PRESSURE
TRANSDUCER

VALVE,SOLENOID,PROPORT. N.C.
FF, Boom extend/retract solenoid
valve proportional speed control

SEAL KIT,52372,SOLENOQID VALVE

NUT,PROPORTNL.
COIL,52372,GS68

COIL,PROPORTIONAL,62327,DIN

VALVE-CHECK, #4 SAE, 5 PSI*
FM, Extension cylinder load sense
check

SEAL KIT,52907,SIZE 4, 2 WAY

VALVE-CHECK, #4 SAE, 5 PSI*
FJ, Primary lift load sense check

SEAL KIT,52907,SIZE 4, 2 WAY

105




700 Hydraulic Components

April 2013

704.1 Function Manifold, S-3200

(continued)

Item

24

Part No.

62323

62337
52907

62341
62324

44227
62329

62333
62339
62344
62329

62333
62339
62344
52905

44227

Description Qty.

VALVE,DIFFERENTIAL
SENSE110PSI
FPR, Directs flow to functions

SEAL KIT, VALVE

VALVE-CHECK, #4 SAE, 5 PSI*
FL, Extension cylinder load sense
check

SEAL KIT,52907,SIZE 4, 2 WAY

VALVE,FLOW CONTROL, 0.1GPM*
FE, Bleeds off differential sensing
valve to tank

SEAL KIT, VALVE

VALVE,SOLENOID, 2POS 3WAY
FQ, Boom retract control

COIL,62329,SIZE12,W/FRAME,DIN
SEAL KIT,62329,SIZE 12, 3 WAY
NUT,COIL,DOMED,SIZE 12, 62329

VALVE,SOLENOID, 2POS 3WAY
FR, Boom extend control

COIL,62329,SIZE12,W/FRAME,DIN
SEAL KIT,62329,SIZE 12, 3 WAY
NUT,COIL,DOMED,SIZE 12, 62329

VALVE-RELIEF,1800 PSI
FA, Boom extend pressure limit

SEAL KIT, VALVE

Gania

106

$-3800,S-3200

Part No. 226056



April 2013 700 Hydraulic Components

704.1 Function Manifold, S-3200
(continued)

This Page Intentionally Left Blank

Gania

Part No. 226056 $-3800,S-3200 107




April 2013

700 Hydraulic Components

705.1 Platform Manifold

Part No. 226056

$-3800,S-3200

108



April 2013

700 Hydraulic Components

Item Part No.
- 49612
- 49613
- 50171
1 62441
-- 62353
- 62354
- 62355
- 62363
2 62442
3 62442
4 62364
5 62357
- 62361
6 62357
- 62361
7 62443
8 62443
9 62359
- 62362

10 62359
- 62362
11 62354
12 62353
13 62356
- 62360
14 62352

Description Qty.

O-RING KIT (ORFS FITTINGS)
PLUG AND CAP
KIT-SERVICE,ORFS*

MANIFOLD,PLAT CONTROL
NON-JIB*
(complete)

VALVE,SOLENOID,3POS4WAY,HYDAC
GH, Platform level up/down

COIL,SOLENOID,HYDAC
MANIFOLDS

NUT,SOLENOID VALVE,HYDAC
O-RING,COIL NUT, HYDAC
SEAL KIT,SOLENOID
VALVES,HYDAC

VALVE,CHECK,PLAT.MANIFLD,HYDAC
GF, Platform rotate circuit

VALVE,CHECK,PLAT.MANIFLD,HYDAC
GJ, Platform level circuit

ACCUMULATOR,500 PSI,HYDAC
GQ, Hydraulic dampening

VALVE,DIFFERENTIAL SENSE,N.O.
Gl, Platform level differential sensing
circuit

SEAL KIT,VALVE 62357, HYDAC

VALVE,DIFFERENTIAL SENSE,N.0.
GE, Platform rotate differential sensing
circuit

SEAL KIT,VALVE 62357, HYDAC

ORIFICE PLUG,.03,PLATF. HYDAC
GB, Platform rotate left circuit

ORIFICE PLUG,.03,PLATF. HYDAC
GC, Platform rotate right circuit

VALVE,SHUTTLE, HYDAC
GG, Platform level load sense circuit

SEAL KIT,VALVE 62359, HYDAC

VALVE,SHUTTLE, HYDAC
GA, Load sense circuit

SEAL KIT,VALVE 62359, HYDAC
NUT,SOLENOID VALVE,HYDAC

COIL,SOLENOID,HYDAC
MANIFOLDS

VALVE,DIFFERENTIAL SENSE N.C.
GO, Directs flow to functions

SEAL KIT,VALVE 62356, HYDAC

VALVE,SOLENOID,3POS4WAY,HYDAC
GD, Platform rotate left/right

15

16

Gania

Part No. 226056

$-3800,S-3200

Part No.

62353

62354
62355
62363

62353

62354

705.1 Platform Manifold

Description
COIL,SOLENOID,HYDAC
MANIFOLDS

NUT,SOLENOID VALVE,HYDAC
O-RING,COIL NUT, HYDAC

SEAL KIT,SOLENOID
VALVES,HYDAC

COIL,SOLENOID,HYDAC
MANIFOLDS

NUT,SOLENOID VALVE,HYDAC

Qty.

109



700 Hydraulic Components April 2013

706.1 Platform Rotate Manifold

Gg
® s
P[R] Q
PRQ Q
N

Gania

110 $-3800,S-3200 Part No. 226056



April 2013

700 Hydraulic Components

Item Part No.

-- 28750
- 33994
- 49612
- 49613

1 62506

2 73807

- 43018
- 62507
-- 88516
3 62506

Description Qty.

O-RING KIT,FIELD SVC,ALL PROD*
PLUG AND CAP KIT-SERVICE,372**
O-RING KIT (ORFS FITTINGS)

PLUG AND CAP
KIT-SERVICE,ORFS*

VALVE - COUNTERBALANCE**
A, Platform rotate right

MANIFOLD,ROTATOR,CB***
(complete)

SEAL KIT (39345)
O-RING, ROTATOR MANIFOLD
SCREW,BLEEDER,M5X0.8

VALVE - COUNTERBALANCE**
B, Platform rotate left

Gania

Part No. 226056

706.1 Platform Rotate Manifold

$-3800,S-3200

111



April 2013

700 Hydraulic Components

707.1 Pumps

Part No. 226056

$-3800,S-3200

112



April 2013 700 Hydraulic Components

707.1 Pumps

Item Part No. Description Qty.

1 101068 PUMP,PISTON,46CC,B MOUNT,13T

- 29739 SEAL KIT,SAUER-DANFOSS M46™**
- 77819 EDC ASSY,SAUER M46
2 52087 O-RING,2-044 BUNA***

122495 PUMP,2 SEC,29CC X 19CC,FE......1
- 122494 KIT,SEALS & WEAR PLATE, PUMP

Gania

Part No. 226056 $-3800,S-3200 113




700 Hydraulic Components April 2013
708.1 Drive and Steer System
=T Axle Extend Cylinder BRK
| 4 ,
Left Rear v 3 3 nght. Rear
Drive Drive
Motor Motor
cCD B A 2SP 3L i E>__ 2SP A B CD
16/ \20/ \2 \8/ @ Mamifald \8/ 20/ \16
—q """ | —|-®
@ @ M1 M5 @>— —@
—qw  wp—|—|—@
(18
@ Qoo comfi—|—|—®
% T Test@

Legend

Fiting
Hose
@ Assembly

@ TP RAE

Left Front
Steer Cylinder

SBO—<p
B
@

@

Hydraulic
Rotary

Coupler

Steer RAR
Manifold

4|FLR FRR

4|FLB FRB
FAE FAR

N\
® ® @

3 3

VWT?

Axle Extend Cylinder | |

Right Front
Steer Cylinder

Gania

114

$-3800,S-3200 Part No. 226056



April 2013

700 Hydraulic Components

Item

oW N

10

11

12
13
14

15

16
17
18

19

Part No.

49141-2963

48933
48905
48912
49117-5835

49116-10937

49117-6435

48911
49117-5035

48997

48998

48963
48960
94374-3130

49151-2473

48934
48937
49141-7163

49141-7663

Description Qty. [Item
HOSE ASSY,1/2,45 FEM,STR 20
FEM™ e 2 21
components: 48822, 48826 and 48756
@ 27 inches
CONN,520120-8"**......ooeeeeereeerenne 4
CONN,520120-4**......orreeeeereeeerene 4 22
CONN,520120-4-6**....coevveeererenne 10
HOSE ASSY,1/4,90 FEM,STR
L = O 2
components: 48800, 48802 and 48751 23
@ 56 inches 24
HOSE ASSY,1/4,45 FEM,STR
FEM ..o 2
components: 48800, 48801 and 48751
@ 107 inches 25
HOSE ASSY,1/4,90 FEM,STR
= O 2
components: 48800, 48802 and 48751
@ 62 inches 26
ELBOW,90D,520220-4-6***............. 6
HOSE ASSY,1/4,90 FEM,STR
O 2
components: 48800, 48802 and 48751 27
@ 48 inches
NIPPLE,DIAGNOSTIC #4
PORT ™ ..t 1
NIPPLE,DIAGNOSTIC #6
PORT ™ ..o 1
FITTING,ELBOW,45D,520320-12***.6
FITTING,CONN,520120-12............. 3
HOSE ASSY,3/4,90 FEM,STR
= O 2
components: 48801, 48846 and 94358
@ 28 inches
HOSE ASSY,3/4,STR FEM,STR
= O 1
components: 48841, 48841 and 48761
@ 22 inches
CONN,LONG,520122-8................... 1
ELBOW,45D,520320-8.................... 1
HOSE ASSY,1/2,45 FEM, STR
= O 1
components: 48822, 48826 and 48756
@ 69 inches
HOSE ASSY,1/2,45 FEM, STR
L = O 1
components: 48822, 48826 and 48756
@ 74 inches

Genia

Part No. 226056

$-3800,S-3200

708.1 Drive and Steer System

Part No.

61610
106665-6829

106665-7029

48905
49117-8791

49119-7778

49117-8091

49119-7478

Description Qty.
CONN,LONG,520122-12***............ 6
HOSE ASSY,3/4 LG90 FEM,STR

FEM..ovioiie e 2

components: 48843, 48841 and 94358
@ 65 inches

HOSE ASSY,3/4 LG90 FEM,STR

components: 48843, 48841 and 94358
@ 67 inches

CONN,520120-4"**....ccovreeeree e 4
HOSE ASSY,1/4,90 FEM, STR
FEM oo 1

components: 48800, 48802 and 48751
@ 86 inches

HOSE ASSY,1/4,STR FEM,STR

components: 48800, 48800 and 48751
@ 76 inches

HOSE ASSY,1/4,90 FEM, STR

components: 48800, 48802 and 48751
@ 79 inches

HOSE ASSY,1/4,STR FEM,STR

components: 48800, 48800 and 48751
@ 73 inches

115




700 Hydraulic Components

April 2013

709.1 Engine and Hydraulic Tank

—AAA

A B T1 FE

A

A

P
) A P o onnector
Drive Lift Lift C3> C‘S) @ “ )
Pump Pump Pump
'II’AP TBF’ S FA ™ S = Medium
10/ \10/ \11 \5(/ 13 Pr,e:_s”sure1
ilter
m U
(9 (9 O,

Legend

Hose
Assembly

VY

<
<G

High
Pressure|
Filter 1

I

C

High
Pressure|
Filter 2

N

C

A

Auxiliary
Pump

p1 Platform

Manifold JP %
2>
5.

JuU

PLD

PRR
P

34,

AN/
Ret Ret Up ¢ T3 P2 P1 T2 P2 P3
1-2 1-2 0-1 O- % In In Out Out
Q
@T" P,iA a4
Function
TP2 Manifold
P2A
TP TRL TRR in |2

Gania

116

$-3800,S-3200

Part No. 226056



April 2013

700 Hydraulic Components

D> b~ WOWN -

10
11
12
13
14

15
16

17

18

19
20

Part No.

49612
49613

48963
48959
48933
48960
48948
49143-2135

228157
61073-3230

94374-8929

48905
48984
228156
61352
75518-2272

75574
49151-1532

94374-5530

49143-2779

56233
49143-3529

Description Qty. [Item
O-RING KIT (ORFS FITTINGS) 21
PLUG AND CAP 22
KIT-SERVICE,ORFS* 23
FITTING,ELBOW,45D,520320-12***.2
FITTING,ELBOW,90D,520220-12....1
CONN,520120-8***.....cccoeeeeecreeerrenn. 8 4
FITTING,CONN,520120-12............. 8
CONN,520120-8-12....uvvveeeeeeireraenne 1
HOSE ASSY,1/2,90 FEM,STR
Y 1 25
components: 48826, 48827 and 48756 26
@ 179 inches
TEE,BULKHEAD,........cccccvieeeiienes 1
HOSE ASSY,3/4,90 FEM,STR
FEM ™ ..o e 1 27
components: 48841, 48846 and 48762
@ 29 inches
HOSE ASSY,3/4,90 FEM,STR
Y 1 28
components: 48841, 48846 and 94358
@ 87 inches
CONN,520120-4***.....cccoeeeeecreeerrenn. 2
CONN,520120-16.....cccccueeeerenenrenn. 1 29
FITTING,ELBOW,90D,..........ccuevenne. 2
KIT,FLANGE CODE 61 -20............. 1
HOSE ASSY,1/4" STR MALE STR 30
T 2
components: 48800, 75628 and 48772
@ 20 inches
NUT,BULKHEAD,520118-4............. 2 31
HOSE ASSY,3/4,STR FEM,STR
FEM oo 1
components: 48841, 48846 and 94358
@ 14 inches 32
HOSE ASSY,3/4,90 FEM,STR 33
FEM ..ot 2 34
components: 48846, 48841 and 94358 35
@ 52 inches
HOSE ASSY,1/2,90 FEM,STR 36
Y 1
components: 48826, 48827 and 48756
@ 25 inches
O-RING,0RFS,-4.....ccceeeeeeeennnn. 2 37
HOSE ASSY,1/2,90 FEM,STR
Y 1
components: 48826, 48827 and 48756 38
@ 33 inches

Geania

Part No. 226056

$-3800,S-3200

709.1 Engine and Hydraulic Tank

Part No.

49207
48880
75288-5538

94374-10115

48924
49141-2663

49159-6118

49143-3829

49141-4263

49143-6329

61073-6230

61263
75654
48916
48880
49149-4726

75657-2515

75971

Description Qty.

NIPPLE,DIAGNOSTIC,ORFS,FM,SWIV.3

CAPDIAGNOSTIC NIPPLE............. 5
HOSE ASSY 1 1/2",90 FL
FEMSTR" ..o 1

components: 61130, 61336 and 61328
@ 50 inches

HOSE ASSY,3/4,90 FEM,STR

components: 48841, 48846 and 94358
@ 100 inches

CONN,BULKHEAD,520601-6.......... 2
HOSE ASSY,1/2,45 FEM,STR

components: 48822, 48826 and 48756
@ 24 inches

HOSE ASSY,1" 90 FEM,STR
FEM . e e 1
components: 48854, 48855 and 48764
@ 57 inches

HOSE ASSY,1/2,90 FEM,STR

components: 48826, 48827 and 48756
@ 36 inches

HOSE ASSY,1/2,45 FEM,STR

components: 48822, 48826 and 48756
@ 40 inches

HOSE ASSY,1/2,90 FEM,STR

components: 48826, 48827 and 48756
@ 61 inches

HOSE ASSY,3/4" 90 FEM STR

components: 48841, 48846 and 48762
@ 59 inches

UNION,STR.THREAD 20................ 1
CONN,520120-20.......cccccveeerreerenne 2
FITTING,CONN,520120-6............. 10
CAPDIAGNOSTIC NIPPLE............. 1
HOSE ASSY,3/4,45 FEM,STR

FEM. . e 1

components: 48841, 48845 and 48761
@ 44 inches

HOSE ASSY,1-1/4"90DEG
FEM,90DF.......ccceitiiereceeee e 1
components: 756655, 75655 and 75656
@ 18.75 inches

UNION,STR.THREAD -8................. 1

17




700 Hydraulic Components

April 2013

709.1 Engine and Hydraulic Tank
(continued)

Gania

Item Part No. Description Qty.
39 75257 STRAINER ASSY,#24 O-RING....... 1
40 75254 UNION,STR.THREAD 24*** .......... 1
41 75256 VALVE BALL,24 FSAE-24

FSAE™ ™ e 1
42 61083 CONN,520120-24.......cocieeieeeeene 1
43  49126-1783 HOSE ASSY,3/8,45 FEM,STR
= S 1
components: 48812, 48815 and 48753
@ 15.5 inches
44  49126-1633 HOSE ASSY,3/8,45 FEM,STR
= S 1
components: 48812, 48815 and 48753
@ 14 inches
45 75253 STRAINER ASSY,#16 O-RING....... 1
46 48996 VALVE,BALL,16 MSAE-16
FSAE™ ™ . e 1
47 48985 ELBOW,45D,520320-16.................. 1
48 61259 ELBOW,90D,LONG,5215204.......... 3
49 48997 NIPPLE,DIAGNOSTIC #4
PORT ™ e 2
50 49130-55982 HOSE ASSY, 3/8....cccccoeieeiiieeciens 2
(S-3200) components: 48812, 48812
and 48753 @ 558 inches
50  49130-85882 HOSE ASSY 3/8,STR FEM,STR
L = S 2
(S-3800) components: 48812, 48812
and 48753 @ 857 inches
51 75098 HARNESS,PRESSURE
TRANSDUCER.......ccccoiiieeerieeeee 1
52 48946 CONN,520120-8-10......c.cereererennen. 2
53 48978 ELBOW,45D,520320-12-16............. 2
54 48904 ELBOW,90D,520220-4-4................. 5
55 48960 FITTING,CONN,520120-12............. 1
56 48933 CONN,520120-8***....ccoceeereeeeeeenne 4
57  49130-84082 HOSE ASSY 3/8,STR FEM,STR
= R 2
components: 48812, 48812 and 48753
@ 839 inches
57  49130-86582 HOSE ASSY 3/8,STR FEM,STR
= S 2
components: 48812, 48812 and 48753
@ 864 inches
118

$-3800,S-3200

Part No. 226056



April 2013 700 Hydraulic Components

709.1 Engine and Hydraulic Tank
(continued)

This Page Intentionally Left Blank

Gania

Part No. 226056 $-3800,S-3200 119




700 Hydraulic Components

April 2013

7 6 7 6 fBz

710.1 Platform Leveling and Rotation

P

VAWLN

T

PLD PLU PRR PRL P1

Platform
Manifold

120

Leveling
Cylinder
E
Platform Rotator
(\ PR2
PR1
Legend
Fitting
Hose
Assembly
Connector

$-3800,S-3200

Part No. 226056



April 2013

700 Hydraulic Components

Item Part No.
48912
2 48907
49117-3191

4  49119-3878

48880
61259
48904
48997

o N O O;

- 20224
-- 750908

9 48915
10 61079
11 49117-5591

Description Qty.
CONN,520120-4-6***........cccocerernnn. 2
ELBOW,45D,520320-4........ccccccuuee 2

HOSE ASSY,1/4,90 FEM,STR FEM
components: 48800, 48802 and 48751
@ 30 inches

HOSE ASSY,1/4,STR FEM,STR

components: 48800, 48800 and 48751
@ 37 inches

CAPDIAGNOSTIC NIPPLE............. 1
ELBOW,90D,LONG,5215204......... 2
ELBOW,90D,520220-4-4................. 2
NIPPLE,DIAGNOSTIC #4

PORT ™ ..t 1

DIAGNOSTIC FEMALE Q-DSCNT

HARNESS,PRESSURE
TRANSDUCER

ELBOW,90D,520220-6.................... 2
ELBOW,90D,BULKHEAD,520701-4.2
HOSE ASSY,1/4,90 FEM,STR

components: 48800, 48802 and 48751
@ 54 inches

Gania

Part No. 226056

710.1 Platform Leveling and Rotation

$-3800,S-3200

121



700 Hydraulic Components April 2013

711.1 Boom Components, S-3800

S-3800

Primary Extension
4 R Cylinder

e Secondary Extension

Cylinder
6(T
7 7)) (7 8

®®® 6@

Primary Lift
Cylinder

20

CB
— | —<@1A Turntable
BRK Rotation
—_ 21|B

Motor
11\ A1\ A1\ A1\ [25 A /[1\ /1
Ext Ext Ret Ret Ext TP T1 TRLTRR Up ¢ Legend
1-2 1-2 1-2 0-1 0-1 %
)

i No. Fitting
Function T sy
Manifold
. Connec tor

Gania

$-3800,S-3200

122

Part No. 226056



April 2013

700 Hydraulic Components

O© 00 N O O»

10

11
12

13

14

15
16
17
18

19

20
21

Part No.

49612
49613

48933
48907
4914342290

4911642237

48960
48905
48894
61269
49118-23308

49120-55181

48933
49183-53592

49183-20752

61074-20748

48918
48983
48937
49183-10692

49117-1391

48904
48931

Description Qty. [Item

O-RING KIT (ORFS FITTINGS) 22

PLUG AND CAP

KIT-SERVICE,ORFS*

CONN,520120-8***......veeerericreeeennne 6 03

ELBOW,45D,520320-4......cccceveeueene 1 24

HOSE ASSY,1/2,90 FEM,STR

L Y 3

components: 48822, 48827 and 48756 -

@ 420 inches -

HOSE ASSY,1/4,45 FEM,STR

Y 1 25

components: 48800, 48801 and 48751 26

@ 420 inches o7

FITTING,CONN,520120-12............. 2

CONN,520120-4***.....veeeeericiereennne 2

CONN,BULKHEAD,520601-8.......... 3

UNION,BULKHEAD,ORFS,520601,4.1

HOSE ASSEMBLY

components: 48800, 48811 and 48751

@ 231 inches

HOSE ASSEMBLY,1/4"........ccc.cc..... 1

components: 48800, 48810 and 48751

@ 550 inches

CONN,520120-8***

HOSE ASSY,1/2,STRFEM,STR FEM

components: 48822, 48822 and 48756

@ 534inches

HOSE ASSY,1/2,STR FEM,STR

FEM. oo 1

components: 48822, 48822 and 48756

@ 208 inches

HOSE ASSEMBLY,3/4".......ccccceeeuee 1

components: 48841, 48841 and 48762

@ 205.2 inches

TEE,RUN,520428-6

ELBOW,90D,520220-16.................. 1

ELBOW,45D,520320-8..........ccuee..... 2

HOSE ASSY,1/2,STR FEM,STR

Y 2

components: 48822, 48822 and 48756

@ 105 inches

HOSE ASSEMBLY-1/4" (#89).......... 1

components: 48800, 48802 and 48751

@ 12 inches

ELBOW,90D,520220-4-4................. 1

CONN,520120-6-10......ccceeeeeeeeennnne. 2
Geania

Part No. 226056

$-3800,S-3200

711.1 Boom Components, S-3800

Part No.

49128-3109

48960
48997

20224
75098

48880
61260
48916

Description
HOSE ASSY,3/8" 90 FEM STR

components: 48812, 48816 and 48753
@ 29 inches

FITTING,CONN,520120-12

NIPPLE,DIAGNOSTIC #4
PORT ™ e 1

DIAGNOSTIC FEMALE Q-DSCNT
HARNESS,PRESSURE

TRANSDUCER

CAPDIAGNOSTIC NIPPLE............. 1
REDUCER,520123-20-12............... 1
FITTING,CONN,520120-6............... 2

123




700 Hydraulic Components

April 2013

712.1 Boom Components, S-3200

S-3200

Function

T >
Manifold B}

Gania

124

Primary Extension
Cylinder
©JOJOXO
Hydraulic
Tank 7|B Primary Lift
Cylinder
7R
(8 8 9
10
—_ | —<1 Turntable
Rotation
- i Motor
VAWAVAN [\ /
Ext Ext Ret TP T1 TRLTRR Up ¢
12 1-2 1-2 3
) Legend

Fitting

Hose
Assembly

$-3800,S-3200

Part No. 226056



April 2013

700 Hydraulic Components

10
11
12
13

14
15

16
17
18

Part No.

49612
49613

48933
48907
49183-12192

49120-12981

48918
59335
48960
48937
49183-10692

49117-1391

48904
48931
48905
49128-3109

48880
48997

20224
75098

61260
48916
48983

Description Qty.

O-RING KIT (ORFS FITTINGS)

PLUG AND CAP
KIT-SERVICE,ORFS*

CONN,520120-8"**......ooreeeirircire 5
ELBOW,45D,520320-4..........c........ 1
HOSE ASSY,1/2,STR FEM,STR

FEM. . e 3

components: 48822, 48822 and 48756
@ 120 inches

HOSE ASSEMBLY-1/4" (#100)........ 1
components: 48800, 48810 and 48751
@ 128 inches

TEE,RUN,520428-6
CAP520112-6

FITTING,CONN,520120-12............. 1
ELBOW,45D,520320-8...........cc...... 6
HOSE ASSY,1/2,STR FEM,STR

FEM. . e 2

components: 48822, 48822 and 48756
@ 105 inches

HOSE ASSEMBLY-1/4" (#89).......... 1
components: 48800, 48802 and 48751
@ 12 inches

ELBOW,90D,520220-4-4................. 1
CONN,520120-6-10.....ccocveeerreerrrnne 2
CONN,520120-4** ...t 2

HOSE ASSY,3/8" 90 FEM STR FEM
components: 48812, 48816 and 48753
@ 29 inches

CAPDIAGNOSTIC NIPPLE............. 1
NIPPLE,DIAGNOSTIC #4
PORT ™ .. 1

DIAGNOSTIC FEMALE Q-DSCNT
HARNESS,PRESSURE

TRANSDUCER

REDUCER,520123-20-12............... 1
FITTING,CONN,520120-6............... 2
ELBOW,90D,520220-16................. 1

Gania

Part No. 226056

712.1 Boom Components, S-3200

$-3800,S-3200

125



April 2013

Part Number Index

The Part Number Index is a numeric index of all part numbers included in this manual. The index shows what page(s) the part is used on.

Part Number Page Part Number Part Number Page Part Number Page
101005 110789 ... 122602 149008
101005H 95 111143 . 122603 ... 149019 ..
101068 .. 113 111144 . 122604 ... 149020 ..
10107 ... 21,29, 31 111145 . 122605 ... 149029 ..
101174 .. 95 111149 . 122613 ... 149031 ..
101174H 95 111176 . 122614 ... 149036 ..
101175 .. 95 111185 . 122615 ... 149078 ..
101175H 95 111402 . 122625 ... 149086 ..
101634 .. 111445 . 122708 ... 149088 ..
101639 .. 111523 . 122709 ... 149093 ..
101888 .. 111637 . 122875 ... 149100 ..
101957 .. 111639 . 122877 ... 149101 ..
101964 .. 111668 . 122910 ... 149102 ..
102045 11209 122911 149103
102064 114112 ... 122912 149104
102190 .. 11413 ... 122913 ... 149105 ..
102208 .. 114249 . 122914 ... 149113 ..
102209P ... 114251 ... 122918 149121
102218P ... 114252 ... 122919 ... 149122
102220 .. 114473 . 12344 .. 149123 ..
102237P 119619 . 128000 149124 ..
102394 101-102, 105- 119620 .... 128001 149127
106 119915 ... 128004 149128
102395 ..o 101-102, 105— 121340 . 128447 ... 149147 ..
106 121657 . 128505 ... 149148 ..
102396 101-102, 105—- 121856 . 128636 ... 149157 ..
106 122015 . 128829 149169 ..
102398 ..o 101-102, 105—- 122016 . 13000 .. . 149181 ..
106 122019 . 13002 .. .35, 51 149187 ..
102580 .. 49 122078 . 13003 .. .47 149188 ..
102581 .. 49 122079 . 13004 .51 149191 ..
102582 .. 49 122150 . 13037-S .93 149197 ..
102584 .. 49 122200 . 13064 ..o 19, 31, 47, 51, 149200 ..
102586 .. 49 122201 . 83-84 149209 ..
102587 .. 122202 . 47, 53, 83-84 149217 ..
102590 .. 122209 . 11,13 149226 ..
102592 122247 ... 11,13 149237
102593 122248 ... 31,69,73 149242
102594 .. 122249 . " 149248 .. ,69,73,79
102595 .. 122335 . 149249 .. ,69,73,79
102596 122336 ... 149250 ,69,73,79
102597 122337 ... 149254
10262 .... 122366 . 149283 ..
102659 .. 122402 . 149284 ..
102704 122404 ... 149285
102705 122407 ... 149286
102710 .. 122408 . 149287 ..
102717 .. 122409 . 149288 ..
102728 .. 122410 . 149290 ..
102729 .. 122411 . 149293 ..
102894 .. 122413 . 149297 ..
10587 ... 122414 . 149298 ..
10597 ... 122415 . 149307 ..
106098 .. 122423 . 149308 ..
106118 .. 122424 . 149310 ..
106211-400 122425 ... 149314
106211-475 122427 ... 149315
10665 ........... 122428 . 149318 ..
106665-6829 122432 . 149326 ..
106665-7029 122433 ... 149328
106873 122434 ... E 149329
106874 .. 122435 . ,43,101-102, 149332 ..
106914 .. 122438 . 105-106 149333 ..
107548 122439 ... 146195 ..o 39,43 149334
107564 122440 ... 146198 ..o 41, 43, 65-66 149335
107829 .. 122466 . 146199 ... " 149336 ..
107830 .. 122467 . 146306 ... 149340 ..
108717 122470 ... 146324 149342
110276-2400 122494 ... 146325 149371
110276-5800 ... 122495 . 146352 ... 149385 ..
110277-2400 ... 122516 . 146389 ... 15243 ...
110277-3600 ... 122517 . 146390 ... 16073 .
110771-74B69 . 122519 . 146399 ... 16487 .
110784 122591 . 146478 ... 18189 .
110785 122592 ... 147370 18383

126

Gania

S-3800,S-3200

Part No. 226056



April 2013

Part Number Index (continued)

Part Number Page Part Number Page Part Number Page Part Number Page
18396 .... 17 231993 44178 e 101-102, 105-  49117-8091 .... ....115
18504 ...23,25 232841 .. 106 49117-8791 . 115
18596 .... 15, 47, 51, 83-84 44224 ... 101-102, 105—-  49118-23308 ....123
18666 .... 69, 73 106 49119-3878 .... 121
19390 .23 44225 ..o 101-102, 105—  49119-7478 . 115
20224 ... 101-102, 105— 106 49119-7778 ... ...115
106, 121, 123, 25685 ... 44227 v 99, 101-102, 49120-12981 ....125
125 25969 105-106 49120-55181 .. 123

....99 49126-1633 .
...101-102, 105—  49126-1783 .
49128-3109 .
49130-55982 ..
49130-84082
49130-85882
49130-86582 ..
49141-2663
49141-2963 ....
49141-4263 .
49141-7163 ...
49141-7663 ....
...101-102, 105—  49143-2135 .
106 49143-2779 .
...101-102, 105—  49143-3529 .
49143-3829 .
49143-42290
. 49143-6329 .
. .17, 23, 25, 27, 49149-4726 .

37,77 29, 31, 35, 47, 49151-1532 .
51,53, 63,65—- 49151-2473 ...
66,71,73,79, 49159-6118
. 83-84, 87, 89, 91 49183-10692 ..
....79, 87 48880 .....cveveieiee 101-102, 105—-  49183-12192
....63, 65—66, 71 106, 117-118, 49183-20752

17,47, 57, 87 121,123,125 49183-53592 ..

17,21, 29, 31
R |
...65-66, 69, 73, 77

A7, 21

48885 ... ..17,21, 29, 31 49189-2338 .
48894 ... 123 49207 ... ....101-102, 105-
48904 ... ... 118,121, 123, 106, 117-118
125 49407 ...
48905 ... ...115, 117-118, 49410 ...
123,125 49411 ... .
48907 ... ...121,123, 125 49612 ... ...109, 111, 17—
48911 ... 118, 123, 125
48912 ... 49613 o 109, 111, 117-
48915 ... . 118, 123, 125
48916 ... . 117-118, 123, 49775
125 49816 ...
48918 ... ...29,123,125 49817 ...
48924 ... . A17-118 49819 ...
48931 ... ...123, 125 49824 ...
48933 ... ...115, 117-118, 49915 ...
123,125 49924 ..
48934 ... 15 50035 ...
48937 ... 115,123,125 50060-S
48946 ... 118 50099 ...
48948 ... A17-118 50100 ...
48959 ... A17-118 50154 ...
48960 ... ... 115, 117118, 50161 ...
123,125 50171 ..
48963 ... ... 115, 117-118 50207 ...
48978 ... 50212 ...
48983 ... 50243 ...
48984 ... 50245
48985 ...
48996 ... 50246 ...
48997 ... 50247 ...
50787 ...
50810 ...
. 48998 ... ...115 50811 ...
42078 ... 27 49116-10 15 50813 ...
42941-11500 49116-42237 .. 51063 ...
49117-1391 51131 ...
43596 ... 49117-3191 ... 51147 ...
44174 ... .99, 101-102, 49117-5035 . 52087 .
105-106 49117-5591 ... 5224 ...63,71,83-84
44175 e 101-102, 105-  49117-5835 ... 52344 .. ....89
106 49117-6435 ... 52352 ... .49

Gania

Part No. 226056 $-3800,S-3200 127




April 2013

Part Number Index (continued)

Part Number Page Part Number Page Part Number Page Part Number Page
52371 .. 65—66
52373 .. 101-102, 105- .23,25
106 17,21, 23,25
52374 i 99, 101-102, 35, 51, 53, 63, , 23, 31, 65—
105-106 65-66, 69, 71, , 83-84
52466 ..o 101-102, 105- 73,77,79,83— 62263
84, 89, 91 62273
52726 .. .63, 71 17 62321 ..
52905 .. ..101-102, 106 ..65-66 60984 .63, 71 62322 ..
52907 .. 101-102, 105- 15,17, 21, 29, 60987 ..... 15,41, 43,63, 71 62323 ..
31, 63, 65-66, 61073-3230 .117-118 62324 ..
52943 .. 71,84 61073-6230 ... .117-118 62325
52966 .. 65—66, 83-84 123
5365 ... 83-84 62326
53903 .23,25 .35
5397 ... 19, 21, 27, 29, 69, 73, 83-84 62327
31, 35, 37, 47, 62328
51, 53, 55, 63, 62329 ..
69,71,73,77 62330
53983 .. 15,75
54156 .. 62332
54177 ..
54239 .. 62333 ..
54274 .. 62334
54380 ..
56233 .. 62335
56704 .. .
56843 .. .31, 33 62336
56912 .. 17,19, 21, 23, 62337
25,27, 29, 53
65-66, 69, 73, 62338
75, 89, 91
56927 .. 91 62339
57072 .. ..69,73 62341
57160 .. .35

60205 .

, 23,25,
60207 .. , 31, 35
60208 .. 53, 57, 65-66,
6021 ..o 17,19, 21, 29, 83-84, 89, 91
35, 51, 53, 55, 6091 ..o 21, 23, 25, 27
63, 65-66, 69, 29, 31, 35, 45
71,73,77,79, 53, 57, 65-66,
83-84, 87 77,79, 81, 87
60215 ..
60216 ..
60222 ..
60224 ..
60229 ..
60231 ..
60239
6024 ...
60240 ..
60256 ..

128 S-3800,S-3200

29,37, 47,55

62344 ..
62346 ..
62347 ..
62349 ..

62352
62353
62354
62355 ..
62356
62357
62359 ..
62360
62361
62362 ..
62363 ..
62364 ..
62374 ..
62375 ..
62376 ..
62378 ..
62379 ..
62382
62386
62387 ..
62388
62389
62392 ..
62393 ..
62395 ..
62399 ..
62412 ..
62413 ..
62414 ..
62419 ..

63, 65-66, 69, 62425

71,73,77,79, 62441

83-84 62442 ..

15,27, 31, 63, 62443

65-66, 71, 75,91 62449 ... 63, 65-66, 71,

83-84

Part No. 226056



April 2013

Part Number Index (continued)

Part Number Page Part Number Page Part Number Page Part Number Page
62465 ... 75007 ... 75762 ... ....89
62466 75008 . 75769 ... .65-66, 77, 79
62467 ... 75011 ... ....63, 65-66, 71 75910 ... .99
62468 ... 75014 ... .29 75911 ... 101-102, 105—
62506 75031 41, 43,75,83-84 75912 ..
62507 ... 75032 ... ....41,43,63, 71 75913 ..
6326 .. 75033 ... .41, 43,63, 71 75971 ..
6356 .. 17,19,21,23, 75036 15,41, 43 7713
25,27,29,35 75037 31,41, 43
65-66, 69, 73, 75038 15 77139 ... ...15,21, 29, 31,
75,77,79,81,  75039-S . 15 77507 ... 45,47, 51,53
83-84,87,89, 75040 77508 ... 55, 59, 61, 65—
91,93 75049 ... 77819 ... 66,73, 77,87
65278 ... 11,13 75060 ... 80149 ..
65473 75061 80605 ..
6563 75063 ... 81467 ..
65792 ... 75064 ... 81468 ..
65793 75087 81476 ..
65795 ... 75088 ... e 81551 ..
6584 75098 ..o 101-102, 105- 81578 ..
65907 ... 101-102, 105— 106, 118,121, 81640
106 123,125 8170 .. 41
6605 .. .27 8177 .. 41
6607 .. ...15,17,83-84 8178 .. 41,43
6638 .. 17,19, 21, 23, 82240 ... .66
25, 27, 29, 31, 823259 . 65-66
35, 45, 51, 53, 823260
57, 65-66, 69, 82472 ..
73,77, 81,87, 82473 ..
89, 91 82481 ..
66717 ... 82487 ..
66777 ... 82547 ..
66811 ... 82548 ... e
66812 8255 ..19,35,51,53,  T107369 ..
66816 65-66, 69,73,  T107733 ..
66818 77,79 T107734 ..
66821 82577 ... T107735 ..
6708 .. 82604 ... T107736 ..
67505 wee 83098 ... T107737 ..
6782 .. .21, 29, 35, 51 84135 ... T108075 ..

6833 ..
6878 ..
6884 ..

6888 ..

.29
65-66, 81, 87
69, 73

.29

19, 21,23, 25
27,29, 45,53
57, 65-66, 69
73,75, 89
65-66, 69, 77

...39, 93

39, 69, 73,79, 93
65-66, 69, 73, 77
.21

75465

75518-2
75527 .

75574
75591
75610

...101-102, 105-
106

........................ 101-102, 105-
106

........................ 101-102, 105-

272 .

75641 ...
75645 ...

75654

756572615 ..

75682
75719

17118
T17-118

84137 ..
84514 ..

T108078 ..
T108732
T108733
T108734 ..
T108870
T109424
T109430 ..
T109435
T109436
T109439 ..
T109440 ..
T109837 ..
T110470 ..
T110471 ..
T110521 ..
T110523 ..
T110549CS .

94374-3130 ...

94374-5530 . T113090 ..
94374-8929 ... T113091
94524 ... T113092
94745 ... T113093

Gania

Part No. 226056

$-3800,S-3200

129



April 2013

Part Number Index (continued)

Part Number Page

T113094
T113095 ...
T113096
T113097
T113098 ...
T113099 ...
T113100 ...
T113101 ...
T113102 ...
T113103 ...
T113104 ...
T113105 ...
T113106 ...
T113107 ...
T113112 ...
T113114 ...
T113276 ...
T113277
T113280
T114156 ...
T114157 ...
T114158
T114159
T114286 ...
T114678 ...
T114688

Gania

130 S-3800,S-3200 Part No. 226056



April 2013

Part Description Index

The Part Description Index is an alphabetical index of all part descriptions included in this manual. The index shows what page(s) the part is

used on.

A

ACCUMULATOR,500 PSI,HYDAC.....109
ACTIVATOR,STEER SENSOR.....17
AIR CLEANER,CLAMP,CUM B3.3T.....53
AIR CLEANER,CUMMINS B3.3T.....53
AIR CLEANER,NELSON.....45
AIR FILTER, PRIMARY ELEMENT.....53
AIR FILTER, SECONDARY ELEMENT.....53
ALARM,AUDIO,SUPERBOOM?*.....39, 93
ALTERNATOR.....51
ALTERNATOR, DEUTZ,BF4L2011***.....49
ARM,ANTI-ROTATION,SWIVEL.....31
ASSEMBLY,CARRIER.....21
ASSEMBLY,FUEL TANK,240L.....37
ASSY, DOOR, FUEL TANK, SRV.....25
ASSY, LS, LOAD SENSE, ALC1000.....41, 43,
91
ASSY, RAD/CAC, CUMMINS B3.3T.....51
ASSY,DOOR,LEFT FRONT, SRV.....23
ASSY,DOOR,LEFT REAR, SRV.....23
ASSY,DOOR,RIGHT FRONT, SRV.....25
ASSY,DOOR,RIGHT REAR, SRV.....25
ASSY,TOP COVER,RT REAR, SRV.....25

B

BASE,WITHOUT CONTACTS.....39, 93

BATTERY 12V,AGM DC115-12,115AH.....35

BATTERY CABLE.....29, 35

BATTERY CABLE,POSITIVE DEUTZ.....35

BATTERY,12V GRP 4D,190 AH,DRY*.....35

BEARING (refer to 406.1).....53

BEARING KIT,RWD 1700TB***.....19

BEARING KIT,TURNTBL.ROT.DRVHUB.....33

BEARING TURNTABLE SEAL***.....31

Bearing, 1.5 x 2 x 1.81 inches.....83-84

BEARING,1.25ID X 1.5 0D X .75.....87

BEARING,1.25IDX1.50DX1.00L.....79, 87

BEARING,1.5IDX1.750DX1.0L.....17

BEARING,1.5IDX1.750DX1.5L,PTFE.....17

BEARING,1.751DX2.000DX1.50L.....17

BEARING,2.50IDX3.000DX2.00L.....63, 71

BEARING,FL,0.75ID X 1 OD X .49.....91

BEARING,FL,1.25IDX1.50DX1.25L.....55

BEARING,FL,1.51DX1.750DX1.10LG.....83-84

BEARING,GARLOCK,12FDU12.....91

BEARING, TURNTABLE.....31

BELT.....51

BLOCK,PLATFORM LID STOP.....89

BOLT,CARRIAGE,1/4-20 X .5,G2.....69

BOLT,CARRIAGE,1/4-20 X .63,G2.....79

BOLT,CARRIAGE,1/4-20 X .75,G2....... 65-66,
81, 87

BOLT,CARRIAGE,1/4-20 X 2.5,G2.......65-66,
77,79

BOLT,FLANGE,1/2-13 X 1.75.....23

BOOM #0 REST PAD.....63, 65-66, 71

BOOM TUBE ASSY #0 /W SYM DECAL.....59,
63, 65-66

BOOM TUBE ASSY #1 /W SYM DECAL.....61,
71,73

BOOM TUBE ASSY #3 /W SYM DECAL.....59,
61,79

Boom Tube Three (refer to 510.1).....77

BOOT(BELLOWS),E-STOP,BLACK.....93

BOOT, ROCKER JOYSTICK 75565.....95

BOOT,BATTERY TERMINAL,RED....
BOOT,CABLE TERMINAL,LG,RED,2/0.....35

BOOT,JOYSTICK.....95
BOOT,PLUG 3 WAY.....21

BOOT,TOGGLE SWITCH,SHORT™...

BOX,EMPTY (122915).....39

BOX,INSTRUCTION STORAGE.....

.35

.93

89

BRACKET, CAC INTAKE TUBE MOUNT.....51
BRACKET, SUPPORT, EXH. CUM T3.....51

BRACKET,BULKHEAD.....65-66

BRACKET,CAC 2 TUBING MOUNT..
BRACKET,CNTL BOX MOUNTING...
BRACKET,CONTACT CLAMP***.....39
BRACKET,HYD.ROTATOR MOUNT MNT.....31
BRACKET,INTAKE MOUNT,CUM.....53
BRACKET,INTAKE TUBE SUPPORT.....53
BRACKET,PRECLEANER MNT B3.3T.....57
BRACKET,RETURN FILTER.....29

BRACKET,STROBE.....27

BRACKET,SWITCH ROD MOUNT,PNTED...15
BRACKET,WIPER #0 COVERL.....81

BRACKET,WIPER #0 COVER R..
BRACKET,WIPER #0 L.....81
BRACKET,WIPER #0 R.....81
BRACKET,WIPER #1

BRAKE DISC KIT,75090.....33

BRAKE,SWING DRIVE (111145).

37
BUMPER,RUBBER.....89

.8

1

.33
BREATHER PIPE, TD 2011L04l.....49
BREATHER,RESERVOIR 3 MICRON**.....29,

BUMPER,RUBBER™**.....23, 25, 91
BUMPER,RUBBER,.75 X .50H,STUD.....23, 25
BUSHING,FLANGE, .375X.5.....75

Cc

CABLE ASSEMBLY,EXTEND SET....

CABLE ASSEMBLY,RETRACT SET

CABLE SQUEEZE CONN.....89

CABLE TIE,STUD MOUNT (PCON)
CABLE TRACK, HORIZ. 37 LINKS

CABLE TRACK, VERT. 139 LINKS....

CABLE TRACK,STEEL 60 LINKS

*k

CABLE,BATTERY NEGATIVE.....35
CABLE,BATTERY POSITIVE.....35
....35

CABLE,DOOR FRAME,ENGINE SID.....25

CABLE,BATTERY POSITIVE 73".

CABLE,GROUND,79" W/PIGTAIL
CAP, COOLANT RET 8YS(60721
CAP520112-6.....125

CAPDIAGNOSTIC NIPPLE......101-102, 105—

106, 117-118, 121, 123, 125
CAPFUEL,DIESEL,NON-VENT...
CAPOIL FILLER,DEUTZ DIESEL
CAP,RADIATOR,PERKINS/FORD
CHECK VALVE, DROP IN STYLE

Youe

.83-84

..... 83-84

29, 35

.35

.37

*hk

CIRCUIT BREAKER, 25 AMP.....35
CIRCUIT BRKR 15A TYPE 2 METAL....35, 45,

51
CLAMP, 3 INCH.....49

CLAMP, CABLE, SY VERT CBL TRK

CLAMP, HOSE, SY VERT CBL TRK

CLAMP,0.50,#8 X 1/4,RUB CUSH

Gania

Part No. 226056

..... 77

CLAMP,0.63,#10 X 1/4,RUB CUSH.....45
CLAMP,1.00,#16 X 1/4,RUB CUSH.....69, 73
CLAMP,1.00,#16 X 7/16,RUB CUSH.....29, 45,
65-66
CLAMP,3.0,#48 X 1/4,RUB CUSH.....53
CLAMP,5.38,#86 X 3/8,RUB CUSH.....57
CLAMP,CONST TRQ 2.25"-3.13"0D.....53
CLAMP,CONST TRQ 2.75"-3.63"0D.....53
CLAMP,HOSE,1.75.....17, 87
CLAMP,HOSE,3.00".....49, 57
CLAMPHOSE,3.50.....17, 47, 57, 87
CLAMPHOSE,5.00.....57
CLAMPHOSE,6.50.....63, 71
CLAMP,HOSE,8.50 DIA***.....63, 71
CLAMPHOSE,SIZE .25 TO .63.....35
CLAMP,MUFFLER, 2.50 INCH.....45, 51
CLAMP,MUFFLER,CUM B3.3T.....53
CLAMP,MUFFLER,CUM B3.3T, 9"DIA.....53
CLEVIS YOKE-1/4-28,PLTD W/PIN.....45, 53
CLIPLCD,GRND.CONTROL.....39
CLIP.SPRING,1/4-20 BLACK.....65—66
COIL#10 E-COIL,10V ZENER DIODE.....99
COIL,62328/62330,SIZE 10,DIN......101-102,
105-106
COIL,62329,SIZE12,W/FRAME,DIN...102, 106
COIL,DIN,REXROTH DO3 VALVE......101-102,
105-106
COIL,GREEN W/ 2 PIN CONNECTOR*.....97
COIL,PROPORTIONAL,62327,DIN...101-102,
105-106
COIL,PROPORTNL.62326,SIZE8,DIN.....101-
102, 105-106
COIL,SOLENOID,HYDAC MANIFOLDS.....109
COLLAR,JOYSTICK,CENTER.....95
CONN,520120-16.....117-118
CONN,520120-20.....117-118
CONN,520120-24.....118
CONN,520120-4***.....115, 117-118, 123, 125
CONN,520120-4-6***.....115, 121
CONN,520120-6-10.....123, 125
CONN,520120-8***.....115, 117-118, 123, 125
CONN,520120-8-10.....118
CONN,520120-8-12.....117-118
CONN,BULKHEAD,520601-6.....117-118
CONN,BULKHEAD,520601-8.....123
CONN,LONG,520122-12***.....115
CONN,LONG,520122-8.....115
CONN.MALE PIPE/ORFS-4.....31
CONN.SQZ,PG 11,.34-.47,W/ORING.....75
CONNECTOR, DEUTZ FUEL SHUTOFF*....49
CONNECTOR,BULKHEAD,FEMALE+4......17,
21,29, 31
CONTACT,N.C......39
CONTACT,NC.....39, 93
CONTROL BOX ASSY, PCON Vv3.00.....93
CONTROL BOX ASSY,DRIVECHASSIS.....21
CONTROL BOX ASSY, TCON V3.12.....39
CONTROL BOX DOOR, LF, SRV.....23
CONTROL BOX LID /W SYM DECAL.....89
COOLANT,RECOVERY BOTTLE, 4 QT.....35
CORROSION INHIBITOR,FOAM.....93
Cosmetic - Genie S-3200.....13
Cosmetic - Genie S-3800.....11
Cosmetic - S-3200.....13
Cosmetic - S-3800.....11

COUNTERWEIGHT,S100/105.....27

$-3800,S-3200

131



April 2013

COUNTERWEIGHT,S120/125, 8300LB.....27
COUPLER,15 TOOTH,FBA,SAE8***.....45
COUPLING,EXT.CABLE ADJUSTMENT*...83—
84
COVER, CONTROL BOX, SB SERV.....39
COVER, DRIVE CHASSIS FRONT,SRV.....21
COVER, DRIVE CHASSIS REAR, SRV.....21
COVER, ENGINE,DEUTZ F4L2011.....49
COVER, LWR LEFT REAR, SRV.....23
COVER, REAR MAST.....27
COVER,BOOM SIDE.....66, 69, 73, 77, 79
COVER,DRIVE CHASSIS AXLE.....21
COVER,DRIVE CHASSIS END*.....21
COVER,FLYWHEEL CASTING.....53
COVER,FUEL TANK REAR.....25
COVER,HALF,BEACON.....23
COVER,PROTECTIVE,LIFT CYLINDER.....63,
71
COVER,PROTECTIVE,PLAT.LEVELING.....87
COVER,PROTECTIVE,STEER CYL***.....17
COVER,SWING BEARING FRONT.....31
COVER,SWING BEARING REAR.....31
CROSSBAR W/HARDWARE, (149310).....66
CROSSBAR W/HARDWARE, (149334).....77
CYLINDER HEAD CVR.DEUTZ BF4L20.....49
CYLINDER, PRIMARY LIFT.....63, 71
CYLINDER,AXLE EXTEND***.....15
CYLINDER,PLATFORM LEVELING.....87
CYLINDER,PRIMARY EXTEND.....83-84
CYLINDER,SECONDARY EXTEND.....65-66
CYLINDER,STEERING W/DECAL.....17

D

Decal Kit, SYMBOL, S-3200.....13

Decal Kit, SYMBOL, S-3200 (CS).....13

Decal Kit, SYMBOL, S-3800.....11

Decal Kit, SYMBOL, S-3800 (CS).....11

DECAL,ARROW BLUE.....11, 13

DECAL,ARROW YELLOW LRG 9".....11, 13

DECAL,BOOM UP/DN,PCON,SHIPYARD..11,
13

DECAL,CAUTION,NO STEP.....11, 13

DECAL,COSMETIC4 X 2.....11, 13

DECAL,DANGER,ELEC.HAZ.STAY CLR....11,
13

DECAL,DANGER,MAX LOAD 340 KG....11, 13

DECAL,DANGER,SIDE FRC 400N.....11, 13

DECAL,DANGER,TIPOVER,TILT,SYM....... 11,
13

DECAL,ESTOPPCON,SHIPYARD.....11, 13

DECAL,EXT/RET/ROTATE,PCON,SY.....11, 13

DECAL,FAULT CODES,SB/SY.....11, 13

DECAL,GROUND CONTROL PANEL.....11, 13

DECAL,LABEL, ELECTRO HAZARD.....11, 13

DECAL,LABEL,105 DB.....11, 13

DECAL,LABEL,DIESEL FUEL.....11, 13

DECAL,LABEL,LOWER MIDRAIL.....11, 13

DECAL,LABEL,NO SMOKING,SYMB.....11, 13

DECAL,LABEL,OIL LEVEL IND.....11, 13

DECAL,LABEL,TIP OVER LMT SWTCH.....11,
13

DECAL,LABEL,TIPOVER,TIRES,SYMB.....11,
13

DECAL,LABEL,TRANSPORT DIAGRAM....11,
13

DECAL,LANYARD ANCHORAGE POINT...11,
13

DECAL,LIFT POINT,S-3200/3800.....11, 13

DECAL,LIFTING/CG,S-3200.....13

Part Description Index (continued)

DECAL,LIFTING/CG,S-3800.....11

DECAL,PLATFORM OVERLOAD PATCH....11,
13

DECAL,STEER/DRIVE,PCON,SY.....11, 13

DECAL,SYMBOL-BATTERY SAFETY.....11,13

DECAL,SYMBOL-COMP ACCESS.....11, 13

DECAL,SYMBOL-READ THE MANUAL.....11,
13

DECAL,TRIANGLE,BLUE.....11, 13

DECAL,TRIANGLE,YELLOW.....11, 13

DECAL,WARN,CRUSH HAZARD PLAT.....11,
13

DECAL,WARNING,CRUSHING HAZARD...11,
13

DECAL.WARN,INSTAL COVER,SYM.....11

DIAGNOSTIC FEMALE Q-DSCNT....101-102,
105-106, 121, 123, 125

DIFFERENTIAL SENS VLV,8,150PSI.....99

DIODE,6 AMP,200 PIV,BULK.....49

DIPSTICK-F3L1011F (DEUTZ).....49

DISC KIT DRIVE TURNTABLE Z-60*.....33

Drive Pump (refer to 707.1).....45

E
E-COIL WASHER #10,DUAL COIL.....99

EDC ASSY,SAUER M46.....113
ELBOW,45 DEG, CAC,2.5".....53
ELBOW,45D,520320-12-16.....118
ELBOW,45D,520320-16.....118
ELBOW,45D,520320-4.....121, 123, 125
ELBOW,45D,520320-8.....115, 123, 125
ELBOW,90D,1/8 NPT X #4 JIC.....17, 21
ELBOW,90D,520220-16.....123, 125
ELBOW,90D,520220-4-4.....118, 121, 123, 125
ELBOW,90D,520220-4-6***.....115
ELBOW,90D,520220-6.....121
ELBOW,90D,BULKHEAD,520701-4.....121
ELBOW,90D,LONG,521520-4.....118, 121
ELBOW,AIR INTAKE,RUBBER.....47
ELBOW,INLET,CUMMINS.....53

ENGINE KIT, CUMMINS B3.3T.....51
ENGINE KIT, DEUTZ TD2011L04i.....49
ENGINE TRAY (refer to 406.1).....51
Engine Tray (refer to 406.1).....47
ENGINE TRAY ASSEMBLY.....55
EXHAUST MANIFOLD, DEUTZ F4L201.....49
EXHAUST PIPE GASKET.....47
EXT.CABLE ADJ BOLT LOCK.....84
EXT.CYLINDER COVER, SERV.....65-66
EXTENSION CABLE.....83-84

F

FAN, 19.0", BREEZA.....51
FILLER NECK/CAP ASSY. HYD TANK.....29
FILTER ASSY,HIGH PRESS SAE-12*.....35
FILTER ASY,M PRESS,SAES,WOIND*.....35
FILTER ELEMENT,10 MICRON,60508.....29
FILTER HEAD (29560).....49

FILTER INDICATOR-(60334).....35
FILTER,AIR CLEANER, SUPERBOOM.....45
FILTER,ELEMENT,BETA(5)=1000.....35
FILTER,FUEL/WTR SEP, DTZ 1008.....49
FILTER,OIL,DEUTZ F4L1011F.....49
FILTER,RETURN,ASSY 10 MICRON.....29
FIRE SLEEVE, 1.25".....19

FIRE SLEEVE, 1.25"24"L.....65-66

FIRE SLEEVE, 2.0",24"L.....65-66

Gania

132

FIRE SLEEVE, 2.0",36"L.....65-66, 79
FITTING,CONN,520120-12......115, 117-118,
123, 125
FITTING,CONN,520120-6...117-118, 123, 125
FITTING,ELBOW,45D,520320-12***......... 115,
117-118
FITTING,ELBOW,90D......117-118
FITTING,ELBOW,90D,520220-12.....117-118
FIXED END, BRACKET KIT, (149310).....66
FIXED END, BRACKET KIT, (149334).....77
FLASHTUBE,STRAIGHT,360DEG,BULB.....27
FLASHTUBE,U SHAPED,360DEG,BULB.....27
FLAT WASHER M8, GB/T96, HV140 2ZN.....35
FLEX PIPE,EXHAUST,2.5" DIA.....47
FLOORING, SY 5 FT PLATFORM.....89
FLYWHEEL HOUSING DEUTZ F4L2011.....49
FOOT SWITCH.....89
FOOT SWITCH ASSY, HEAVY DUTY........ 41,
43, 89
FORMING, BO COVER FRNT SECTION....65—
66
FORMING, BO COVER REAR SECTION.....66
FORMING, BELLOWS MOUNT.....79

FORMING, BO COVER REAR CAP.....66
FORMING, BOOM #0 1 PIECE COVER.....65—
66

FORMING, BUMPER, RT MID.....25
FORMING, DCON MOUNT.....21

FORMING, LOUVER, LEFT REAR.....23
FORMING, REAR CABLE COVER.....73

FORMING, SOLENOID MOUNT***.....45
FORMING, SY PT LOCK PLATE.....73
FORMING,8.5' MUFFLER MOUNT.....47
FORMING,AIR CLEANER MOUNT PNTD....45
FORMING,BAFFEL BOX.....51
FORMING,BULKHEAD,DEUTZ.....55
FORMING,CABLE RETAINER.....84
FORMING,CLAMPWIPER #1.....81
FORMING,CLAMPWIPER #2 L.....81
FORMING,CLAMPWIPER #2 R.....81
FORMING,CLAMPWIPER @0 TOP.....81
FORMING,CLAMPWIPER LEFT.....81
FORMING,CLAMPWIPER RIGHT.....81
FORMING,COOLER SHROUD.....27
FORMING,COVER SUPPORT.....23, 25
FORMING,COVER,MANIFOLD.....91
FORMING,CYLINDER RETAINER....... 69, 73,
83-84
FORMING,DIRECTION SYMBOL.....21
FORMING,ENGINE BAFFLE.....51, 55
FORMING,ENGINE MOUNT PAINTED......45,
47
FORMING,FRONT CENTER COVER.....27
FORMING,FUEL FILTER MOUNT.....51
FORMING,FUSE COVER, PAINTED.....35
FORMING,HEAT SHIELD,MUFFLER.....47
FORMING,HINGE HOOK.....25
FORMING,HOSE SUPPORT,SWING.....31
FORMING,INNER AXLE COVER.....17
FORMING,LANYARD ANCHOR.....25
FORMING,LIMIT SWITCH LINK.....756
FORMING,LIMIT SWITCH MOUNT.....63, 71,
75
FORMING,LOUVER
SWING.....23, 25
FORMING,LOUVER,RT FRT.....25
FORMING,LOUVER,TANK SIDE.....23
FORMING,LOWER COVER.....65-66

PANEL,CTR

S-3800,S-3200

Part No. 226056



April 2013

FORMING,LOWER COVER SUPPORT.....65—
66

FORMING,MOUNT,ENGINE,FRONT.....51

FORMING,MOUNT,ENGINE,REAR.....51

FORMING,MUFFLER MOUNT.....45

FORMING,RADIATOR STRUT,CUMMINS....51

FORMING,SENSOR GUARD.....19

FORMING,SIDE COVER,RT REAR.....25

FORMING,SY PT1 HOSE SHIELD BTM.....69,
73

FORMING,SY PT1 HOSE SHIELD TOP.....69,
73

FORMING,TOP COVER MT,RT FRT.....25

FORMING, TUBE GUARD.....79

FUEL FILTER.....51

FUEL LINE, DEUTZ F4L2011.....49

FUEL LINE-INJECTOR, DEUTZ BF4L.....49

FUEL RETURN,DAPCO 1/4".....49

Function Manifold (refer to 703.1 or 704.1)....29

Function Pump (refer to 707.1).....45

FUSE BLOCK, ANN & ANL FUSE.....35

FUSE HOLDER,ATC 1-20 AMPS.....39

FUSE,10 AMPATC.....39

GASKET, BREATHER PIPE (226104).....49
GASKET, PUMP / MOTOR (36179).....29
GASKET, RUBBER, TANK SIDE.....23
GASKET,(111145).....33
GASKET,CYL.COVR. DEUTZ BF4L201.....49
GASKET,EXHAUST.....49
G ASKET, GROUND
CNTRLS.SUPERBOOM.....39
GASKET,PLATF.CNTRLS.SUPERBOOM.....93
GAUGE,HYDRAULIC TANK T/L VL.....29
GROMMET,RUBBER .75 X .19 X 1**.....35
GROMMET,RUBBER .75 X .38 X1.13.....35
Ground Controls (refer to 309.1).....29

H

HARN,ENGINE T3,DEUTZ BF4L2011....... 41,
43, 45
HARNESS, S30CC BOOM CABLE #1.....43
HARNESS, S30CC J2 UPPER.....43
HARNESS, S36CC BOOM CABLE #1.....41
HARNESS, S36CC J2 UPPER.....41
HARNESS, S36CC J2 UPPER EXT #1.....41
HARNESS, S36CC J2 UPPER EXT #2.....41
HARNESS, S36CC J2 UPPER EXT #3.....41
HARNESS, SHIPYARD OIL COOLER.....41, 43
HARNESS, TCON J2 LS 2009.....39, 41, 43
HARNESS, TCON J4 MANIFOLD 2009.....41,
43, 101-102, 105-106
HARNESS,BOOM,WORK LIGHT 12V...41, 43
HARNESS,CUMMINS ENGINE T3....... 41, 43,
51
HARNESS,DCON,4WSs.....21
HARNESS,DRIVE,2WS,SB.....41, 43
HARNESS,FLASH BEACON SUB ASSY....41,
43
HARNESS,PCON INTERNAL CONTROL.....93
HARNESS,PCON J2,(MANIFOLD)......41, 43,
93
HARNESS,PLAT,WORK LIGHT, 12V.....41, 43
HARNESS,PRESSURE TRANSDUCER...101=
102, 105-106, 118, 121, 123, 125
HARNESS,SHIPYARD BOOM CABLE #2...41,
43, 93

Part Description Index (continued)

HARNESS, TCON J5 POWER.....39, 41, 43

HARNESS,WORKLIGHT OPT.....41, 43

HINGE, 2 X 1.50.....21

HINGE,SWING CONTROL BOX.....23, 25

HOLD DOWN,BATTERY.....35

HOLD DOWN,BATTERY,SMALL.....35

HOOK,BATT HOLD DOWN,10".....35

HORN,12VDC,SPADE TERMINALS***.....29

HOSE ASSEMBLY.....123

HOSE ASSEMBLY,1/4".....123

HOSE ASSEMBLY,3/4".....123

HOSE ASSEMBLY-1/4" (#100).....125

HOSE ASSEMBLY-1/4" (#89).....123, 125

HOSE ASSY 1 1/2",90 FL FEMSTR*....... 17—
118

HOSE ASSY 3/8,STR FEM,STR FEM.....118

HOSE ASSY, 3/8.....118

HOSE ASSY,1" 90 FEM,STR FEM***....... 17—
118

HOSE ASSY,1-1/4"90DEG FEM,90DF.....117—
118

HOSE ASSY,1/2,45 FEM, STR FEM.....115

HOSE ASSY,1/2,45 FEM,STR FEM....117-118

HOSE ASSY,1/2,45 FEM,STR FEM**.....115

HOSE ASSY,1/2,90 FEM,STR FEM....117-118

HOSE ASSY,1/2,90 FEM,STR FEM**......117—
118

HOSE ASSY,1/2,90 FEM,STR FEMD*.....117—
118

HOSE ASSY,1/2,90 FEM,STR FEMM......117—
118, 123

HOSE ASSY,1/2,STR FEM,STR FEM......123,
125

HOSE ASSY,1/4".....31

HOSE ASSY,1/4" STR MALE STR FE.....117—
118

HOSE ASSY,1/4,45 FEM,STR FEM.....123

HOSE ASSY,1/4,45 FEM,STR FEM**.....115

HOSE ASSY,1/4,90 FEM, STR FEM.....115

HOSE ASSY,1/4,90 FEM,STR FEM....115, 121

HOSE ASSY,1/4,90 FEM,STR FEM**......115,
121

HOSE ASSY,1/4,STR FEM,STR.....17, 21

HOSE ASSY,1/4,STR FEM,STR FEM......115,
121

HOSE ASSY,3/4 LG90 FEM,STR FEM.....115

HOSE ASSY,3/4" 90 FEM STR FEM........ 17—
118

HOSE ASSY,3/4,45 FEM,STR FEM....117-118

HOSE ASSY,3/4,90 FEM,STR FEM......... 115,
117-118

HOSE ASSY,3/4,90 FEM,STR FEM**......117—
118

HOSE ASSY,3/4,STR FEM,STR FEM......115,
117-118

HOSE ASSY,3/8" 90 FEM STR FEM........ 123,
125

HOSE ASSY,3/8,45 FEM,STR FEM.....118

HOSE INLET.....53

HOSE,1/4 FUEL LINE,SAE 30R?7.....51

HOSE,3/8",FUEL,30R?7.....35

HOSE,CAC,2.5"ID X 4.0".....53

HOSE,LOWER RADIATOR,CUMMINS.....53

HOSE,RUBBER 3"ID X .25 BLACK.....47, 57

HOSE,UPPER RADIATOR,CUMMINS.....53

INJECTOR, FUEL(DEUTZ F3L2011F).....49
INLET REDUCER, TD 2011L0A4l.....49

Gania

Part No. 226056

ISOLATOR,CENTER BONDED.....51
ISOLATOR,ENGINE VIBRATION.....47, 51

J

JOYSTICK,1 AXIS ROCKER,DEUTSCH.....95
JOYSTICK,1 AXIS,DEUTSCH.....93, 95
JOYSTICK,2 AXIS,DEUTSCH.....93, 95
JOYSTICK,DUAL AXIS W/KNOB.....95
JOYSTICK,SINGLE AXIS W/KNOB.....95
JOYSTICK,SINGLE AXIS W/STEER.....95

K

KEYSWITCH,3 POS.MOM.DR,W/KEY**.....39
KEYSWITCH,3POS.MNTND.DRWKEY™**.....39
KEYSWITCH,CONTACTS LOCK.....39

KIT, HEAT GUARD, DEUTZ STARTER.....49
KIT.ESTOP SVC LARGE BOOM.....39, 93
KIT,FLANGE CODE 61 -20.....117-118
KIT.KEYSWITCH SVC S100/120.....39
KIT,LOAD SENSE MECH,IND,LGR.....91
KIT,PCB,ASSY,ECM,SB TCON V3.12.....39
KIT,RECOVERY SVC LARGE BOOMS.....39
KIT,SEALS & WEAR PLATE, PUMP.....113
KNOB,JOYSTICK, 62390/62391.....95
KNOB,ROCKER JOYSTICK 75565.....95

L

Label - Close Cover When Not Using.....11, 13

Label - No Step or Ride.....11, 13

Label - Range of Motion,.....11, 13

Label - Wheel Load, S-3200.....13

Label - Wheel Load, S-3800.....11

LANYARD,BEAD CHAIN, TCON.....93

LATCH, RUBBER, 3-13/32 X 1-7/8.....21

LATCH,DOOR.....23, 25

LATCH,PANEL.....23, 25

LATCH,T-HANDLE,5 SIDED W/KEYS*....... 23,
25

LENS,AMBER,STROBE,FIREBOLT.....27

LENS,LCD,GRND.CONTROL.....39

LEVER,GOVERNOR ACTUATOR**.....45

LID,COVER,TANK SIDE.....23

LIMIT SWITCH COVER, SERV.....75

LIMIT SWITCH, OPERATION,LSB2RO......41,
65-66

LIMIT SWITCH, SAFETY,NO WIRE.....15, 75

LIMIT SWITCH,OPERATION,NO WIRE.....75

LIMIT SWITCH,OPERATIONAL.....31, 41, 43,
63,71, 75

LIMIT SWITCH,SAFETY.....15, 41, 43, 63, 65—
66, 71, 75, 83-84

LIQUID LEVEL GAUGE; YWZ-450.....37

M

MACHINED,LOAD CELL LINK.....91
MACHINED,REAR INNER AXLE.....19
MACHINING,INNER AXLE.....17
MACHINING,INNER AXLE (refer to 202.1)...15
MANIFOLD,2WS,AXLE EXT/RET.....99
MANIFOLD,FUNCTION,S100/105.....105-106
MANIFOLD,FUNCTION,S120/125.....101-102
MANIFOLD,PLAT CONTROL NON-JIB*.....91,
109
MANIFOLD,ROTATOR,CB***.....111
MANIFOLD,TRACTION,2WD.....97
MANIFOLD,TURNTABLE ROTATION.....33
MID-RAIL GUIDE.....89

$-3800,S-3200

133



April 2013

MOTOR, 60511, APU, 12VDC.....29
MOTOR,PISTON,HYD,45CC/19.5CC.....19
MOTOR,SWING DRIVE (111145).....33
MOUNT,1"FLEX-BOLT SANDWICH.....51, 53
MOUNT,SWITCH.....91

MOUNTING BAND,AIR CLEANER.....45
MOUNTING CHANNEL KIT.....31

MOVING END, BRACKET KIT, (149310).....66
MOVING END, BRACKET KIT, (149334).....77
MUFFLER,2.5"INLET/OUTLET.....47, 53
MUFFLER,2.5"INLET/OUTLET,9’DIA.....53
MUFFLER,CATALYTIC,2.5 1/O.....47

N

NIPPLE,1/8 NPT X 3.0 FFS-8.....17

NIPPLE,DIAGNOSTIC,#4 PORT***...101-102,
115, 118, 121, 123, 125

NIPPLE,DIAGNOSTIC,#6 PORT***.....115

NIPPLE,DIAGNOSTIC,ORFS,FM,SWIV....101—
102, 105-106, 117-118

NIPPLE,PIPE,LONG 1/8 X 1.5.....21

NON DRIVE HUB.....19

NUT - PLASTIC,RING FOR ALARMS.....39, 93

NUT,BULKHEAD,520118-4.....117-118

NUT,COIL,DOMED,SIZE 12, 62329....102, 106

NUT,COIL,PROPORTNL.VALVE......101-102,
105-106

NUT,HEX;1/4-28.....45

NUT,HEX,6/32 W/STAR WASHER.....93

NUT,HEX,JAM,3/4-10.....31

NUT,HEX,JAM,5/8-11.....83-84

NUT,LOCKING-LG.FLANGE,1/4-20.....23, 25

NUT,LP NYLOCK,1/2-13.....83-84

NUT,LP NYLOCK,1/4-20.....65-66, 69, 77

NUT,LP NYLOCK,3/8-16.....51, 53, 69, 73, 75,
77

NUT,LP NYLOCK,5/8-11.....83-84

NUT,LUG,3/4-16 X 7/8 RADIUS.....19

NUT,NYLOCK,1-8.....27, 91

NUT,NYLOCK,1/2-13.....21, 23, 31, 65-66, 83—
84

NUT,NYLOCK,1/4-20.....21, 23, 25, 27, 29, 31,
35, 45, 53, 57, 6566, 77, 79, 81, 87, 89, 91

NUT,NYLOCK,10-24.....45

NUT,NYLOCK,10-32.....15, 27, 31, 63, 6566,
71,75, 91

NUT,NYLOCK,3/8-16.....17, 23, 25, 27, 29, 31,
35, 47, 51, 53, 63, 6566, 71, 73, 79, 83—-84,
87, 89, 91

NUT,NYLOCK,5/16-18.....21, 29, 35, 51

NUT,NYLOCK,5/8-11.....47, 51

NUT,NYLOCK,6-32.....39

NUT,PROPORTNL.COIL,52372,GS68.....101—
102, 105-106

NUT,SOLENOID VALVE.....97

NUT,SOLENOID VALVE,HYDAC.....109

NUT, TOP LOCK,1/2-13.....47

NUT,WING,1/4-20.....35

NUT-COIL SHORT.....99, 101-102, 105-106

NUT-COIL,REXROTH DO3 VALVE....101-102,
105106

o)

O-RING KIT (ORFS FITTINGS)....... 109, 111,
117-118, 123, 125

O-RING KIT,FIELD SVC,ALL PROD*.....111

O-RING, FUEL LIFT PUMP.....49

O-RING, ROTATOR MANIFOLD.....111

Part Description Index (continued)

O-RING,2-044 BUNA***.....113
O-RING,2-157 VITON***.....19
O-RING,5-052,VITON***.....19
O-RING,COIL NUT, HYDAC.....109

O-RING,FILTER ASSY (60334)***.....35
O-RING,FUEL INJEC PUMP DUTZ.....49

O-RING,0ORFS,-4.....117-118

OIL COOLER W/FAN, 12VDC.....27

OIL FILTER.....51

..... 49
OIL SEAL,(111145).....33
OPT,PRECLEANER CUMMINS B3

OPTION,PRECLEANER DEUTZ***.....57
ORIFICE PLUG, 0.040.....102, 105-106
ORIFICE PLUG,.03,PLATF. HYDAC.....109

P

PAD,REST,2"THICK,W/STUDS*.....
PCB,ASSY,ECM,PLATFORM,VER

3T.....57
91
3.00.....93

PCB,MEMBRANE/LED,SB/Z80.....93
PCB.ASSY,LCD,GROUND,SUPERBOOM....39

PIN,.75DIA X 6.38 LG,2RING.....91

PIN,.75DIAX2.89LG,1HOLE.....83-84

PIN,1.25DIAX15.63LG,CHAMFER.
PIN,1.25DIAX5.25LG,1HOLE.....87
PIN,1.25DIAX6.50LG,1HOLE.....87
PIN,1.25DIAX7.9LG,2RING.....87

PIN,1.25DIAX9.50LG,1HOLE.....87
PIN,1.50DIAX12.25LG,1HOLE.....6
PIN,1.50DIAX2.75LG, THREADED.

PIN,1.50DIAX4.13LG, THREADED.
PIN,1.50DIAX5.88LG,1HOLE.....83
PIN,2.50DIAX11.00LG,1HOLE.....6

....55

5-66

....65-66
PIN,1.50DIAX2.92LG,2RING.....83-84

-84
3, 71

PIN,2.50DIAX19.875LG, THREADED.....63

PIN,AXLE KING.....17
PIN,AXLE STOP.....15

PIN,CLEVIS, 1.50 X 4.465LONG.....15
PIN,CLEVIS,.844X2.25 RET.CABLE.....83-84
PIN,CLEVIS,1.18X3.18 EXT.CABLE.....83-84
PIN,COTTER,.188 X 1.75 LONG.....83-84
PIN,COTTER,.188 X 2.00 LONG.....15

PIN,COTTER,.188X2.25 RET.CABLE.....83-84
PIN,COTTER,.25 X3.18 EXT.CABLE.....83-84
PIN,EXTENSION CYLINDER MOUNT.......

83-84

, 71

77,

PIN,PRI.BOOM PIVOT. 2.50X25.50.....63, 71
PIN,RETRACTION CABLE.....83-84

PIN,ROLL,.25 X 1.5.....83-84
PIN,TRANSPORT STORAGE HAN
PIN,TRANSPORT STORAGE LOC
PIVOT HOSE CLAMP LH.....66

DLE.....
K....31

PLATE, BOOM #0 TIE PLATE.....65-66

PLATE, LIMIT SWITCH MOUNT....
PLATE, PIN RETAINER.....63, 71

PLATE,AXLE PIN RETAINER.....15
PLATE,AXLE WEAR STEEL.....17,

PLATE,CLAMPWIPER #0 BOT.....81

PLATE,CLAMPWIPER #0 COVER
PLATE,CLAMPWIPER #0 COVER

L....81
R.....81

PLATE,EXT.CABLE ,PAINTED.....84
PLATE,EXT.CABLE ANCHOR.....83-84
PLATE,EXT.CABLE ATTACH.MACHINE.....

PLATE,EXT.CABLE EQUALIZER M
84

PLATE,KING PIN RETAINER.....17

PLATE,LOUVER ,0OIL COOLER.....

Gania

ACH.....

23, 27

31

84
83—

PLATE,RETRACT CABLE EQUALIZER.....83—
84
PLATE,SWING CHASSIS BULKHEAD.....29
PLATE,TOGGLE SWITCH MOUNT,PCON....93
PLATE,URETHANE SPRING(WASHER).....27
PLATE,WEAR PAD RETENTION.....21
PLATFORM ASSEMBLY W/ DECALS.....89
Platform Controls (refer to 603.1).....89
PLATFORM DECAL PL /W SYM DECAL.....89
Platform Rotate Manifold (refer to 706.1).....87
Platform Rotator (refer to 513.1).....91
PLATFORM,LEVELING LEVER,ASSY.....87
PLATFORM,LEVELING LINK ASSY.....87
PLUG AND CAP KIT-SERVICE,37g**.....111
PLUG AND CAP KIT-SERVICE,ORFS*.....109,
111, 117-118, 123, 125
PLUG ORIFICE, .031
PLUG,CAVITY,T-11A,1-2 OPEN....... 101-102,
105-106
PLUG,ENGINE OIL,DEUTZ F4L2011.....49
PLUG,HEX,130109E,1/2 NPT***.....29
PLUG,NYLON .875 BLACK DOMED.....75
PLUG,PIPE HEXHEAD 130109E-1/8.....31
PLUG,PIPE,1".....37
PRECLEANER,AIR INTAKE.....57
PRECLEANER,INLINE 3".....57
PULL TUBE 2 BRKT.....77
PUMP,(102710 APU).....29
PUMP2 SEC,29CC X 19CC,FE.....113
PUMPAUXILIARY,DUAL,12V.....29
PUMPFUEL 2011 DEUTZ ***.....49
PUMPFUEL INJ, DEUTZ BF4L20.....49
PUMPFUEL INJ,DEUTZ BF4L20.....49
PUMPPISTON,46CC,B MOUNT,13T.....113

R

RADIATOR STRUTLEFT.....53

REDUCER,45 DEG, 3.75"-3.00".....53
REDUCER,520123-20-12.....123, 125
REDUCER,90 DEG,CAC, 3.0"-2.5".....53
REDUCER,90DEG,4.0 X 3.0.....57
REDUCER,RUBBER 4.0 X 3.0.....53, 57
RELAY MODULE(89996,89998).....35
RELAY,12VDC,70AMP,SEALED.....35
RELAY,SEALED 30/40 AMP.....29, 35
RELAY,SPDT,12V(AUTO) PLUG IN**.....39, 93
RELIEF VALVE 1800 PSI, IN-2 OUT-1
REPAIR LINK SET(60313) 4 LINK*.....65-66
REPAIR LINK SET,4 LINK(149310).....66
REPAIR LINK SET,4 LINK(149334).....77
RETAINER,SPRING,1.46 X .375.....91
ROCKER ASSY.,MAGNETIC 75565.....95
ROCKER,RETAINER, 75565.....95

ROD END,.250 X 2.75 LG.....83-84

ROD END,.375 X 3.69.....17, 55, 83-84, 87
ROD END,.50 X 4.....63, 6566, 71

ROD END,.75 X 5.00.....63, 71

ROD END,RETRACTION CABLE.....83-84
ROD,SWITCH ACTIVATING.....15
ROLLER,ARM,LIMIT SWITCH,ZCY500.....75
ROTATOR,PLAT,NON-JIB***.....59, 61, 87
RUBBER SLEEVES, TD 2011L04l.....49

S

SCRAPER PULL TUBE 2.....77

SCRAPER, PULL TUBE 1.....69, 73

SCREW PH M5-0.8X20 DIN 7500CE.....89, 93
SCREW, HHF,1/2-13 X 1.00 Gr8.....91

134

S-3800,S-3200

Part No. 226056



April 2013

SCREW, M8x16, GB5783 GRADE 8.8.....35
SCREW,BHHS,1/4-20 X .75.....65-66
SCREW,BHHS,1/4-20X5/8,BLK.....77
SCREW,BHHS,3/8-16 X 1.25.....69, 73
SCREW,BLEEDER,M5X0.8.....87, 111
SCREW,FHS,1/4-20 X .75.....15
SCREW,FLANGE,HHC,3/8-16X 7/8.....21, 77
SCREW,FLANGE,HHC,3/8-16X1.00.....79
SCREW,FLANGE,HHC,3/8-16X1.25.....23, 25,
73
SCREW,HEX HD FLANGE 1/4-20X1/2.....15
SCREW,HHC,1-8 X 13 GRD.2.....91
SCREW,HHC,1-8 X 3 GRD.5.....27
SCREW,HHC,1-8 X 9.5,GD2,YEL.....27
SCREW,HHC,1/2-13 X 1, GR 5.....29
SCREW,HHC,1/2-13 X 1.25 GR5.....15, 21
SCREW,HHC,1/2-13 X 1.5.....21, 63, 71
SCREW,HHC,1/2-13 X 1.5 GRD 8.....53
SCREW,HHC,1/2-13 X 1.75.....17, 21
SCREW,HHC,1/2-13 X 2 GR5.....21, 31
SCREW,HHC,1/2-13 X 2.75.....17, 83-84
SCREW,HHC,1/2-13 X 5.25.....83-84
SCREW,HHC,1/2-13 X 7.5.....65-66
SCREW,HHC,1/2-13 X.75.....31, 65-66
SCREW,HHC,1/4-20 X 5.....39, 69, 73, 79, 93
SCREW,HHC,1/4-20 X .625.....19, 29, 35
SCREW,HHC,1/4-20 X .75....... 17, 21, 23, 25,
27,29, 31, 35, 53, 57, 65-66, 83-84, 89, 91
SCREW,HHC,1/4-20 X 1.....19, 21, 23, 25, 27,
29, 45, 53, 57, 65—66, 69, 73, 75, 89
SCREW,HHC,1/4-20 X 1.25.....81
SCREW,HHC,1/4-20 X 1.5....65-66, 81, 87, 89
SCREW,HHC,1/4-20 X 2.5.....69, 73
SCREW,HHC,1/4-20 X 4.....91
SCREW,HHC,1/4-20 X 4.5.....77
SCREW,HHC,3/4-10 X 3 GRD.8.....31, 63, 71
SCREW,HHC,3/4-10 X 4 FULL THRD.....31
SCREW,HHC,3/4-10X6,GR5,FULL TH.....84
SCREW,HHC,3/8-16 X .75....... 19, 35, 51, 53,
65-66, 69, 73, 77, 79
SCREW,HHC,3/8-16 X 1.....29, 37, 47, 55, 63,
65-66, 69, 71,73, 77,79, 83-84
SCREW,HHC,3/8-16 X 1.25 GRD 5.....17, 21,
29, 35, 55, 63, 6566, 69, 71, 73, 83-84, 87
SCREW,HHC,3/8-16 X 1.50,GR5....51, 55, 63,
71,87
SCREW,HHC,3/8-16 X 1.75,GRD.8......31, 69,
73
SCREW,HHC,3/8-16 X 2.....63, 71, 83-84
SCREW,HHC,3/8-16 X 2.25.....69
SCREW,HHC,3/8-16 X 2.5.....65-66
SCREW,HHC,3/8-16 X 2.75.....17, 77
SCREW,HHC,3/8-16 X 3.....17
SCREW,HHC,3/8-16 X 3.25.....91
SCREW,HHC,3/8-16 X 3.5,GR5.....27
SCREW,HHC,3/8-16 X 4.75.....77
SCREW,HHC,3/8-16 X 6.....75
SCREW,HHC,5/16-18 X .75.....21, 29, 31
SCREW,HHC,5/16-18 X 1 GR5.....35, 51
SCREW,HHC,5/16-18 X 1.25.....51
SCREW,HHC,5/8-11 X 1.75 GRD.8.....51
SCREW,HHC,5/8-11 X 2.5.....55
SCREW,HHC,5/8-11 X 3 GRD.8.....51
SCREW,HHC,5/8-11 X 3.5 GRD.8.....47
SCREW,HHC,M10 X 1.5 X70,GR 8.8.....45
SCREW,HHC,M10 X 25MM,GR 8.8.....51, 53,
57
SCREW,HHC,M10 X 65MM,GR8.8.....53
SCREW,HHC,M12 X 35MM.....51

Part Description Index (continued)

SCREW,HHC,M14 X 40MM,GR 8.8.....45, 47

SCREW,HHC,M6 X 20MM,GRS8.8.....45

SCREW,HHF,3/8-16 X1.50.....89

SCREW,KNOB,JOYSTK.62390/62391.....95

SCREW,LOCKING FLANGE 6/32X.375.....93

SCREW,PHIL,PHM,6-32 X 1/4 SS.....39

SCREW,PHILLIPS,FHM,10-32X1.00.....27, 75

SCREW,PHILLIPS,PHM,10-32 X .5.....15, 17

SCREW,PHILLIPS,PHM,10-32 X .75....35, 63,
71

SCREW,PHILLIPS,PHM,10-32 X 2.0.....65-66

SCREW,PHILLIPS,PHM,10-32 X1.25...15, 83—
84

SCREW,PHILLIPS,PHM,10-32X 1.75.....31

SCREW,PHILLIPS,PHM,8-32 X .875.....35

SCREW,PHILLIPS,RHM,10-32 X 1.5....63, 71,
91

SCREW,PHM, 4-20 X .25 SELF TAP.....93

SCREW,RHM,10-32 X 1.5.....75

SCREW,SHC,1/2-13 X 1.25,A574.....19

SCREW,SHC,1/2-13 X 1.50,A574.....31, 33

SCREW,SHC,10-24 X 1.250 (D01)....101-102,
105-106

SCREW,SHC,5/16-18 X 2,PLATED.....33

SCREW,SHC,5/8-11 X 3.00,A574.....31

SCREW,SHC,5/8-11 X 3.75,A574.....31

SCREW,SHC,7/16-14 X .75,61342.....31

SCREW,SHC,M10X1.5X30 GR 12.9.....45, 53

SCREW,SHC,M16 X 50MM,BLACK.....19

SCREW,SHS,1/2-13 X 1.50.....83-84

SCREW,SHS, 1/4-20 X .25 ZINC.....39

SCREW,SHS,10-24 X .625.....45

SCREW,SHS,3/4-10 X 1.5.....31

SCREW,STEP BOLT,1/4-20 X .75.....89

SEAL KIT (39345).....15, 87, 111

SEAL KIT (84515 & 150104).....99

SEAL KIT (89536).....15

SEAL KIT CYL***....17

SEAL KIT CYL.S100/120 (50078).....63, 71

SEAL KIT CYL.S100/120 (50099).....65-66

SEAL KIT CYL.S100/120 (50100).....83-84

SEAL KIT, 37185 PUMP.....29

SEAL KIT, SOLENOID VALVE.....97

SEAL KIT, VALVE.....97, 99, 101-102, 105-106

SEAL KIT, VALVE 84129....97

SEAL KIT,15K ROTATOR.....87

SEAL KIT,52372,SOLENOID VALVE.d......101-

102, 105-106

SEAL KIT,52907,SIZE 4, 2 WAY.......101-102,
105-106

SEAL KIT,62328,SIZE 12,2 PORT.....101-102,
105-106

SEAL KIT,62329,SIZE 12, 3 WAY......102, 106

SEAL KIT,BRAKE, TURNTABLE ROT.....33

SEAL KIT,CYL,S100/120 (50207).....87

SEAL KIT,DRIVE HUB,TURNTBL.ROT.....33

SEAL KIT,HYD SWIVEL.....31

SEAL KIT,MOTOR,LC/KC***.....19

SEAL KIT,REXROTH DO3 VALVE.....101-102,
105-106

SEAL KIT,RWD 1700TB***.....19

SEAL KIT,SAUER-DANFOSS M46***.....113

SEAL KIT,SOLENOID VALVE.....97

SEAL KIT,SOLENOID VALVES,HYDAC.....109

SEAL KIT,SUN "CWCA" CB VALVES*........ 63,
65-66, 71, 83-84

SEAL KIT,SUN "CWEA" CB VALVES....65-66,
83-84

SEAL KIT,TURNTABL.ROT.MOTOR.....33

Gania

Part No. 226056

SEAL KIT,VALVE 62356, HYDAC.....109

SEAL KIT,VALVE 62357, HYDAC.....109

SEAL KIT,VALVE 62359, HYDAG.....109

SEAL KIT-PN.44169,44172,44171....101-102,
105-106

SEAL, CONNECTOR (DT JOYSTICKS).....95

SEAL, SHAFT, 60511 APU.....29

SEAL,FILTER ASSY (60334)***.....35

SEAL,INJECTOR,DEUTZ FAL2011.....49

SENDER,LOW FUEL INDICATOR.....37

SENDING UNIT,OIL PRESS.,DEUTZ*.....49

SENDING UNIT,0IL TEMP SWCH,DTZ.....49

SENSOR,STEER ANGLE***.....19

SENSOR, TILT TURNTABLE(PLSTC).....29

SENSOR,TILT,PCON (PLASTIC)****....87

SEPARATOR,DUAL BATTERY,100A.....35

SHAFT-OUTPUT (60810).....33

SHEAVE MOUNT,EXT.CABLE MACHIN.....83—
84

SHEAVE,EXTENSION CABLE.....83-84

SHEAVE RETRACT CABLE......83-84

SHIM, WEAR PAD, THIN,SB.....77

SHIM,AXLE PIN.....15

SHIM,BOOM PIVOT.....63, 71

SHIM,GALVANIZED STEER YOKE.....17

SHIM,INNER AXLE WEAR PAD.....17, 21

SHIM,PAD 2.0 X 6.60.....17

SHIM,PAD,10 X 6.10.....17, 21

SHIM,PAD,4 X 3.60.....21

SHIM,PROX SWITCH.....63, 71

SHIM,SIDE WEAR PAD .059 THK......79

SHIM,SIDE WEAR PAD,20X2,14GA**.....69, 73

SHIM,SIDE WEAR PAD,20X2,16GA**.....69, 73

SHIM,STEER SENSOR ACTIVATOR.....17

SHIM,WEAR PAD ENGINE TRAY.....55

SHIM,WEAR PAD,5 X 1.5,14GA.....65-66, 69,
73,77

SHIM,WEAR PAD,5X 1.5 16GA......65-66, 69,
73,77

SHIM,WEAR PAD,7 X 3,12GA........65-66, 69,
73,77, 79

SHIM,WEAR PAD,7 X 3,16GA........65-66, 69,
73,77, 79

SHUTDOWN SOLENOID, 12V, DEUTZ.....49

SLEEVE,CONNECTOR,DT JOYSTICKS.....95

SLIDING MID RAIL ASSEM W/DECAL.....89

SNAP RING,EXTERNAL,.75 DIA......91

SNAP RING,EXTERNAL,1.25 DIA**.....87

SNAP RING,EXTERNAL, 1.5 DIA**.....83-84

SOLENOID CABLE ASSY***.....49

SOLENOID VLV,5PRT DIR,W/LS PRT.....99

SOLENOID,MOTOR START,60511,APU.....29

SOLENOID, THROTTLE,ASSY.TROMB......45,
53

SOLENOID-STARTR DEUTZF4L1011F*.....49

SPACER,DOOR LOCK.....23

SPACER,WEAR PAD.....69, 73, 77

SPACER WIPER 1/2 X 3/4.....81

SPACER-DUAL COIL #10, SCISSORS.....101—
102, 105-106

SPRING CLIP1/4-20....17, 19, 21, 23, 25, 27,
29, 53, 65-66, 69, 73, 75, 89, 91

SPRING CLIP3/8-16.....21, 23, 25, 29, 37, 77

SPRING HOOK, 1/4"ODX2.38"LONG.....25

SPRING WASHER 8 GB93.....35

SPRING,1.00 DIA X .105.....75

SPRING,COMP,1-1/4"0D 352 LB/IN.....91

SPRING,JOYSTK CENTR,62390/91.....95

SPRING,SWITCH CENTERING, 75565.....95

$-3800,S-3200

135



April 2013

STARTER, 12V.....49
STARTER, 12V, CUMMINS B3.3T.....53
Steer and Axle Extend/Retract Manifold (refer
to 702.1).....21
STRAIN RELIEF, PG13,5.....15, 75
STRAINER ASSY,#16 O-RING.....29, 118
STRAINER ASSY,#24 O-RING.....29, 118
STROBE,FIREBOLT,12-80VDC,AMB**.....27
SUBASSY,STEER SENSOR***.....19, 41, 43
SUPPORT,HYDRAULIC SWIVEL.....31
SUPPORT,SENSOR,JOYSTICK.....95
SWING DRIVE ASSEMBLY.....33
SWITCH SHIELD,ROCK JOYSTK75565.....95
SWITCH, ROLLER PLUNGER LIMIT.....91
SWITCH,LIMIT,PROX(OPERATIONAL).....15,
41,43, 63, 71
SWITCH,LIMIT,ROLLER NO/NC GOLD.....75
SWITCH,MEMBRANE,GROUND
CONTROL.....39
SWITCH,MEMBRANE,PLATFORM.....93
SWITCH,TOGGLE,SPDT,3POS MOMEN*....93
SWIVEL,ELECTRIC 10 CONTACT***.....31
SWIVEL,HYD/ELEC 5 PORT/10 CONT.....31

T

TAIL PIPE,DEUTZ.....47
TANK,HYDRAULIC,55 GALLON.....29
TAP BLOCK,SY CBL TRK MNT.....66
TAPE,WARNING,BLK/YEL, 50"***.....11, 13
TEE,BULKHEAD......117-118
TEE,RUN,520428-6.....29, 123, 125
TERM,AMP MTE,SOC,22-26 GA BULK.....95
THROTTLE LINK, STEEL.....53
THROTTLE LINKAGE, DSL.....45
TIRE,SLD RUBBER,LF,385/65D22.5.....19
TIRE,SLD RUBBER,LF445/65D22.5.....19
TIRE,SLD RUBBER,RT,385/65D22.5.....19
TIRE,SLD RUBBER,RT,445/65D22.5.....19
TOEBOARD,ENTRY EUROPEAN***.....89
TOOL TRAY ACCESSORY***.....89
Traction Manifold (refer to 701.1).....21
TRIM MOLDING.....27, 55
TRIMLOCK, 1/16.....55
TUBE END CLAMP-1.....65-66, 69, 73, 79
TUBE END CLAMP-2.....65-66, 69, 73, 79
TUBE END CLAMP-3.....65-66, 69, 73, 79
TUBE, EXHAUST CUMMINS B3.3T.....53
TUBE, PT1 SIDE TUBE.....69, 73
TUBE,AIR INTAKE 1,CUM.B3.3T.....53
TUBE,AIR INTAKE,DEUTZ.....47
TUBE,AIR INTAKE,UPPER.....53
TUBE,CAC 1 CUM.B3.3T.....53
TUBE,EXHAUST CUMMINS T3.....53
TUBE,INTAKE,CUMMINS T3.....53
TUBE,INTAKE,PRECLEANER B3.3T.....57
Turntable Rotation Drive Hub, Motor and Brake
Assembly (refer to 306.1).....31

V)

U-BOLT,1/2-13 X 8.5.....47
U-BOLT,GUILLOTINE,3".....53
UNION,BULKHEAD,ORFS,520601,-4.....123
UNION,STR.THREAD -8.....117-118
UNION,STR.THREAD 20.....117-118
UNION,STR.THREAD 24***.....29, 118

\'

V-BELT GUARD, DEUTZ 2011.....49

Part Description Index (continued)

V-BELT, DEUTZ TD2011LOAI.....49

VALVE - COUNTERBALANCE**.....111

VALVE ASSY,D03,REX,3POS 4WAY........ 101-
102, 105-106

VALVE BALL,24 FSAE-24 FSAE*™.....29, 118

VALVE, CHECK.....97

VALVE,BALL,16 MSAE-16 FSAE***.....29, 118

VALVE,BI-DIRECTIONAL FLOW.....97

VALVE,CB.CBBC-LHN@2200*.....15

VALVE,CHECK,5 PSI.....97

VALVE,CHECK,5 PSI*.....101-102, 105-106

VALVE,CHECK,IWP-S/CWP PWR ASS]I...101—
102, 105106

VALVE,CHECK,PLAT.MANIFLD,HYDAC.....109

VALVE,CNTERBAL,CBBB-LHN@3000**.....87

VALVE,COUNTERBAL 1:1,900 PSI.....65-66

VALVE,COUNTERBAL.CBBB-LHN@2000....87

VALVE,COUNTERBAL.CBBB-LHN@3500..63,
71

VALVE,COUNTERBAL.CBBD-LJN@5000..63,
71

VALVE,COUNTERBAL.CWCA-LIN@600....65—
66, 83—84

VALVE,COUNTERBAL.CWCG-LGN@5000.63,
71

VALVE,COUNTERBAL.CWEK-LIN @600...83—
84

VALVE,COUNTERBALANCE.....15

VALVE,DIFFERENTIAL SENSE,N.0......109

VALVE,DIFFERENTIAL SENSE,N.C......109

VALVE,DIFFERENTIAL SENSE110PSI.....106

VALVE,DIFFERENTIAL SENSE230PSI....101—
102

VALVE,FLOW CONTROL, 0.1GPM*....99, 101—
102, 106

VALVE,FLOW DIVIDER/COMBINER.....97

VALVE,FLOW REGULATOR, 2.0 GPM*.....99

VALVE,PROPORTIONAL SOLENOID......101—
102, 105-106

VALVE,RELIEF 250 PSI(70247).....97

VALVE,RELIEF,2600 PSI,SIZE 10.....101-102,
105-106

VALVE,RELIEF,3000PSI,GS68PUMP1......99,
101-102, 105-106

VALVE,SHUTTLE.....97

VALVE,SHUTTLE, HYDAC.....109

VALVE,SOLENOID, 2 POS, 3 WAY.....97

VALVE,SOLENOID, 2POS 3WAY.....102, 106

VALVE,SOLENOID,2POS3WAY,SUPRB...101—
102, 105-106

VALVE,SOLENOID,3POS 4WAY***.......... 101-
102, 105106

VALVE,SOLENOID,3POS4WAY,HYDAC.....109

VALVE,SOLENOID,NC,POPPET.....102

VALVE,SOLENOID,PROPORT. N.C.......... 101—
102, 105-106

VALVE-CHECK SIZE 12(SUPRBOOM).....101—
102, 105-106

VALVE-CHECK, #12 SAE,30 PSI.....102

VALVE-CHECK, #4 SAE, 5 PSI*....... 101-102,
105-106

VALVE-FLOW REGULATOR 3.0 GPM.....101—
102, 105-106

VALVE-FLOW REGULATOR, 1.4 GPM*.....99

VALVE-RELIEF,1800 PSI.....101-102, 106

VCT ROLLER.....77

VLV,SOL,DO3,REXROTH,3POS 4 WAY....101—
102, 105-106

Gania

136

w
WASHER,.375X1.25X.100.....51
WASHER,FLAT,.5 HARDENED......47, 53, 83—
84
WASHER,FLAT,.625 HARDENED........ 19, 31,
47,51, 83-84
WASHER,FLAT,.625 X 2.25 X.15.....47, 51
WASHER,FLAT,.75 HARDENED.....83-84
WASHER,FLAT,.81 X 2.00 X .38.....31
WASHER,FLAT,1.000,HARDENED.....91
WASHER,FLAT,1.56 X 2.5 X .061......... 15, 47,
51, 83-84
WASHER,FLAT,3/8X1.5X.06.....89, 91
WASHER,FLAT,M10,ZINC PLTD.....45, 51, 53,
57
WASHER,FLATM12.....51
WASHER,FLATM14.....45, 47
WASHER,FLATMS #10,Y ......... 31, 63, 6566,
71,91
WASHER,FLAT,SAE 1/4",ZINC.....93
WASHER,FLAT,USS,1",Y.....27
WASHER,FLAT,USS,1/2")Y.....21, 31
WASHER,FLAT,USS,1/4"Y....... 17,19, 21, 23,
25,27, 29, 31, 35, 45, 51, 53, 57, 65-66, 69,
73,77, 81, 87, 89, 91
WASHER,FLAT,USS,3/8",Y......17, 21, 23, 25,
35, 51, 53, 63, 65-66, 69, 71, 73, 77, 79, 83—
84, 89, 91
WASHER,FLAT,USS,5/16",Y.....19, 21, 27, 29,
31, 35, 37, 47, 51, 53, 565, 63, 69, 71, 73, 77
WASHER,FLAT,USS,5/8",Y.....55
WASHER,FLAT,USS,7/16",Y.....31, 6566
WASHER,LOCK #10 PLTD.....15, 17, 83-84
WASHER,LOCK,.25.....17, 19, 21, 23, 25, 27,
29, 35, 6566, 69, 73, 75, 77, 79, 81, 83-84,
87, 89, 91, 93
WASHER,LOCK,.313.....29
WASHER,LOCK,.375....17, 19, 21, 29, 35, 51,
53, 55, 63, 65-66, 69, 71, 73, 77, 79, 83-84,
87
WASHER,LOCK,.625 PLTD.....55
WASHER,LOCK,.75 PLTD.....63, 71
WASHER,LOCK,0.5".....15, 17, 21, 29, 31, 63,
6566, 71, 84
WASHER,LOCK,1".....27
WASHER,LOCK,M6.....45
WASHER,SHIM .0151 THK......91
WASHER,SHIM,.75 X 1.125 X.030.....91
WASHER,SHIM,1.01 X 1.63 X.062.....83-84
WASHER,SHIM,1.27 X 2.13 X .062.....87
WASHER,THRUST 5 X 1.81 BRONZE.....17
WEAR PAD.....69, 77, 79
WEAR PAD, 3 X 1.5 X .63.....69
WEAR PAD, 4 X 1 X .75.....65-66
WEAR PAD, 7.63 X 1.5 X .75.....73
WEAR PAD, BOOM REST.....84
WEAR PAD, PULL TUBE 3.....79
WEAR PAD,20X 1.5X.875 W/INST**.....69, 73
WEAR PAD,3 X 1.5 X.625 W/NUTS.....69
WEAR PAD,3.5 X 2 X .625 W/INST.....69, 79
WEAR PAD,4X2X.5 W/INSERT***.....69, 77
WEAR PAD,5 X 1.5 X .875 W/NUTS.....65—66,

69, 73,77

WEAR PAD,7 X 3 X.625 W/INSERT.....69, 77,
79

WEAR PAD,7 X 3 X.75 W/NUTS.....65-66, 69,
73,77,79

WEAR PAD,BOOM #2 TOP.....69, 73, 77
WEAR PAD,ENGINE SUPPORT.....55

S-3800,S-3200

Part No. 226056



April 2013

WEAR PAD,EXT.CABLE.....83-84 Y
WEAR PAD,EXT.CABLE SHEAVE.....83-84
WEAR PAD,INNER AXLE.....17, 21

WEAR PAD,INNER AXLE SIDE.....17, 21
WEAR PAD,LIMIT SWITCH MNT.LONG.....756 y4

WEAR PAD,LIMIT SWITCH MNT.SHOR.....76 ZERK,GREASE,1/8 NPT.....17, 21, 29, 31

WEAR PAD,PRIL.LEXT.CYL.SUPPORT.....65-66
WEAR PAD,SHEAVE MOUNT.....83-84
WEARPAD,ACTIVATING ROD.....15
WELDMENT, BOOM SECTION #2....... 59, 61,
77
WELDMENT, EXTENSION BOOM #1........ 59,
65-66, 69
WELDMENT, PLAT. HOSE GUIDE.....91
WELDMENT, PULL TUBE #2.....77
WELDMENT, PULL TUBE 1.....69, 73
WELDMENT, PULL TUBE 3.....79
WELDMENT,AIR BOX,DEUTZ PAINTED.....55
WELDMENT,AXLE SWITCH.....15
WELDMENT,BATTERY TRAY.....35
WELDMENT,BULKHEAD,LEFT FRONT.....23
WELDMENT,BULKHEAD,LEFT REAR.....23
WELDMENT,BULKHEAD,RIGHT REAR.....25
WELDMENT,BUMPER MT, LEFT.....23
WELDMENT,BUMPER,LEFT REAR.....23
WELDMENT,CABLE RETAINER.....83-84
WELDMENT,CONTROL BOX PIVOT.....89
WELDMENT,COVER,ENGINE SIDE.....25
WELDMENT,COVER,LONG.....25
WELDMENT,COVER,LOWER BOOM.....65-66
WELDMENT,DOOR SUPPORT.....25
WELDMENT,DRIVE HOSE COVER.....19
WELDMENT,EXHAUST TUBE.....25
WELDMENT,FUEL TANK,240L.....37
WELDMENT,GUARD,JOYSTICK.....89, 93
WELDMENT,INNER CABLETRACK

WELDMENT,LOAD SUPPORT.....91
WELDMENT,PRECLEANER,DEUTZ.....57
WELDMENT,RADIATOR MOUNT,CUM.....51
WELDMENT,REAR ENGINE MOUNT.....47
WELDMENT,ROTATOR MOUNT.....91
WELDMENT,SWING CENTER COVER.....27
WHEEL DRIVE W/BRK,113:1 SY.....19
WIPER,RUBBER,SEC #0.....81
WIPER,RUBBER,SEC #1 BOT.....81
WIPER,RUBBER,SEC #2 R.....81
WIPER,RUBBER,SEC#0 COVER L.....81
WIPER,RUBBER,SEC#0 COVER R.....81
WIPER,RUBBER,SEC#0,LEFT.....81
WIPER,RUBBER,SEC#0,RIGHT.....81
WIPER,RUBBER,SEC#1 TOP.....81
WIPER,RUBBER,SEC#2 L.....81

WIRE ASSEMBLY,16/4SJ0,9.5"PLUG....... 15,
75

WIRE ASSEMBLY,16/4SJ0,9.5"RECP.....75
Wire Harness Assembly (refer to 310.1 or

311.1).....89
WLDMNT,RET.CABLE SHEAV.GARD.LH....83—
84

WLDMNT,RET.CABLE
SHEAV.GARD.RH.....83-84
WLDT, AIR CLEANER/SOLENOID MNT.....53
WLDT, MUFFLER BRKT, CUMMINS T3.....53
WLDT,DOOR BRACE, TANK SIDE.....23
WLDT,DOOR FRAME,ENGINE SIDE.....25
WLDT,DOOR FRAME,TANK SIDE.....23
WORKLIGHT, 12V, DEUTSCH RECEPT.....89

Gania

Part No. 226056 $-3800,S-3200

Part Description Index (continued)

YOKE ASSEMBLY,SUPERBOOM,NRRW

137



April 2013

TIne PR Facherfy

1l
LETLY
1SS
PGE
2TaI
H: Ry
L=

1%3RI
13152
1704
195
E -
L P
42757
42734
A7
A7TEd
A77EIl
AT
A2TER
EFI )
EFIRT)
407G
Aoy
477m
477m
4775
Rl
42752
42753

L I E
Chi-X oo
L L L
B LR
ELEY ) Pk B H
Al.E:

o HET LS
4 REl o
[ LA
A b
J AN S
SRR T
Bl Bl H
Pt
Rl
ERL U] R T
A =T 0EE
d PG T
ATFETLS
b= 1 | P
L
.2
=k
VIR B
TR G
TRt c
TN T
P
bk PN Ll
AnS T
O B I )
HAZFLTE
L Rt
A41F o 8"
LI B
Tl
L BT
1= A
PR
Limazac.an
LET
1221 s
TEA N -1 5
oot
LI | D B PHH
HEA R )
AXIZRTR.E

TZCR.E

Fitting Cross References

Cwi5: ApTecr

AL, TN TR TTORCA0D =000 =L Maps
hul, "=z aardnELlE) " 1k

ELBW S ST54 SH™ TARE ML T2 ZLSRE T EE

LI R bt | ol PP I I T OV Y e I B P B O |

(M PR S e LR LTI P B R R S L] i S By R U LS
LLESHIFITLSA L 817

LRI e S - HERD WL T FoARS TUES

AUr TES STRAGHT "HRER]

ELEF Y AP 2T3n JH™ T4RE= T2 SLake TLEE
ELBZAW S 5T=4 SHT TARE LT T2 ZLSRE TLEE
ELBZAW S 5T=4 SHT TARE LT T2 ZLSRE TLEE
FIAZ-SS ST 57 TARFAS TS 7L AGF TLEE
FOTE D Dok s ThAL= D HIEEL AT 2ol D24 D0
L FIE.TUR “ThAIZ =T THREAD " FLARE TUBS
14 P F TR ~ Thar =TTHIFa[1 7 1F) e3F THps
- rCoTuh L That T ToRCap Tary w3 Tk
CHrEITAOR STRA: -TTHZEAD ™ JFL »2E TURZ
P STREGHT "HRE AT

r~+1F"TOR M FFAFF "~ F aFT TLRAF
FIRSTS I~ T NaFR TR PP FT

I BT | B

FU=ET1XILL- C

R =

FLeE =c L= L

FCSE E~DFEL'=LZ ¥AEL &7

ErSE SLNEFSYal F Se=s 1K

| L L I bl EL ELL I ) PEm | o

I B B B IN CoT B o, A .

[ B B LT WY

FiF=py Arract F o0 S TYF 22F "1IRE
ELE 4 A waLE AFE TS 0aFs

CHANEITAOR ALEFIFE ~2 J3FE

Lrivd1 TEE J7F=

r 4 1F"TOR L'3IF FIFF = 03F5

(L I TR T P P I Y L Bl b ) H

[P R L B B Rt o B BT R L

IR PERCARLL WAl 8190 1 L=l 10K

k2B ERiCrdc E ZESL LOK

L] B B [ Y P I

FCSE ElC A% FEMALE 2vSL FEAL LT

F| A 4y~ tAm F SRS TRES

Fill == S24-T1LIFIT AT

| E I e R L LI B I I B A LL B R ] I H

L TR 5 L I R i I ] E

FReRatl L LR R BT Y B i - -

ELE L4 AF ra=E - T SvnLE FIFE
REZLC Z5 WALE T FERALZ FIFE
ELE2ay T4 rAdLE 2 P

Jaaras: FT{ Fowne Py

dz7TRd
dz7Fa
dzTRA
1T
a7z
Elo ]
E o bl
EPohl]
g
4%
EEATE
FLALY]
Fhr)al
ERCRL]
BTN
a7
BT
dET5]
AR
A07=A
ARG
El:N N
BT
qB7 S
dBETE]
dRTRI
AOTLd
F].0 1]
AB7EA
AB7ES
qB7En
dBTET
4T T

Gania

138

S-3800,S-3200

ToRE

R The

[ By
B a4l
ci.Eay
[T LS
n_ L5
GLUELD ML S
L
FRLEN K

Il elr

D50 ° 10 an

[ oty R L

EaLL am vk

EALL WL vE

(MR LT TR & B LT M I
ERLUY RPN LR VLT PR B B
EaLL ' BLYE AT

SLEESSTLICE 10270

HILE ShOFERALZMIE

ELEZwy - FER=LZ P FE

LI 2 ELLE=EAD 811" RFS

ELEZwW 2% STR A GHT "HSESE r. *LSSE T EE

FIFSRAR STRA ST “HISF AR 55 7 &SP T..FF

L I AN TR

i L]k vy 2L ~F cThECHT "HREIL T IF-FLIRE
Jd.1 4 H"F T -1
TN R | [ o C
[l | H.SE12~C-C
ELE PR HLEE plho-
b LI P H.SF I =- 1
At Ierarr. n
ARl o l® [ e I Pl I
4827 = [ 0 I Pl VR
=l HIEE T 1=
1L L N LA
T HOZE eI
I TS 17 H.SF et -1
AN TINT I rsr. - n
Il [ e B Ll R
e LI e R I B O
i 1 H F11a4
niE1T HEECS Ll e O
BT SEEYS iz O
azl & HOZE T I- G
Part No. 226056



April 2013

Fitting Cross References (Continued)

Lans: Py ParecrFr w5 " 1o0nan arie PR Farkar PH Dezcnpiecn

el [AX Wy B B R E T o T LR AT L Tl B VESE LG 2 TEHALC Saes, iy
AmT] bl I =NEE LI PITHIC [FIF. BT HTSEERED Wa_E 27 3aKHT TEREZGT
AT LEE T E T S o TS U Tl [ 17, SR N HAF FLLE SFEELD = 594 Fl SR8 TR

Fl o] L R skl s U LWL s Boa LUK L1 T I EH B I IR L LFLVI LRALS s54AYLL SLAL LK.
ABAL *HEAe HCIEE S40033 SadeE SwlvEL zEdL (D L1 ) I T P S, H2=EElLL A “EMalE -2, 234l LCK
FI: -T14] oA HCF =1l ST F faleF -Fa - FTTY Y] LT al H-F R e TRda Fopa st EETR IR
AL ] —UEE SO RIS 22n. (0K Pl LRI LT LA ok B A H_=E Bl G 2 SEHaLE avS] SSal Lok
AMAre; LIRS =NFEEADFEYA ESwWWS. WFH LR I HCEELD SELLLE G2 EL FERLLTH
ARArS BT A I =M=FEFAM S SRR FSAINEL LI [T LB T L P T HOAFE FHE &P SEHALF S0S ==al IGK
Amor HLET vl R WaL T it al K L. 1L N P A L T IRisd DL e Al o8, il al Ik
4mca [N I N I T I R T T L2 L T MY TR T [ B W NPT NI PO BT T 4
EL T I R —NEF SN FFWa F iy ds fFa R wiphh= 1 Eaea H-F FL SFnia = 2rayFl -Fap 1<k
40 —UsE U FEV AR Sy son Lk win? EIEIENN U srknl e s -FOE sRAL 24 T L
4m311 HLSE S0 S5 (B SluEL SENL (D4 L3ET AR5 FL IS TUISENZ ZFFS

i1 -NEE SOFEY! E SwlwS. (20 Lk i3FTd AR Tx S FL 15 FLASE "2E

4mA13 [ NN TR Ly A R YIRS I I I R P aETE LU [E I R U I T

Ama14 [N TR R L A R HYTLS | I I R P BT 415 EE A T T N T A T o W RN RETI N T N
414 [N RN TN LR L T R HYT LS W I Ty BT [LLY RN |

A TG HobE = L W - sTdeE =wlvEL sEal - L. 13 § B SR S EH [ [ T H T R I T RNt P TR
LT —ZZE SWDFEVYA_E SivS_ FSh_ LIk T Bl ELSLA A 3o vEL 10T CRF=

(TR [P 3 el w ke . A ol YUY O o Bt el T 'S W L L) Cn o R pnETe kT e

4313 =N3IE S.OFEYa ES0WS_ Sa_ LnK Wi MLz [NRNE R LY

AR o R HOSF SLNd™ TS F SAILFL SR O LAl LSRRINE FLIZ S SA 0T THRE =0

42 R T L W H (IR RPN TR I & PR R b I - I RS T {4604 “RI°P"SSE T S SRIMPTTES KTTSIS STSESITTIRT AR
A3 ThIASd -ULE SLUFEVs.ELw S L1tk

Pl LFLER = EFE E[1FFva FigpoE i LAFRZ d'VARTXCALN G CHRERICS ELLAHE AL FERILLE AIFE "7
T T R P HIEE SnD ks T3 B FaluEL S0l - FLAFETI&EZ

Apaz5 LY b A HLEE SLOGM SRS _E SAILEL SEY, a4 WFEs 4 k" r, el MR 1o HLELI A Ban=iLEL sl h ok ] " HEEAL 5
AR T4 n WOAE SLM AT 2 THE F RAINEI SFY 4 LRFE

Amar N Pharl “ Ll BAe | swld ] d vk {ALAT SnTE R FI 373 2P Wil F 2 PTTOFIA3F MIAS
- e Gl AL R B A R L1111 I TT R RS S H (R A T H T L I T RN P IR
B 1 g SEEEMFEWs F e oF 3 K L. 11 IS SH IAH WL T T T W R R BTN T T
1 FE P —UmE L AL - R B salueL sl e U BRn L HTES Wl A, T T LA
4zl TREL D8 —03ZE S~D ¥ S50 _E SluEL SENL (D4

I B T o AR b =M<E SAOFEYM E S0lus

4m LBl TR RNV & L BT b N I I

AW LR UL I A Y N A K

4o o R [N R EY N R B I R O

A7 —ULEEIL FSWALE S = 225 LUF

43z L T8 —0ZE S~Dal: =i JE el SENL (D4

Ll LI Einh] RLLE ol B in D oI5| L) ol W i) M L]

4@ 1R 121 =NFE SLOEY S _E TAINEL SEH 04

ARALI [Io¥ A =N5F SHNFFYA FA0SUS 5354 K

175 BT LA H UL SN URIELE Sigo SOk

4B [RREE S Iy =UEE S0 STACE 2wl vEL zEeL U

FI: “FE] [NECER ER I =1 F Sl STrAe, F SalF -Fa -

ELTh] 1fagakalk =EE Snpal: S3rac (E FaluEL sEel -

L LTI W O T =NFE SL0OEY 24 E TAINEL SEH 04

Gania

Part No. 226056 $-3800,S-3200 139




April 2013

Cans PH Farkar P

L T Rt

EL LRSI p a LR
P LY IR PR R R | I
E-1: L I T TR Y HY S
ELLE AR s
40007 ATk

A00 DT 77A AOWS

400 DT C70 AW

ARl 7 R D A T

4RE0] 10 1 AGELT &
Jersy TFF.Z
Jerzg LA ]
Jerzij e FoL TS
Jerzig d R o2
AT el T
AR el AP
T R R T [ QR T
AN 2 FTE § AT
ABBIL A BT
ABBIZ Lt DMl

A0F134-5 PO D oy D0

AR A 47 FraIS S
AR SR DR
T
ABHT  AFIWHC
ELELL] (R | L B H
ELEIL] 3 B
ELEn] BT e
ELEA] L N

A= e FLd.s

4By LR [ I

EL L] HNELD 5

ABEM e RS S
40T G FIOLC.E
Ll BN R R
L[ BT R RS
@zl G FIocs
L1 =TI Cl Tt e I
LLeeo] EE A
e SFETTLT S
v LRSS
AREK "R =

ARlA LW T
ARLT L B

Fitting Cross References (Continued)

Cspann
E.EC A amy S TuT SRS
CHGUETRAGHT “HSE D

UL PLLE-ELZ D25

vh Uk L H= R

R TEE CRF S

W ul SHTTE

WMl THTTE

WMl THTTE

CALHIETTOE STIAEHT "HSFMA T DRSS
K L |

E_FEWWE™* L4 FEL'SLE FFE T1G
STRAFEAT T-FREAD

r||'_=\'_E p-|=E

E_EL - STRMGH™ T-REAT "7 JRF S
CCNETT IR JTIMCHT "THSED T2 5A5S
U I TES STSAMCHT “HRERG

E_Ei 4% STRIIGH™ T-RE&Z ~5 JRFS
RIMTES SvEL 1) CFEG

SIATED JJLK-EMD GF=5

TRLHETTIR SSWALE MRS T SLARE TLEE
I M R P CH T R B M BN T M
[N A LI R Tl T BT P RO P
CALITITAT STRALHIT A AT 25
L SRS DS

FALHETTAE STISIHT "HSFMWA T DRSS
F Fr & STRAIGHT T-RF4T ~50ORFS
COLHIETTAR STIALTHT "HSEMO T DRSS
TLLHIETTAS

FIFLIE =i At Tl ALl

AL S0 T A iierlpd
LI e, o P U N Y IR | Y I
[ b | |
U MEITOR WALETINE " 03Fe

oz £T2A:HT THREAL

M H UL 2K AE AL SRR

E.ECw S 2 TREIGH T-FE<Z "D ORFL

CIWIEITIR 2T2M AT "HAESD T 2A55

A R ETR I Y LN B ]

[ IO SR TTRY S I S S | ¥, S

e L vitm sl hnigH I=hi=n, 2 b=
CUNNEITOE ST kAT THIEO T -LR5 5
oL NES TS =T T TOSCAD T D50
C G 2 JTRa ™ T--WCAL *0- O

CRANETTAT FTHMSHT "HEE O T TR

SRWSNETTAS T FTSe 5-T "HRE =L T -SF+

RIFITFS STSMAHT "HRFAN
ISIMEHTES STRAISHT THIESN TGRS
E_Ef.u 4% STRAIGH™ T-RE&SS ~0 JRFS

¥ ETSE S-T "HREAC T3 01

G P Pares Pl
a3 = O A
ELEAL LAEND T
ARG G L LGN S
aldd
alady
FTLTLY

el

AR
AR

AR
ARMT 0 DA e
L] BT
AR D

a1y {11} B P R EH
qags: CdRTDLCE
L -Cr T T B S
o WRALD 2
QeSE edTRODEL =
aET 1R TR.OD.EL S
aeh M PGS

=T I e Y
TokFroades
allis CoRTALG T
ELE TR Iy i

TEERE w0
. ey

L LR}

SFE aEn IEr s
%R 1"FID s
AT rona
MR 1D S ALHL

LLE-T R L N L e

Gania

140

LLErb B Ly UL ) £

DEschp1scn
F_TES 2yuE r T S2F

EF L. "EESUASE H T TR SRES
F_UTIZ E I_LHEGL JSFS

b zh | ke BRI 70 wdd el S
EL3n 3 RAKA-TTHIEA T SRF5
COIEPEOR STRE G = REeT 003G
COHLPE SR EM T AP T SRTS
COHLPE R B F A0S T 7L ARE TL5T
COHLERTOR STRAGHT ~—FTe "h LIEA

[ A R I EL M R R AR R R £ B

[t L Y B B e PR N TR B | [ Rl gl ] B

[t L Y B B e PR N TR B | [ Rl gl ] B
LR I o b i B M)
ELZCw A JURRS 2TRAITHT "HREAD "0 D3FL
[l B B L N TR B |
F.HTIZ 2"RatZHT THRED

EfG A TEE =ThRGHT " =RI62 "0 D3FL
FLHT WeESTILT D3F2

RECWZh T_EEENZ "2 Zwe . EL ZRFZ
FECILCSR T ESEND "5 2L TRF
CIIMEC IR STR® GHT “=RZAD- "5 CSFS
EL30n I ZTR =T THIEA DT TRFS

LA EL Rl R e

LI R WA I R £ B

[ Rl gl ] B

—Hon_s LAk
F. TS 2 RAeHT THRESD

EF %4 "EE STR = HT “=F

CLdn e 2ok T THRLa T Sl

R, laTIS mduE r T-S2F:
Fl 374 = Wl E FFF T RR=5
FTHLERTCR KL F PP TASRES
11.k744 TFF .RES

- CH S ILRHERD CSFG

HoH VR ey

LU e £ Rl DU O B ey PO . B I

S-3800,S-3200

Part No. 226056



April 2013

SanaFr| PFarer Fh ] ooy TR arnel 3H
43T SNAT S TES FEWG_E T~ 24 F-" T-REWN Ll 2
A2 17X 1 %4 WEEFTTR LM KAl "3 T DA E AR
MY L A CH N IRV L B L P ETHET E F] PR wTe
diTa gL SL2AR L s FagH THherL L e xR
1 T ICFRNN S TorLER LR TR =T THESAN ™ J2FE cAhld
AETE 12 IGSTALG SLASA S BTRAGHT THRECC I TFES Lol T
17 boa S T P IR SIMLPRTOREATRAL: TTIRTAR " 30T Aannd
1. - L. B L P ITRH [N HOt LH FETH WU I 1 1Y Y B IO FH L]0
11 TR [ TP “tlkEL CHBERBLZINE 2 h-z YR
L L T A Y AR FTRASHT TARERG TG TRE5 Ll =
AR IGFYG G FrHLER LR TR =T THRSAND ™0 3RS L]
4mES  IRLITIT S AANA N RTRAAT TIRFAT [0 R Aansd
AMEE In 1z e L A B L TR S | N I P H L] L
AR Iz 23kt DDA LT dn S T RS E S RE A=
AMAER 157 "= QAT W, SIS FERT ]3]
ARIEH] L W SLAJALT WA S TR I Ede E SRS el ke
4mM AP On STHLPA AR R IR - AT HR
495D -l wEMLLE EUA e ETREGHT THRELC T2 R HIREES
ELeE LR MR L R LR b
dEriGa B U 11 s | oyt uF hipnd
ARIES Ly S el G| ve NE EY
AFISE E Nl W T Sfl L %120
AT T L5401 21T STIS IRl LE 27R2GHT THRZRD LIE
ELeE] FL 1 W pLsTE wIFFE FTRACIHT THRI: L13:
AREy TSR R e wEr=Fras fiTas
ELH ] TR I NIRRT PRI t 5181
49202 L4210 125 L™l LPaLL - L ord]
EE o I LPEAR 7] Tl D EOn et 2TRIGHT THRELL 0 DR5 - Al
L 1o Y i T LEE AN e ZTE T TR e Lo
ARICT . IFTI SIS STE LIRFE F SFAL | 5RSNT LS LY,
A%I0E MATT TR R ELANTLIN S & R HAF RETIC RN | P T 53501

Nl B LG H
EErd P I b R DIMED D CRIINEIR SN RA AF e EYEE

HEE T FH
49213 edLza =L 2E E*ICFERALE ZWYEL 2
Bl [ 1 LA ta g LR o]
EE A g =05k EraC CI-FSRIALE S0 ez 0
4al13 -] AzkE A2t L
FLEL ] B LA B EH [ITRUCURENC ol FEH W R I T Y T PR EAEH
A9 CT AT e S “hVEL-ELS
EEo Rk LNt Rl P A LT ] e
EESRE] 1F: 5 IFR_E 2 FE
ATA4A e BRI e EE N H T WA I ]
E L T T LY TR [ ITRECUEFTLT T B o S I M I
A9 "M L.Lz R2uH I4bELL
B L LN T b O | B Sl LT L Th el T TewSal ™ D=
ELS k] ITvmu 3 A0 ALT UL S FPETASLYRETIIEE
47420 |l vl Bl i 1 R TCCR-To L T o RS I o

Genia

Part No. 226056 S-3800,S-3200

Fitting Cross References (Continued)

Fa gl RH
FRTO0 WG
FRTDTG

[ L B RN I

LLEER Rt S

CTRRLT R

B R

Bl TR

LT 4% WTHE &

B4 TRTAS

[,
LA P
LR |

LI L

LT
Tat HHE

il

125 "R.U-EL-=

[ILE )

[l e

10571
|
Tt
Vm

=1

LY

Crsrranna
DOANAKT DRSLFINT LIRS
SIS & AT RIT-RTRASE 530S
LR I E TR L B o |
al-=rl el b zdn g Fr- lo=lwu -1 H=ESL
SIaSTTTE w S 3PS T ORF:
v VE THITL
ARE Ul MR
P L I B B
SEUJI=H Iz B o =W VEL w-2
e TEE S RPEL
SEDICZRTIGZ ELZ TN SWreEL NS53
SIS STSALNT TR
'

EHERITH
ETanH" TR

LN B E i B BT I e 1Y

2L
SALIET T 1 S L STRe GRT THSFANT & 7 RES
G[-RFTER FS'44_E FPZ T .STR 4 KT "H2ESN
SIMTIT 5571 T SRTS

SELJLERTUEZ EMC TU 2 vEL US-E

S ST LF FIwaLI ARS T fLakI TURE

=M= rifHIN
HIG LTSS GRES
RLETIN T Py B L
TLEEEMI SELKER UAFL
AU TEE Svv vl LTRSS
Sy RIS T=RF4 7
TETH B E NPT LR I K CARREF X U BER ICTIN I 3
1" PG DISLL LN 12 BESLL I L
SR rT
ELR R | et T P f W L
S ANEATRG-T "H5=AT 4
el sl UL AR
HIE W H T PR T B T R

DRI ETRMG=T "THIZAD (o

141



April 2013

Genie PN Parker PN

53535
53536
53537
53538
53539
53540
53946
53951
53980
54132
54135
54283
54428
54803
54954
55190
55448
55839
55968
56003
56166
56188
56233
56234
56235
56236
56237
56238
56352
56353
56354
56604
56639
56640
56655
56676
56776
56777
56789
57884
59335
59342
59371
60653
60806
61064
61079
61080

3-912
4-PNLO-S
6 PNLO-S
8 PNLO-S
10 PNLO-S
12 PNLO-S
129HB-5-4
8-1/4F50G-S
6 S6LO-S
4C6LO-S
11343-16-16
8-10 C50L0-S
8M18C870MLO-S
FS-F-16-10
10143-2-4
318 HP-S
8 HLO-S
6 F650X-S
10 C50X-S
6 CC50L0-S
BV-0837
10143-8-6
2:011
2.012
2.014
2.016
2.018
2.021
6 WLNL-S
3J782-12-12
3J982-12-12
10-8 F50LO-S
3JC82-10-10
3J982-10-10
3JC82-8-10
10-8 C50LO-S
471TC-6
471TC-8
811-16
3/8 FF
6 FNL-S
4FNL-S
8 HPSON-S
BV-0751
125HB-3-4
5-1/4 F50G-S
4 WELO-WLNL-S
6 WLO-WLNL-S

Fitting Cross References (Continued)

Description

O-RING,STRAIGHT THREAD,-12

PLUG,TUBE END,ORFS

PLUG,TUBE END,ORFS

PLUG,TUBE END,ORFS

PLUG,TUBE END,ORFS

PLUG,TUBE END,ORFS

FITTING,90° HOSE BARB TO MALE PIPE
ADAPTER,FEMALE PIPE TO STRAIGHT THREAD
BRANCH TEE,SWIVEL NUT TO ORFS
ELBOW,90°,SWIVEL NUT ORFS

HOSE END,MALE SWIVEL,PIPE
ELBOW,90°,STRAIGHT THREAD TO ORFS
ELBOW, 90° METRIC, STRAIGHT THREAD TO ORFS
SLEEVE,FIRE,.96" ID

HOSE END, MALE PIPE

PLUG,PIPE THREAD

UNION,ORFS

CONNECTOR,STRAIGHT THREAD TO 37° SWIVEL
ELBOW,90°,STRAIGHT THREAD TO FLARE TUBE
ELBOW,90° LONG,STRAIGHT THREAD TO ORFS
BALL VALVE,90°

HOSE END, MALE PIPE

O-RING,ORFS,-4

O-RING,ORFS,-6

O-RING,ORFS,-8

O-RING,ORFS,-10

O-RING,ORFS,-12

O-RING,ORFS,-16

LOCKNUT,BULKHEAD

HOSE END,45° FEMALE SWIVEL,SEAL LOK
HOSE END,90° FEMALE SWIVEL,SEAL LOK
CONNECTOR,STRAIGHT THREAD TO ORFS
HOSE END,FEMALE SWIVEL,SEAL LOK

HOSE END,90° FEMALE SWIVEL,SEAL LOK
HOSE END,FEMALE SWIVEL,SEAL LOK
ELBOW,90°,STRAIGHT THREAD TO ORFS
HOSE,3/8 INCH ID

HOSE,1/2 INCH ID

HOSE,1 INCH ID

NIPPLE,PIPE

CAP, TUBE END

CAP, TUBE END

PLUG,STRAIGHT THREAD

BALL VALVE

FITTING,HOSE BARB TO MALE PIPE
ADAPTER,FEMALE PIPE TO STRAIGHT THREAD
UNION,90° BULKHEAD W/NUT,ORFS
UNION,BULKHEAD,ORFS

Gania

142

Genie PN Parker PN

61083
61086
61090
61091
61093
61095
61100
61130
61131
61132
61152
61251
61259
61260
61262
61263
61264
61265
61268
61269
61272
61316
61321
61327
61328
61336

61345 12 WJJLO-WLNL-S
61346 8 WNLO-WLNL-S 4

61569
61610
61742
63426

S-3800,S-3200

24 F50L0-S
20 R50LO-S
24-20 F50L0O-S
1J943 24-24
1J978-12-12
1JS43-20-16
811-24
1JS43-24-24
1JS78 12-12
1J778-12-12
139HB-6-4
BV-0750
4CC50L0-S
20-12 TRLO-BL
12C6LO-S
20 F5OHAO-S
6-10 C50L0-S
6 WNLO-WLNL-S
4 WNLO-WLNL-S
4 WLO-WLNL-S
12 AOEL6
482TC-16
6 JLO-S
782-12
881-24
11943-20-24

33782-8-8
12 FF50LO-S
1/8 X 1.5 FFF

8 PNTX-S

Description

CONNECTOR,STRAIGHT THREAD TO ORFS
RUN TEE,STRAIGHT THREAD
CONNECTOR,STRAIGHT THREAD TO ORFS
HOSE END,90° FEMALE SWIVEL,SEAL LOK
HOSE END,90° FEMALE SWIVEL,JIC

HOSE END,FEMALE SWIVEL,SEAL LOK
HOSE,11/2 INCH ID

HOSE END,FEMALE SWIVEL,SEAL LOK
HOSE END,FEMALE SWIVEL,SEAL LOK
HOSE END,45° FEMALE SWIVEL,JIC
ELBOW,45°,BARB TO MALE PIPE

BALL VALVE

ELBOW,90° LONG,STRAIGHT THREAD TO ORFS
REDUCER, TUBE END TO SWIVEL,ORFS
ELBOW,90°,SWIVEL NUT ORFS
UNION,STRAIGHT THREAD
ELBOW,90°,STRAIGHT THREAD TO ORFS
UNION,BULKHEAD 45°,0RFS
UNION,BULKHEAD 45°,0RFS
UNION,BULKHEAD,ORFS
ELBOW,90°,STRAIGHT THREAD TO ORFS SWIVEL
HOSE,1 INCH ID

UNION TEE,ORFS

HOSE,3/4 INCH ID

HOSE,11/2 INCH ID

HOSE END,90° FLANGE HEAD

RUN TEE, BULKHEAD,ORFS
UNION,BULKHEAD 45°,0RFS

HOSE END,45° FEMALE SWIVEL,JIC
CONNECTOR,LONG,STRAIGHT THREAD TO ORFS
NIPPLE,PIPE

PLUG,FLARE TUBE

Part No. 226056



April 2013

Genie PN Parker PN

64271 4 WLO-WLNL-S
64272 6 WLO-WLNL-S
65776 8 F650L-S
65880 6001012
66154 6 WTX-WLNS
66155 6 WETX-S
66156 6 WLN-S
66389 6-8 F5OX-S
66392 6 R50X-S
66396 811-12
66829 H3174PP
67217 4 KLO-S
67339  10-6 F50X-S
67357 13943-8-6
67358 10 HPSON-S
67371 12 S6LO-S
67498 4 FNL-S
67906 DC-370-FOFO0-5
69316 8 FLO-S
69333 H3174PP
69503 4 F650X-S
69775 8 FNL-S
71038 1/4X1/4F3HG-S
71196 12-8 F50LO-S
71383 1/4 CD45-S
72270 12FNL-S
73436 60C-4
73437 61C-4
73438 33482-4-4B
73767 1CD-s
73768 20-16-F50G5-S
73769 16-20 F50LO-S
74660 6-8 F4A2EDMLO-S
74661 8-8 F42EDMLO-S
75007 4 FLO-S
75008 1/8 HP-S
75014 12HP-S
75042 8 WELO-WLNL-S
75043 3/4 FF-S
75254 24 F50HAO-S
75255 12 F50HAO-S
75256 XV506P-24
75574 4 WLNL-S
75612 8 WJLO-WLNL-S
75613 12-8 F50G5-S
75614 8 CC50LO-S
75628 1JB43-4-4

Description

UNION,BULKHEAD,ORFS
UNION,BULKHEAD,ORFS
CONNECTOR,STRAIGHT THREAD TO

ORFS SWIVEL

O-RING KIT

UNION,BULKHEAD,FLARE TUBE
UNION,BULKHEAD 90°,FLARE TUBE

BULKHEAD LOCKNUT

CONNECTOR,STRAIGHT THREAD TO FLARE TUBE
RUN TEE,STRAIGHT THREAD

HOSE,3/4 INCH ID

CLAMP,TUBE

UNION,CROSS,0RFS

CONNECTOR,STRAIGHT THREAD TO FLARE TUBE
HOSE END,90° FEMALE SWIVEL,JIC
PLUG,STRAIGHT THREAD

BRANCH TEE,SWIVEL NUT TO ORFS

CAP, TUBE END

VALVE,CHECK

CONNECTOR,MALE PIPE TO ORFS
CLAMP,HYDRAULIC HOSE
CONNECTOR,STRAIGHT THREAD TO 37° SWIVEL
CAP, TUBE END

ADAPTER,CONVERSION
CONNECTOR,STRAIGHT THREAD TO ORFS
ELBOW,45°, MALE TO FEMALE PIPE

CAP, TUBE END

SLEEVE,COMPRESSION

NUT,COMPRESSION

HOSE END,PUSH LOK,MALE

ELBOW,90°,MALE TO FEMALE PIPE
ADAPTER,FEMALE PIPE TO STRAIGHT THREAD
CONNECTOR,STRAIGHT THREAD TO ORFS
CONNECTOR,MALE BSPP TO ORFS
CONNECTOR,MALE BSPP TO ORFS
CONNECTOR,MALE PIPE TO ORFS

PLUG,PIPE THREAD

PLUG,PIPE THREAD

UNION,90° BULKHEAD W/NUT,ORFS
NIPPLE,PIPE

UNION,STRAIGHT THREAD

UNION,STRAIGHT THREAD

BALL VALVE

BULKHEAD LOCKNUT

RUN TEE, BULKHEAD,ORFS

ADAPTER,FEMALE PIPE TO STRAIGHT THREAD
ELBOW,90° LONG,STRAIGHT THREAD TO ORFS
HOSE END,BULKHEAD,SEAL LOK

Fitting Cross References (Continued)

Genie PN Parker PN

75631
75654
75655
75656
75971
77307
77309
77379

77703
7771
77758
78091
78684
78852
78855
79138
79476
79847
80044
80502
80503
81010
83052
83053
83054
83055
83056
83057
83058
83060
83063

801-6
20 F5OLO-S
1J943-20-20
881-20
8 FSOHAO-S
1JB43-8-8
8 WLNL-S
8M18C870MX-S

3J982-8-8
801-10
12 WNLO-WLNL-S
6 C6X-S
30582-8-8B
549-2
10657-4-2
PS-B-37
1J543-6-8
12-3/4 AOEG-S
8 CLO-S
8 F50X-S
8 C50X-S
AS-B-27
821-6
821-8
821-12
30682-6-6
30682-12-12
33782-6-6
33982-6-6
33982-12-12
13743-4-4

Gania

Part No. 226056

$-3800,S-3200

Description

HOSE,3/8 INCH ID

CONNECTOR,STRAIGHT THREAD TO ORFS
HOSE END,90° FEMALE SWIVEL,SEAL LOK
HOSE,1-1/4 INCH ID

UNION,STRAIGHT THREAD

HOSE END,BULKHEAD,SEAL LOK
BULKHEAD LOCKNUT

ELBOW,90° METRIC,STRAIGHT THREAD TO
FLARE TUBE

HOSE END,90° FEMALE SWIVEL,SEAL LOK
HOSE,5/8 INCH ID

UNION,BULKHEAD 45°,0RFS
ELBOW,90°,SWIVEL NUT TO FLARE TUBE
HOSE END,PUSH LOK,MALE

HOSE,1/8 INCH ID

HOSE END,FEMALE SWIVEL,JIC
SLEEVE,NYLON,2.38"ID

HOSE END,FEMALE SWIVEL,SEAL LOK
ELBOW,90°,STRAIGHT THREAD TO FEMALE PIPE
ELBOW,90°,MALE PIPE TO ORFS
CONNECTOR,STRAIGHT THREAD TO FLARE TUBE
ELBOW,90°,STRAIGHT THREAD TO FLARE TUBE
SLEEVE,NYLON,1.63" 1D

HOSE,3/8 INCH ID

HOSE,1/2 INCH ID

HOSE,3/4 INCH ID

HOSE END,FEMALE SWIVEL,JIC

HOSE END,FEMALE SWIVEL,JIC

HOSE END,45° FEMALE SWIVEL,JIC

HOSE END,90° FEMALE SWIVEL,JIC

HOSE END,90° FEMALE SWIVEL,JIC

HOSE END,45° FEMALE SWIVEL,JIC

143



April 2013

Genie PN Parker PN
83064 13743-8-8
83065  13743-12-12
83066 13943-8-8
83067 14143-6-6
83068 14143-8-8
83069  14143-12-12
83070 772-8
83071 10671-8-8
83072  10671-12-12
83073 13771-8-8
83074  13771-12-12
83075 13971-8-8
83076  13971-12-12
83077 14171-8-8
83078  14171-12-12
83080  13943-16-16
83103  10671-16-12
83104  10671-10-12
83112 1JC71-8-8
83113  1JS71-16-12
83114  1JS71-10-12
83115 1J971-8-8
83116 1J171-8-8
83117 1J771-8-8
83127 1J543-6-8
83128 1JC43-6-8
87033 12-6 TRLO-S
87034 3J782-8-8
87172 12HP50ON-S
87185 8 WNLO-WLNL-S
87246 4 C6X-S
87679 6 LHP-S
87681 6PLS N0702
88100 SR88100
88311 1JS43-20-20
88353 20 V50LO-S
88474 10081-20
88475 1988-20-24
88476 JS88-24-24
88477  1JC88-20-20
88478 811-20
88936 20-16 F50LO-S
88937 20-16 FLO-S
88938  1JC88-16-16
88939  1J988-16-16
88940 811-16
88944  1J988-20-20
89403 16 VLO-S

Fitting Cross References (Continued)

Description

HOSE END,45° FEMALE SWIVEL,JIC

HOSE END,45° FEMALE SWIVEL,JIC

HOSE END,90° FEMALE SWIVEL,JIC

HOSE END,90° FEMALE SWIVEL,JIC

HOSE END,90° FEMALE SWIVEL,JIC

HOSE END,90° FEMALE SWIVEL,JIC
HOSE,1/2 INCH ID

HOSE END,FEMALE SWIVEL,JIC

HOSE END,FEMALE SWIVEL,JIC

HOSE END,45° FEMALE SWIVEL,JIC

HOSE END,45° FEMALE SWIVEL,JIC

HOSE END,90° FEMALE SWIVEL,JIC

HOSE END,90° FEMALE SWIVEL,JIC

HOSE END,90° FEMALE SWIVEL,JIC

HOSE END,90° FEMALE SWIVEL,JIC

HOSE END,90° FEMALE SWIVEL,JIC

HOSE END,FEMALE SWIVEL,JIC

HOSE END,FEMALE SWIVEL,JIC

HOSE END,FEMALE SWIVEL,SEAL LOK
HOSE END,FEMALE SWIVEL,SEAL LOK
HOSE END,FEMALE SWIVEL,SEAL LOK
HOSE END,90° FEMALE SWIVEL,SEAL LOK
HOSE END,90° FEMALE SWIVEL,SEAL LOK
HOSE END,45° FEMALE SWIVEL,SEAL LOK
HOSE END,90° FEMALE SWIVEL,JIC

HOSE END,FEMALE SWIVEL,SEAL LOK
REDUCER,TUBE END TO SWIVEL,ORFS
HOSE END,45° FEMALE SWIVEL,SEAL LOK
PLUG,STRAIGHT THREAD
UNION,BULKHEAD 45°,0RFS
ELBOW,90°,SWIVEL NUT TO FLARE TUBE
FLANGE SEAL FITTING, MALE

BONDED SEAL

ADAPTER,OIL DRAIN,GM 3.0L

HOSE END,FEMALE SWIVEL,SEAL LOK
ELBOW,45°,STRAIGHT THREAD TO ORFS
Crimp Shell, 1.25"

HOSE END,90° FLANGE HEAD

HOSE END,FEMALE SWIVEL,SEAL LOK
HOSE END,FEMALE SWIVEL,SEAL LOK
HOSE,11/4 INCH ID
CONNECTOR,STRAIGHT THREAD TO ORFS
CONNECTOR,MALE PIPE TO ORFS

HOSE END,FEMALE SWIVEL,SEAL LOK
HOSE END,90° FEMALE SWIVEL,ORFS
HOSE,1 INCH ID

HOSE END,90° FEMALE SWIVEL,ORFS
ELBOW,45°, MALE PIPE TO ORFS

144

89489
89551
89552
89593
94161
94358
94418
96358
96359
96397
96398
96402
96407

Gania

S-3800,S-3200

Genie PN Parker PN
89449 6 WJJLO-WLNL-S

4 WIMLO-S
1JB43-6-6
1JB43-8-8

20 C50LO-s
8-8 CLO-S
351TC-12
20 FLO-S

12TX-S
12 BTX-S
8 F50X-S

12-8 F50X-S
10343-6-6

30382-6-6B

Description

RUN TEE, BULKHEAD,ORFS

BRANCH TEE,BULKHEAD,ORFS

HOSE END,BULKHEAD,SEAL LOK

HOSE END,BULKHEAD,SEAL LOK
ELBOW,90°,STRAIGHT THREAD TO ORFS
ELBOW,90°,MALE PIPE TO ORFS

HOSE,3/4 INCH ID

CONNECTOR,MALE PIPE TO ORFS
SLEEVE,FLARE TUBE

NUT,FLARE TUBE

CONNECTOR,STRAIGHT THREAD TO FLARE TUBE
CONNECTOR,STRAIGHT THREAD TO FLARE TUBE
HOSE END,MALE,JIC

HOSE END,MALE,JIC

Part No. 226056



Genie North America
Phone 425.881.1800
Toll Free USA and Canada

800.536.1800
Fax 425.883.3475

California Proposition 65

Warning

The exhaust from this product
contains chemicals known to
the State of California to
cause cancer, birth defects
or other reproductive harm.

Genie Australia Pty Ltd.
Phone +61 7 3375 1660
Fax +61 7 33751002

Genie Scandinavia
Phone +46 31 575100
Fax +46 31 579020

Genie China
Phone +86 2153852570
Fax +86 2153852569

Genie France
Phone +33 (0)2 37 26 09 99
Fax +33 (0)2 37 26 09 98

Genie Malaysia
Phone +65 98 480775
Fax +65 67 533 544

Genie Iberica
Phone +34 93 579 5042
Fax +34 93 579 5059

Genie Gérmany
Phone +49 (0)4202 88520
Fax +49 (0)4202 8852-20

Genie Japan
Phone +81 3 34536082
Fax +81 3 3453 6083

Genie Korea
Phone +82 25 587 267
Fax +82 25 583 910

Genie U.K.
Phone +44 (0)1476 584333
Fax +44 (0)1476 584334

Genie Brasil
Phone +55 1141665755
Fax +55 1141665754

Genie Mexico City
Phone +52 55 5666 5242
Fax +52 55 5666 3241

Genie Holland
Phone +31 183581 102
Fax +31 183 581566




Parts Manual
S-3800,S-3200

from SN 101

Part No.

226056

Rev A8

Genie




